Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TM3160 tractor s are listed in

this parts catalogue.

1) MODEL TYPE

Feeeees AWD, FRONT/REAR HITCH

FMe---- 4WD, MID PTO

FMR- -+  4WD, MID PTO, ROPS&FRONT/REAR HITCH
FRe<--- 4WD, ROPS&FRONT/REAR HITCH

E4ee--- EUROPE

© ©

TYPE OF MODEL

S 1 [c
KEY| PART CODE DESCRIPTION g P T T T T T g <L) R| REMARKS
1 | 8595-211-001-20 | CASE/UPPER s | Ly
1A | 8657-201-081-00 | CASE/UPPER . e i
2 | 8595-211-002-10 | CASE/LOVER * 1 i
3 | v523-100-801-80 | PIN * 4 t
4 | v211-260-80% BOLT, SENS * C ¢
2
i ;
£ P i J
AN i |
L

a8
DO OO 6 OO® @

KEY shows the location of parts diagramed in the illustration.

Parts numbers begin with V~ and W~ are standard parts of the
market.

"LH™ and RH~ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.

SPC : The following symbol classifies parts to be used for machines.

"%~ means standard parts.

T~ shows that the parts can be installed as optional parts.



"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
"1 7 is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 --0LD <« NEW
New parts can be used in place of the old parts.
"2 ---0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are

used color parts.

COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM
COLOR
CODE PARTS CODE PARTS CODE PARTS CODE
4 1. | NEO BLUE 1300-985-001-10 1300-985-003-00
51 | SUNSET GRAY 1300-959-001-10 1300-959-003-00 1300-959-004-00
6G | SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958—-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

2) For chassies serial number is shown on the LABEL.

Please see

#Est HBEARIEGRIZtES1
ISEKI & CO,, LTD. MADE IN JAPAN

5.Parts Order
1) When you order parts, please make sure of correct numbers.
2) When substitute parts is available, the part number ordered will be
automatically turned to a new part number.
3) Please be sure to use “ISEKI GENUINE PARTS” .
Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



*%% Structure Table of Model %

T
M
MI3FFFF
1EMMR
O|64ERE
0 4E4
D 4
E
L
FIG.
1 %k 3k sk
2 %k ok sk ok
3 %k sk ok
4 %k ok sk ok
5 %k 3k sk
0 %k ok sk ok
7 %k ok sk ok
8 %k ok sk ok
9 %k sk ok
10 %k ok sk ok
11 %k ok sk ok
12 %k ok sk ok
13 %k ok sk ok
14 %k ok sk ok
15 %k ok sk ok
16 %k ok sk ok
17 %k ok sk sk
18 %k ok sk ok
19 %k ok sk ok
20 %k ok sk ok
21 %k ok sk ok
292 %k ok sk ok
23 %k ok sk ok
24 %k ok sk ok
25 %k ok ok ok
20 %k ok sk ok
27 %k ok sk ok
28 %k ok sk ok
29 %k ok ok ok
30 % 3k
31 * *
32 % sk
33 sk
34 %k ok sk ok
35 %k ok sk ok
360 %k sk ok
37 %k ok sk ok
38 %k ok sk ok
39 %k ok sk ok
40 %k ok sk ok
41 %k ok sk sk
492 %k ok sk ok
43 %k ok sk ok
44 ko kok
45 %k ok sk sk




*%% Structure Table of Model %

T
M
M|3FFFF
1EMMR
O|64ERE
0 4E4
D 4
E
L
FIG.
46 % %k k %
47 % sk k ok
48 %k sk k ok
49 % sk kK
50 % %k k %
51 % %k sk
52 %k sk ok ok
53 %k sk ok ok
54 %k sk k ok
55 % sk k ok
56 % %k 3k
57 % %k 3k
58 %k sk k ok
59 % sk kK
60 %k sk k ok
61 %k sk k ok
62 k ok ok
63 %k ok
64 %k sk k ok
65 % sk k ok
66 % sk ok ok
67 %k sk kK
68 % sk ok ok
69 %k sk ok ok
70 % sk ok ok
71 % sk ok ok
72 * sk
73 % sk sk ok
74 % sk ok ok
75 * sk
76 % sk ok k
77 % sk k ok
78 %k sk ok ok
79 % %
80 % sk k ok
81 * *
82 * %k
83 * sk
84 % sk k ok
85 % sk sk ok
86 %k sk ok ok
87 T T
88 T T
89 TTTT
90 TTTT




*%% Structure Table of Model %

T
M
MI[3FFFF
1EMMR
O64ERE
0 4F4
D 4
E
L
FIG.
91 T
92 TTTT
93 TTTT
94 TTTT
95 T
96 TT
97 TTTT
98 TTTT
99 TTTT
100 %k sk ok ok
101 %k %k ok ok
102 %k %k ok ok
103 TTTT




FI1G.74,75 FIG.79

FIG.41,42 FIG.68~70,72
FIG.66,76,77 FIG.23,25
FIG.1~10 FIG.67
FIG.73
70
FIG.21,22
FIG.43,44 FIG.28
FIG.71 FIG.14
FIG.40
FIG.63, 64

FIG.65

FI1G.13, 15~20, 24~27, 23~39 FI1G.45~51

F1G.52~56, 58~60, 62 FIG.11,12




Contents

TM3160

ENGINE (E393-B06)

SHORT BLOCK ENGIASSY ......................................................................................... Flg
CYLINDER HIE AT - eeereereereeneeeteentatanttitiitiiiitiitiiiiteetiitiottatotteettontoitentoottontaitontosteontaneas Flg
CYLINDER HEAD COVER teeeeeeereeseeesentanteateatiititietiitiiitiitiatiitiintiitiatiototintsatiesentines Flg
INLET MANIFOLD ....................................................................................................... Flg
EXHAUST MANIFOLD ................................................................................................. Flg
CYLINDER BILIOCTK s eeeeeeereereecetentteetetantintenttitintintteetittetoitotttottestoitostssttontsntsstssstcnsantsass Flg
BEARING/UNDER SIZE (OPTION) ............................................................................. Flg
[0 1 D 2N\ R Py Flg
o DYAN 2 ad YA M D R T TTRTTRL Flg
TIMING GEAR CASE .................................................................................................... Flg
HANGER ........................................................................................................................ Flg
AV 272N VA R LT T T TP P Y P TP T PRI PR Flg
CADM S H AT T e eeeeeeerreemeeeeeteeet ettt ettt ettt ettt et sttt b ettt attaattaatateatantatanttancates Flg
PISTON ........................................................................................................................... Flg
PISTON/OVER SIZE (OPTION) .................................................................................... Flg
CRANK SHAFT .............................................................................................................. Flg
OIL | ad 1Y 1 SR P TREEE Flg
ANV 7AN N DY R ad 1Y 1 T TR TRTTRITPRTTRITS Flg
COOLING F AN - eeerrereeeeeestettetettttttet ettt tttttatttattatattatatatttateatatttantatencntes Flg
INJECTION NOZZLE .................................................................................................... Flg
INJECTION PUM P ceeeereereentreteentnutintinteiniitiitiatietiititinttitiitetistostteatsntistssttetssntsasssssns Flg
] O B DY P 2 D)L TP TTS Flg
AN D AN N D S T R Flg

ELECTRIC (1) ................................................................................................................ Flg

© W 9 O A W N R

[N R R R N R e e e e e e T
=W N B O O 0 0Ot W N O



ELECTRIQ (1):++esseetesttessessstostassunoscssstsossossesistsostossossstsstossossstonstossssssotssstossssssasssstosses Fig.
ELECTRIC (2)-++c+sveteseessuessutssstessutssutisntinsuissutistossiessutimtoniesieimtomiesieimtimiemieimssmon. Fig.
ELECTRIC () :+rretererrrnteettuminttiiiiiiiiiiiii it Fig.
REPATIR PARTS(OPTION):-+eeveeereesseessneeuteneenutenitentteniienittettenite sttt sne e Fig.
COMPONENT PARTS

FOR 6215-300-037-00 ON Fig. 20 ++++s+stsesesestsrstrstststststistitsititti s Fig.
COMPONENT PARTS

FOR 6215-600-109-30 ON Fig. 21+ +tstseseersrsrsrstrststtststisittsiii ittt s Fig.
COMPONENT PARTS

FOR 6281-100-014-00 ON Fig. 24,25 +++++sssssesesssrsssssssssstmiitniiitiiittisstsistssssnns Fig.
COMPONENT PARTS

FOR 6281-200-005-00 ON Flg24,25 .......................................................................... Flg

25

26

27

28

29

30

31

32



10

Contents

CHASSIS

RADIATOR SYSTEM(NQO.1-2111) +weeevrereereueesureseerueenuteniuiniitentteiieniseeteenieenisenneenneens Fig.
RADIATOR SYSTEM(NO.2112-)(1/2)(2/2) -+ +++++sveesvvesueesuersuuiniiiiiiiiiiiiiiienieniieieenes Fig.
MUFFLER SYSTEM(NQ.1-1183):++e+veeseessueesurestutssutesuieniiiiiiiiiiniiieiiesee st Fig.
MUFFLER SYSTEM(NQ.T184-):w++++eesseesrtesueesueeroueenutenuierttritiniitniteenitenieeniteenseesinenineens Fig.
CLEANER(ATIR)SYSTEM(NQ. 1-2197)+++eesseesueerueersuessutrstteruenitntienireeteeieenineenneeneens Fig.
CLEANER(ATR)SYSTEM(INO.2T98-) ++++sveereesuesueesuterieniiiiieniiieitiiienie st Fig.
FILTER(FUEL)SYSTEM- - retesseesrtesteesstesoutanttenttenttatteite sttt sttt Fig.
TANK(FUEL)SYSTEM e +-veeveesretsereestenutriueenutenutnteenttententeetteseestesstesneesnesneensessnne Fig.
BATTERY SYSTEM(NQ.1-2111):+weereeereeesuressuessueesutesiueniiiiiesiiesiesiieniie s Fig.
BATTERY SYSTEM(NQ . 2112w +weereeerureesueertenutnutentieniinitettentenitnntesiee e Fig.
CABLE(PEDAL/ACCELERATOR)SYSTEM :+-+teveesrtesueesseersutssueeneeriuennueenieenneeneeneens Fig.
LEVER(ACCELERATOR)SYSTEM :++eeveeeetesreesuuessutestesutsitintieniieniieiienie st Fig.
CLUTCH(MATIN)SY ST :ceeeeereeeerneseeeseunmuonettttmiiintetitiiiettttiiettei ittt Fig.
PEDAL(CLUTCH)SYSTEM : ++weeeteseeeseeseutesteesteriutanttentienteettentte st ettt et enieesinesineens Fig.
SHAFTINPUT)SYSTE :+vveevveeseeesuesntesuuesueniiiiiesiie ittt sttt Fig.
CASE(TRANSMISSION)SYSTEM ................................................................................ Flg
GEAR(INPUT)SYSTEM - -veteetesseesseeesutenitesutnutenttenienttettenitesttete st sttt esanesaneens Fig.
PINION(DRIVE)SY ST -+ svveeeeeesueesutesutesttesueaiteiiesiteiieiie sttt Fig.
GEARREVERSE)SYSTIEIM :eeereereeeserurenteeteuuitntetttuiiieetttiiiettitiititieieii . Fig.
GEAR(AWD)SYSTEM -+ +veeveeeeesereessestesmtentesiiett ittt Fig.
LEVER(MATIN)SYSTE -+ evteeveesseessutesutesttesitetieiie sttt sttt Fig.
PLUG(METAL/SHIFT)SYSTEM ................................................................................... Flg
LEVER(SUB)SYSTEN -+ ++e+eeseeesseeuesuresststanttatesiientt sttt sttt st Fig.
CHANGE(AWD)SYSTEM - ++veeveesertesusessuesomtenutentieiitiiieiie sttt Fig.
CHANGEMAIN/SUB)SYSTEM ::eeeeeeeererrruntatttaaeteetttttiiiiiiiiiitetiesitiiii e Fig.
GEAR(PTO)SYSTEM - +vevereeesseesssemestmnmtstetteniestiete sttt sttt Fig.

SHAFT(PTO) D e M LY R PRI Flg

© O I O U A~ W M R

NN NN DN DN DN DN R H H R R =
< & Ot A W N B O O 039 o0 Otk W NN~ O



LEVER(PTO)SYSTE M- reeeeseesreessressutssutentutattettenttinittenttenite sttt sttt Fig.
COVER(SHIELD)SYSTEM vt eveeereesrtesutesuesoutentieniie ittt sttt Fig.
PTOMID)SYSTEMM TYPE)(INO.1-146G6) ++++errerrrererrrereeereuriineeiiimiinineiiiiiiineeiieiin, Fig.
COVER(CASE/TRANSMISSION)SYSTEM

(EXCEPT M TYPE) t++terstesesetesessusssstostsssvtisesiostossomosessostssssssosisstssstossosssstssstossssssotons Fig.
PTOMID)SYSTEMM TYPE)(INQ.TAGT-)-w+++veesveesrveesureseesuesiuieniieniieniieiienie s Fig.
CASE(DIFFERENTIAL/REAR)SYSTEM

(INO.1-8LEQ)c+++w+evresrvessrtssrsessuessutissuessutisutesstessutistestessuesstostessnesstssssessuessstsoseosuessntsos Fig.
CASE(DIFFERENTIAL/REAR)SYSTEM

(INO.BLG-) et +ereerserssstersusrstsostosiusiontissiessosisotsostossosisetsstossos totssstossastostiostsssossostsssssososse Fig.
HOUSING(AXLE/REAR)SYSTEM -+tevreeseeesteessuessutesttenitenutnitententenntenieesne e Fig.
SHAFT(WHEEL/REAR)SYSTEM(NO.1-3160)-+++++++eesvresreessuessumesueniuieniieniiniieniiennnes Fig.
SHAFT(WHEEL/REAR)SYSTEM(NQ. 1B 1) ++we-veeerreersuessueesueersuesnuimnirenneenieenieenneennes Fig.
PEDAL(DIFF-LOCK)SYSTEM:+etesstesreesueestestuesutettenittnitnitentenie sttt Fig.
BRAKE SY ST +eveeeeeesssssssseeeeeessassuunteteeasnnsumeeteeessnnssmttesessmsmsmmeeeessmnmmmmeeeeenmnmmmeees Fig.
PEDAL(BRAKE)SYSTEM(1/2)(2/2)++++++sesesesssssssssssssssssusssnsssssssssssssissssssisssssesssssssssssnes Fig.
WHEEL(STEERING)SYSTEM : -++tveeeetesseessueesuteseenntnutentteniientteteenitesttsneenneesnesineens Fig.
STEERING SYSTEIM :++++veevereeeeesessesuueeaaeessasiureteeeessnnsurtetesssmmismmteeesesnnimmmeeeesnnmmmmmeeees Fig.
BRACKET(AXLE)SY ST #eveeeerreesteeeeenuonteetutuintttitiiiieititiittiii ettt Fig.
HITCH(FRONT)SYSTEM

(R TYPE/EXCEPT M TYPE) e+ sveeeeveesreesueesutesiiniiiiiiiitiniiinit it Fig.
SHAFT(DRIVE/FRONT)SYSTEM +++esesesesesesesesestsesestsestntststtsssttstssstsssssssssssssses Fig.
CASE(DIFFERENTIAL/FRONT)SYSTEM - vetereesseesseesseesueniutenieenuenuenieeneennenneens Fig.
HOUSING(AXLE/FRONT)SYSTEM -+ vveeveesreesneesutesuesuteniieniieniteiiesiesienisesie e Fig.
CASE(GEAR/FRONT)SYSTEMU(1/2)(2/2)++++eseeeeeeeeeruuruuuiiiniinaiiiiiiiiiiiiiiiiineenseeeeeiinns Fig.
SHAFT(DRIVE/FINAL)SYSTEM -+t eveeesseesressueerueenutrnutenmtentteniienitetteneentesneenneesnenas Fig.
ROD(TIE)SYSTEM(NQ .4327-)w++veerveeuresuessuessuteniitiitiiiiiit ittt Fig.
ROD(TIE)SYSTEM(NO. 1-4826) ++++++eereresesesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssens Fig.
CASE(CYLINDER)SYSTEM(NO.1-5245) ++++esveseesueerueserautsianiiaieniiiiisieis e Fig.
CASE(CYLINDER)SYSTEM(NQO.524B) -+ ++veesveeeversureruessueniiiiniieiiiiiieniieeiteeeniieeinen Fig.
ARM(LIFT)SY ST ceevveereeeenrneeeesunuuontettttiiintettttiiitttttiite ittt et Fig.
CYLINDER SYSTEM (N .808-):++++++etesseersrtsueersteriuesuteutentenitnitentestesteenieesne e Fig.

CYLINDER SYSTEM(NO 1- 807) .................................................................................. Flg

28
29
30

31
32

33

34
35
36
37
38
39
40
41
42
43

44
45
46
47
48
49
50
51
52
53
54
55
56

11



12

LEVER(POSITION)SYSTEM(NQ. 1-1270)+++++veesseesueereersuenueenienuenueenieennennenneennes Fig.
LEVER(POSITION)SYSTEM(NQ. 127 1) wweveeeeeeesrressueesueesiesiuiniiiniieniisiieiie s Fig.
COVER(VALVE)SYSTEM(IN ., Q7)) reeereererrneseeeseumiaeerttuiininttiiiiiinetitieteeii i, Fig.
PIPING SYSTEIM ++eeeeeseeeeessssreessssnraesauueessnteeeenunteenmnteesmnntteeemmsetessteeeanieeesmmeeesann Fig.
LINK(BP)SYSTEM: ++teeseetoetsessessosssonsossossosssotsstossosssotsstossssssotsostosssssosssostossossosssossossossuos Fig.
HITCH(DRAW BAR)SYSTEM

(R TYPE/EXCEPT M TYPE):++eeveeeeteseessuersutentenieniteitenitenitinittenit et Fig.
HOOD SYSTEMNO.1-2111)(1/2)(2/2)-+++++v+eveesrveruresueesueniiiiiiniiiniiiiiieniie i Fig.
HOOD SYSTEM(NO.2112-)(1/2)(2/2)«++++++vveeevtesueesuueruiiniiiniiiniiiiiiiniieiiiiie s Fig.
L S 0 D 4t A Y Fig.
COVER(DASH)SYSTEM -+ vveesreerreesueenueersntsnutemtitnitenttenittnitt ettt st ettt Fig.
D2 DI DY O ST A A 1Y E T P Fig.
BRACKET(SEAT)SYSTEM(NQ.1-5245) ++t+veerreersuessueerureriuennuirniienienienieeninesne e Fig.
BRACKET(SEAT)SYSTEM(NQO.5246-)-+w+veeeeeererueseesuesiianiiiiiniiiiiniieiiseesi s Fig.
FRAME(REAR)SY ST ++#vveeseeeeutesseesuueesttenmieniitattenitesitintte sttt sttt Fig.
N D SRR A N DY) T Fig.
PLATE(REGISTRATION)SYSTEM

(R TYPE)(INO.BL8B-)-w+++++reesreessusesruesuueriiiitinitinitt ettt Fig.
LAMP(HEAD)SYSTIEIM - oeeereereeesennnnteettmmimtettttiiintttitiiietitiiettiii ettt Fig.
AT S 1 A0 2001 Fig.
BRACKET(LAMP)SYSTEM(EXCEPT R TYPE)+++tesveesreeseuteseessuernuienieniiiiieiieeieenne Fig.
PANEL SYSTE M ++veveeeersereeessseaesasureeanuutaesnsueesantteesmssttensmteesaimeessmsmeesmnmmeeasireean Fig.
TV NS TR Al N DY) EE Fig.
HARNESS SYSTEM +++ee+ssereeeeeeesessesunmaeeessnsiumutteeesnnnimmttteessnmnmmmtttesemmmmmimeeesmmmmmmes Fig.
ROPS SYSTEM(R TYPE) -« teeerrereseeetenuonneettmuiintetiitiiiiiiiiiii ittt Fig.
0] 2NN 1 0 1 Fig.
LABEL(CONTROL)(EXCEPT M TYPE):++tesveesuteseessuesoutenienieiiiiiieniesieeiieie s Fig.
LABEL(CONTROL)(M TYPE) ....................................................................................... Flg
LABEL(PTO/MID)(M TYPE)(NO.1-804) +++++-+ssesesereseresesererereresesesasesesesesesesesesesesesesenens Fig.
LABEL(CAUTION):t++veeeveesutesreesteriutentttstestteit ettt ettt sn st Fig.
LABEL(CE)

(EXCEPT R TYPE-NO.1/R TYPE-NO.1-305,NQ.6072-)+++wsessesesrssssserssesssisiniauanias Fig.

57
58
59
60
61

62
63
64
65
66
67
68
69
70
71

72
73
74
75
76
77
78
79
80
81
82
83
84

85

ig. 86



OPTIONAL PARTS

PTOMID)SET

(EXCEPT M TYPE)(NO.1-1290) (OPTION) -+ ++veeveeereeesueermeniueenieenieniieieeneenneeneenne Fig. 87
PTOMID)SET

(EXCEPT M TYPE)(NO.1291-)(OPTION)-++-+esesesesereresereesumesussssssssssssssissssssssnns Fig. 88
WHEEL(REAR/TURF/212/80D-15)SYSTEM

(OPTION) +eeoeessvtereessuesstssstessucistissuessuesstosiuisiutistestesitistestssiesitesstessnessstsssssssussons Fig. 89
WHEELREAR/AGR/8-16)SYSTEM(OPTION):+++++veereeeesueesueerueesueenuuenienutenieennenneenne Fig. 90
HITCH(FRONT)SET(FM TYPE)(OPTION) -+ +vtesseeseeesutersuessutesuteniuenueniieeneennenneennees Fig. 91
WHEEL(FRONT/AGR/5-12) SYSTEM(OPTION) -+ +eveeveeueesseessumssuienieniiniienieeieiiins Fig. 92
WHEEL(FRONT/TURF/20X8.00-10)SYSTEM

(OPTION) etteeesseresstesssersnsastersusrotiosiosiostotsoisessostsetsostossosistssstossos totssstossossostsosssssossons Fig. 93
VALVE(AUX/SOL)SET(OPTION) -+ +veeereesseesueesutesienitiiiesiteniiinieenitesie st Fig. 94
HITCH(DRAW BAR)SET(FM TYPE)(OPTION)+++vtsveesreereuessurenuersreenuienuenieenieeneennne Fig. 95
ROPS SET(EXCEPT R TYPE)(OPTION):+++tveeesseesuessueenuerartenumeniienitenitenienteenieeneenane Fig. 96
PLATE(BUMPER)SET(OPTION):++weeetesreesseessutesutenieniiaiieiteniesieeiieste st Fig. 97
WEIGHT(15)SET(OPTION) - eeeeerreeterenmumntettmtiiintttitiiiitiii ettt Fig. 98
GENERATOR(A0A)KIT(OPTION):++e+vveesseerreessresuersueenuteniuenneenitenitenise ettt eneeieens Fig. 99
COMPONENT PARTS
COMPONENT PARTS

FOR K135-023-000-00 ON Fig G0 ++++eessssssrsesessssesessintsisisiiiiiisiiisiiiiisiis s Fig.100
COMPONENT PARTS

FOR K211-001-000-00 ON Fig 55+ e ereeseesessssssststststststsinisiiinisisiiiiie Fig.101
COMPONENT PARTS

FOR 1682-406-210-10 ON Fig 42« +++ssesesesestsesttsttststsiisiniisiiiiiitti s Fig.102
COMPONENT PARTS

FOR 6281-200-005-00 ON Flg99 ............................................................................... Flg103

13



14

WIRING DIAGRAM

WIRING DIAGRAM(1/2)
WIRING DIAGRAM(2/2)



ENGINE

E393B06:--TM3160

6003-097-240-10






17

FIG. 1 SHORT BLOCK ENGIASSY

6003-012C-0100

REMARKS

[N

1|C
T| O
ClL

E393
BO6

TYPE OF MODEL

1

S
P
C

DESCRIPTION

PART CODE

6003-010-061-00 SHORTBLOCKENGIN ASSY | T

1

KEY




18 FIG. 2 CYLINDER HEAD

6003-101E-0100,6003-101E-0200

TYPE OF MODEL

E393
BO6

A= -
=on
=RQ

KEY PART CODE DESCRIPTION REMARKS

6211-110-065-20 CYLINDERHEAD ASSY !

6911-129-006-00 |[CAP,SEALING

6209-605-004-10 PLUG/PT1/2

6212-569-002-00 SEAL,OIL

V682-200-000-60 BALL

2
5
6
1
1

6211-141-008-30 GASKET/CYLINDERHEAD

OO N

6209-000-003-00 BOLT/M10X1.25X82 250870

7A|16209-000-044-00 BOLT

| K| k| k| K| K| X ¥ XOT R

255571
8 [6209-300-014-00 STUD 2




6003-110 -0100

FIG. 3 CYLINDER HEAD COVER

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

moan

=7 Q

REMARKS

6211-170

-004-

20

COVER/CYLINDER HEAD

1

6211-751

-001-

10

CAP,OIL FILLER

6211-173

-003-

00

SEAL,CYL.HEAD COVER

6209-490

-002-

10

NUT/CAP

6209-572

-003-

00

GASKET

O[O | |00

6209-360

-028-

10

HOSE/RABBER

| %] X k| k| X XOTR

= p| M| - m

-278779

6A

6209-360

-028-

20

HOSE/RUBBER

1
278780~




20

FIG. 4 INLET MANIFOLD

6003-120B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

mleNe

REMARKS

6214-111-011

-20

MANIFOLD(INLET) ASSY

1

6214-115-001

-20

GASKET,INLET MANIFOL

V231-360-802-

00

FLANGEBOLT

>N

V231-360-804-

00

FLANGEBOLT

*| % *| k(O

1
3
1




21

FIG. 5 EXHAUST MANIFOLD

6004-140 -0100

7))
Y-
=4
<
=
=
&
[CN---"
0o
-
—
=
[=]
S
=
S
D
mmmllpo
[
7, W-ROIE K K
A
3
4 mﬂ
o Z 9
= N
B mm"mm
AEEE
==
= (3=
A [Ox|H
& R
MKT
23
S38
olo|o
- |0
ol
2 2353
=) 000.0
O | 4lwo
= ||| ©
Z |
A |t |
| | ™
NN
|| >
o

KEY

1
2




22

6003-201Y-0100

FIG. 6 CYLINDER BLOCK

28
28A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

mleNe

= RO

REMARKS

1

6211-

210-050-20

CYLINDERBLOCK ASSY

1A

6211-

210-050-30

CYLINDERBLOCK ASSY

1
-283%68

1B

6211-

210-050-40

CYLINDERBLOCK ASSY

-327517
1

2

6209-

000-004-10

BOLT

327518
8

3

6209-

610-001-10

CUP/SEALING/28

2

4

6209-

610-009-00

CUP/SEALING/36

4

5

6509-

605-019-10

PLUG

3
-310094

5A

6209-

605-007-00

PLUG/PT1/8

-3273717

5B

6209-

605-007-10

PLUG/PT1/8

6

6212-

531-005-10

PIN/IDLEGEAR

327378-
1

7

6209-

610-008-00

CUP/SEALING/12

8

6211-

258-001-00

SEAL,BEARING CAP

9

6211-

258-002-00

SEAL,BEARING CAP/7

10

6211-

510-001-00

METAL,CRANK SET

11

6211-

511-003-00

BEARING/CRANK/UPPER

12

6211-

511-004-00

BEARING/CRANK/LOWER

13

6211-

599-001-10

BEARING,THRUST CRANK

14

6209-

625-012-00

OILSEAL

=N W W = DN e

-304417

14A

6209-

625-001-00

SEAL,OIL

304418-

15

6209-

749-001-20

PIN/TUBE

16

6213-

129-006-00

PIN/STRAIGHT

17

V523-

100-802-40

PIN

18

6213-

129-005-00

PIN/STRAIGHT

19

6904-

110-818-00

STUD

20

6904-

110-840-00

STUD/M8X40

21

6294-

453-002-00

DOWEL

22

6909-

902-299-00

INIPPLE

23

6213-

721-007-00

PIPE/WATERDRAIN

24

6211-

291-016-00

COVER/INJECTIONPUMP

25

6211-

292-001-20

GASKET/COVER

N | K| k| k| %| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ % XOW®R

e e B e L B B L I R T




FIG. 6 CYLINDER BLOCK

6003-201Y-0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E393 T|O|R REMARKS
C B06 C|L|[P
26 |V230-360-601-20 FLANGEBOLT * 4
27 |16215-549-001-10 PIN,STARTING SPRING * !
28 [6211-760-012-20 LEVELGAGE * | gi7o1a
28A(6211-760-012-30 LEVELGAGE * |alngis 1
29 |6209-300-013-00 STUD * 2
* 1

30 [6209-605-005-10 PLUG/PT3/4




24 FIG. 7 BEARING/UNDER SIZE (OPTION)

6003-209 -0100

TYPE OF MODEL

E393
BO6

KEY PART CODE DESCRIPTION REMARKS

A= -
=on
=RQ

6211-540-001-00 METAL,CRANK SET 050 !

6211-599-001-10 BEARING,THRUST CRANK

6211-560-001-00 METAL,CRANK SET 100

6211-599-001-10 BEARING,THRUST CRANK

6212-274-016-00 BEARING/CONNECTING R

HEEREaE0r»

2
1
2
3
3

SO | [N |

6212-276-016-00 BEARING/CONNECTING R




6004-210F-0100

FIG. 8 OIL PAN

25

18

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P " E303 T|O |[R REMARKS
C B06 C|L|[P
1 6211-361-069-00 OILPAN COMP * 1
2 (6209-600-006-00 PLUG/M14X1.5 * | gosdos
2A |3805-355-002-20 PLUG/M14X1.5 * | oo somo-
3 |V720-102-401-80 O-RING/P18 * !
*

4

V230-360-601-00

FLANGEBOLT




26

6004-220H-0100

FIG. 9 REAR PLATE

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 303 T|O|R REMARKS
C B06 C|L|P
1 [6211-341-053-20 PLATE/REAR * 1
2 16211-342-002-10 POINTER * 1
3 (6213-129-006-00 [PIN/STRAIGHT * 1
4 [6901-911-020-00 BOLT,SEMS/M10X20 * 6




6003-240H-0100,6003-240H-0200

38

39

il

FIG. 10 TIMING GEAR CASE

1

45

27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

moan

=7 Q

REMARKS

1

6211-310-017-30

GEARCASE ASSY

1A

6211-310-017-40

GEARCASE ASSY

1
'304?07

1B

6211-310-017-50

GEARCASE ASSY

-329551
1

6213-319-004-00

CONNECTOR/OILFILTER

329552~
1

6509-605-019-10

PLUG

6209-605-007-00

PLUG/PT1/8

1
-310?94
-327371

6209-605-007-10

PLUG/PT1/8

1
327378-

6209-610-002-10

CUP/SEALING/16

6209-610-007-00

CUP/SEALING/16

'278%02
278803-

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6213-129-005-00

PIN/STRAIGHT

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

INUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-804-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

1425-621-004-00

HOLDER/JE/9-9

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

6215-546-003-10

STOPPER/FULLLOAD

6209-409-001-00

NUT/M8

V341-120-008-00

NUT,CAP/M 8

6209-920-002-00

PACKING

6215-542-004-20

IPIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-10

PIN

% | K| k| k| k| | k| k| N | K| X k| K| X K| k| k| X| K| k| k| K| K| k| k| K| X ¥ ¥ XOAW®R

L I I I B Y B R TR B G T B T T B B B T N

-335019




28 FIG. 10 TIMING GEAR CASE

6003-240H-0100,6003-240H-0200

TYPE OF MODEL
E393

KEY PART CODE DESCRIPTION

mleNe
= RO

REMARKS

I

T

B06 C

25A6215-542-005-20 [PIN 1

335020-
26 {6209-600-004-00 PLUG/SCREW !

27 [6209-500-003-00 WASHER/08X14X01

28 [6209-740-001-00 [PIN,GROOVE

29 [6211-312-003-20 GASKET/GEARCASE

30 [6213-160-002-20 VALVE/RELIEF ASSY

31 [6213-161-001-20 PISTON/VALVE/RELIEF

32 [6213-164-001-00 SPRING/RELIEF VALVE

33 |[V705-140-012-00 RING,SNAP/12 C

34 [6209-050-001-00 BOLT/M6

35 [6209-050-002-00 BOLT/M6

T I I I I Y Y e e

36 16909-110-406-00 NUT

-278802
36A|V301-260-006-00 NUT/M6 2

278803-
37 [6219-310-003-20 DRIVE/TACHOMETE ASSY 1

38 |[V723-102-002-40 RING/O

39 |[V230-360-601-60 FLANGEBOLT

40 [3625-540-004-00 [CAP,BLANK/30

41 [6213-211-001-10 SPACER,OIL FILTER

42 |V723-102-003-60 O-RING

43 [6211-311-011-20 PLATE/FRONT

44 16211-312-002-30 GASKET/PLATE

45 [6902-050-816-00 BOLT

46 [6211-319-003-00 SPACER

47 |[V723-102-005-00 O-RING 1A S50

48 16209-749-001-20 PIN/TUBE

49 [6904-110-822-00 STUD

e B S Y - I Y B Y T

50 |6212-530-005-20 SHAFT/HYDRAULIC ASSY 309501

50A|6212-530-005-30 SHAFT/HYDRAULIC ASSY 2097h2- 3

51 |[V600-110-600-50 BEARING,RB/6005 a97281

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R

51A|V600-410-600-50 BEARING/BALL -397990




6003-240H-0100,6003-240H-0200

38

39

il

FIG. 10 TIMING GEAR CASE

1

29

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P " E303 T|O|R REMARKS
C B06 C|[L [P
51B[1729-202-002-00 BEARING/BALL * | oond-
52 |V600-110-600-50 BEARING,RB/6005 * | 209701
53 [6909-110-408-00 NUT/M8 * | gnotio
53A|V304-260-008-00 NUT * | gnoans.
54 |V401-160-008-00 WASHER,SP/M 8 * 4
55 |[6511-321-083-00 COVER * | 00874
55A[6211-321-022-00 (COVER/HYDRAULIC * | a00as-
56 |6211-322-002-00 [GASKET/COVER * !
57 [6909-110-408-00 NUT/M8 * | gnotio
57A|V304-260-008-00 NUT * | oo,
58 |V401-160-008-00 WASHER,SP/M 8 * 4




FIG. 11 HANGER

30

6003-290 -0100

REMARKS

[CN--7

VO

-0

]

=

a

S

=

=

SE %_m

5l VN

nNEeOl% % |

Z

=)

[~

=

— €2}

AREE

n VAle)

= RMB

=) =
Ko
e Ir={2
233
jsjf<a]fcy
ololo
A= 1E=)
~| <

M o|w| o

o |o|o|o

O |-/~

= |~ | ©

Z |mow

A |- ™
- oM
NN
©|w©|>
~

KEY

1




FIG.12 VALVE

10
|

L

6003-301 -0100

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

moan

=7 Q

REMARKS

6212-551-001-10

VALVE/INTAKE

6212-551-028-00

VALVE/INTAKE

3
-240842
3

6212-552-001-20

VALVE/EXHAUST

2408343-
-240842

6212-552-014-00

VALVE/EXHAUST

6212-561-001-10

SPRING/VALVE

240843-
6

6212-563-001-00

SEAT,VALVE SPRING

6

6212-565-001-00

CUTTER,VALVE

[y
»

6212-571-006-00

TAPPET

6212-575-001-00

ROD,PUSH

6212-600-002-10

ROCKERSHAFT ASSY

© (00 |3 | |ot|ix o | o | =
> >

6212-611-004-10

ROCKERARM

6212-620-001-20

SHAFT/ROCKERARM ASSY

6212-626-002-10

PLUG

6212-628-004-00

BRACKET ROCKER SHAFT

6212-628-005-00

BRACKET,ROCKER SHAFT

6209-940-004-00

SPRING

V704-140-016-00

RING,SNAP/16 C

6212-616-002-00

SCREW ADJUST

6209-409-003-00

NUT

6209-000-002-00

BOLT

V231-360-805-00

FLANGEBOLT

% | K| K| k| K| X K| k| k| X| K| k| k| K| K| k| k| X X ¥ ¥ X OAW®R

N = = O O NN NN O ®

3817-401-001-00

NUT/MO08




32 FIG. 13 CAM SHAFT

6003-310 -0100

TYPE OF MODEL

E393
BO6

REMARKS

A= -
=on
=RQ

KEY PART CODE DESCRIPTION

6212-511-002-00 SHAFT,CAM 1

6212-522-010-00 GEAR/CAMSHAFT

1
6209-730-005-00 KEY/07X05X09 !
1

6212-535-001-00 PLATE,THRUST

Ot (WO

6901-910-612-00 BOLT,SEMS/M6X12

-336180

5A|V210-560-601-20 BOLT/S

% | %| K| k| %k| X X[OTR

2
336181-
1

6212-523-023-00 GEAR/IDLE ASSY

[<2]




FIG. 14 PISTON

33

7
6003-340E-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P " E303 T|O|R REMARKS
C B06 C|[L [P
1 (6212-111-015-10 [PISTON * | o080
1A (6212-111-080-10 [PISTON * | ozoab0-
2 (6212-121-008-20 RING/PISTON SET * 8
3 [6212-211-001-10 [PIN,PISTON * 8
4 |6209-587-001-00 RING,SNAP * 6
5 [6212-230-003-10 CONNECTINGROD ASSY | * 3
6 [6212-235-005-00 BOLT/CONNECTINGROD | * 6
7 16212-271-016-00 BEARING/CONNECTINGR | * 3




34

FIG. 15 PISTON/OVER SIZE (OPTION)

4
!
v 1A
S —
3A
6003-349F-0100
S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 303 T|O|R REMARKS
C B06 C{L|P
1 ({6212-114-015-10 [PISTON/OV T |-950810
1A(6212-114-080-10 [PISTON/OV T |550800-
2 16212-124-008-10 RING/PISTON/OV SET T| 3
3 [6212-116-015-10 PISTON/OV T | 050810
3A 6212'116'080'10 PISTON/OV T 2528320'
4 (6212-126-008-10 RING/PISTON/OV SET T 3




16A

6003-3501-0100

FIG. 16 CRANK SHAFT

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

moan

=7 Q

REMARKS

6212-310-008-40

CRANKSHAFT ASSY

1
-243180

6212-310-008-50

CRANKSHAFT ASSY

243181-

V523-101-001-80

PIN

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-017-30

FLYWHEEL ASSY

6212-333-003-00

RINGGEAR

6213-129-006-00

PIN/STRAIGHT

ooqoscn.hwm;»a

V600-150-600-20

BEARING,RB/6002SS

= o R R R R R

-2497563

00
>

V600-350-600-20

BEARING/BALL

249754~

©

6209-046-015-00

BOLT/FLANGE

—
o

6212-370-011-00

PULLEY ASSY

—
—

6212-371-009-00

PULLEY

—
[\

6212-372-002-10

CENTER CRANK PULLEY

—
w

6902-050-610-00

BOLT

N N I R Y N s

—
'S

6909-150-506-00

WASHER,SP/M6

—
%]

6212-379-001-00

WASHER

1
-260817

—
(2]

6901-066-645-00

BOLT

B % | K| K| k| k| K| K| k| k| K| K| k| K| K| X ¥ ¥ X OAW®R

1
'260%17

16A

6209-000-043-00

BOLT/CRANK

260818-




36

6003-401D-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

mleNe

= RO

REMARKS

6213-

100-003-30

OILPUMP ASSY

1

6213-

111-001-30

BODY/OILPUMP

6213-

129-003-00

PIN/STRAIGHT

6213-

119-001-00

BOLT/WS

6901-

910-625-00

BOLT

1
2
3
3

6213-

140-023-00

STRAINER

-303552

6213-

140-035-00

STRAINER

303553-

V720-

102-401-50

O-RING/P15

6213-

149-002-00

CLAMP,STRAINER

V231-

360-801-60

FLANGEBOLT

6213-

311-003-10

PIPE,OIL

6909-

906-105-10

BOLT,JOINT

6209-

920-002-00

PACKING

6213-

240-002-10

CARTRIDGE/OILFILTER

| % | K| k| K| K| K| k| k| X| K| k| % X|OW®R

S e e B B e A ) i




FIG. 18 WATER PUMP

6003-420B-0100

(K

2

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

moan

=7 Q

REMARKS

6213-610-005-40

WATERPUMP  ASSY

6213-610-005-50

WATERPUMP  ASSY

1
'337?27

6213-622-002-10

SEAL SET/WATER PUMP

337628~
1

6213-613-002-10

GASKET

-337627
1

6213-612-004-00

PLATE/WATER PUMP

6213-619-003-00

SCREW/WATER PUMP

6213-614-003-10

GASKET/WATER PUMP

V231-360-804-50

FLANGEBOLT

3817-401-001-00

INUT/MO08

1
3
1
1
2
1

6213-619-005-00

SPACER,WATER PUMP

Scoooqmm.hwm;H

6213-614-006-10

GASKET/SPACER

10A

6213-614-006-20

GASKET(SPACER)

1
-274?16

11

6209-300-002-00

STUD

274017-
2

12

V231-360-802-00

FLANGEBOLT

13

3817-401-001-00

NUT/MO08

14

6213-729-013-10

HOSE/RUBBER

15

J061-210-015-00

CLAMP/WIRE/10-15

1
1
1
2

16

6213-716-001-50

HOUSING/THERMOSTAT

1
'334?34

16A

6213-716-001-60

HOUSING/THERMOSTAT

334635-

17

6213-743-002-10

GASKET/HOUSING

18

V231-360-802-00

FLANGEBOLT

19

V231-360-807-50

FLANGEBOLT

20

6513-770-022-10

THERMOSTAT

21

6213-711-003-20

PIPE,WATER OUTLET

22

V723-102-005-50

O-RING

23

V231-360-802-50

FLANGEBOLT

| % | X K| k| K| K| R k| % K| K| k| k| K| K| K| k| K| K| K| k| X| ¥ ¥ XO~W®XR

[ e e e e




38

FIG. 19 COOLING FAN

6003-4801-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

mleNe

= RO

REMARKS

6213-660-007-00

FAN/COOLING

1

6213-641-002-10

PULLEY,WATER PUMP

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

Ot (WO

6213-671-003-00

BELT VHMO034

*| % | X k| X|OT W

I e




FIG. 20 INJECTION NOZZLE

6003-501E-0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 393 T|O0|R REMARKS
B06 C|L|P
6215-300-037-00 INJECTIONNOZZLE ASSY 3 FIG 029

6215-315-002-00 GASKET,NOZZLE

6215-411-106-00 PIPE/INJECTION ASSY

e e

6215-411-107-00 PIPE/INJECTION ASSY

*| % | ¥ ¥ KOO "@®

O QO (=

6215-411-108-00 PIPE/INJECTION ASSY




40

6003-510K-0100

FIG. 21 INJECTION PUMP
6-27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

mleNe

= RO

REMARKS

1

6215-600-109-30

INJECTIONPUMP ASSY

1

FIG 030

2

6219-7562-001-00

SHIM/INJECTION P/0.3

2A

6219-7562-041-00

SHIM/INJECTIONPUMP

1
'242}22
242723~

3

6219-752-002-00

SHIM/INJECTION P/0.1

1
-242722

4

6219-752-003-00

SHIM/INJECTION P/0.2

4A

6219-752-040-00

SHIM/INJECTIONPUMP

1
'242}22
242723-

5

6219-752-004-00

SHIM/INJECTION P/0.4

1
-242722

5A

6219-7562-042-00

SHIM/INJECTIONPUMP

6

6219-7562-005-00

SHIM/INJECTION P/0.5

1
242??3-
-229898

6A

6219-752-043-00

SHIM/INJECTIONPUMP

7

6209-056-001-00

BOLT/M6X18

1
242723~
4

8

6215-621-001-40

CAMSHAFT/INJPUMP

1

9

6212-524-002-20

GEAR/INJECTIONPUMP

1
-293180

9A

6212-524-002-30

GEAR/INJECTIONPUMP

10

6209-730-005-00

KEY/07X05X09

1
293181-
1

11

V600-110-620-30

BEARING,RB/6203

1

12

V600-110-600-40

BEARING,RB/6004

1
-328031

12A

V600-410-600-40

BEARING/BALL

1
-328186
1

12B

1729-202-001-00

BEARING/BALL

13

6212-535-002-00

PLATE,THRUST INJPUMP

328187-
1

14

6901-910-612-00

BOLT,SEMS/M6X12

-336231

14A

V210-560-601-20

BOLT/S

336232-

15

6215-520-001-00

FLYWEIGHT

16

6209-030-043-00

BOLT/M6X10

17

6215-526-004-00

THRUSTPIECE

18

6215-541-001-10

ARM/FLOATING COMP

19

6215-543-001-10

LINK,CONTROL

20

6215-542-006-00

PIN,CONTROL

21

V710-140-004-00

RING,SNAP/ 4 E

22

6215-549-003-00

SPRING,SETTING

N | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ ¥ * X|OW®R

e s e B B B I




6003-510K-0100

FIG. 21 INJECTION PUMP
6-27

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393

moan

=7 Q

REMARKS

23

6215-531-021-00

SPRING/GOVERNER

B06
1

24

6215-541-024-30

LEVER/CONTROL COMP

24A

6215-541-024-40

LEVER/CONTROL COMP

1
'297(1)27
-318002

24B

6215-541-024-50

LEVER/CONTROL COMP

25

V720-101-900-80

O-RING/P 8

1
318003-
1

26

6209-580-002-10

SPRING,RETURN

1

27

6215-549-007-10

ARM/CONTROL

1

28

6909-110-406-00

NUT

28A

V301-260-006-00

NUT/M6

1
'278?02

29

V411-260-006-00

WASHER / M6

278803-
1

30

V401-160-006-00

WASHER,SP/M 6

1

31

6215-549-008-10

SPRING/STARTING

| K| K| K| k| K| K| X k| | X X[OWR

1




42

FIG. 22 FUEL PIPE

6003-550J-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

mleNe

= RO

REMARKS

1

6215-412-006-00

CONNECTOR/FUEL

1

2

6215-411-074-10

PIPE/FUEL

*| * (O ®»

1




FIG. 23 ADAPTER

43

2 2A
6003-560K-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [E303 T|O|R REMARKS
C | B0 clL|P
1 |6215-548-012-00 ADAPTER/210X070 ASSY * 1
2 6215-541-016-30 ARM/TENSION * -254;1\,60
2A16215-541-016-40 ARM/TENSION * 2543161- 1




44

FIG. 24 ELECTRIC (1)

6004-801G-0100,6004-801G-0200

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P 303 T|O|R REMARKS
C | B06 C|L|P
1 [6281-200-007-00 GENERATOR/12V-8.5A * | 040808
2 [6281-214-006-00 [CAP * | 540808
3 |6281-270-001-10 REGULATOR * | 040808
4 |6213-674-004-20 PLATE/ADJUST * | 040808
5 |V231-360-802-00 FLANGEBOLT * | 040808
6 [1373-121-001-00 WASHER/9X22X2 * | 040808
7 16209-046-057-00 BOLT/FLANGE * | ooes14
7A|V233-361-006-00 [FLANGEBOLT * | 540808
8 [6909-110-410-00 NUT/M10 * | 040808
9 [6281-100-014-00 STARTER _ ASSY * |.240608 FIG 031
10 [6209-030-085-00 BOLT/WS * | 540808




FIG. 25 ELECTRIC (1)

6004-801K-0100,6004-801K-0200

45

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P " E303 T|O |[R REMARKS

C | BO6 C|L|P

1 [6281-200-005-00 [GENERATOR ASSY * | o40609- FIG 032

2 |6213-674-006-20 PLATE/ADJUST * | 540800-

3 |V231-360-802-00 [FLANGEBOLT * | 240609-

4 |1373-121-001-00 WASHER/9X22X2 * | 240609-

5 |V233-361-007-00 FLANGEBOLT * | 240609-

6 |6909-110-410-00 NUT/M10 * | og0a71

6A|V334-260-010-00 NUT/M10 * | os0dio-

7 |6281-100-014-00 [STARTER ASSY * | o40609- FIG 031

8 |6209-030-085-00 BOLT/WS * | os0de-




46

FIG. 26 ELECTRIC (2)

41—
1 2 '
@ W 3 % 3 —% 38
5A
6003-820J-0100,6003-820J-0200
S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P 303 T|O|R REMARKS
C B06 C[L|P
1 [6281-971-003-00 SWITCH/OILPRESSURE * |.aoriar
2 16282-450-002-00 SWITCH/OVERHEAT * |.s075s7
3 |6281-410-010-00 GLOWPLUG * 006018
3A16281-410-023-00 GLOWPLUG * |oaries
3B|6281-410-023-10 GLOWPLUG * |.a078a7 3
4 16209-440-005-00 NUT/FLANGE * | sorear
5 [6219-732-016-00 CONNECTOR/GLOWPLUG | * |.g44%3;
5A|6219-732-017-00 CONNECTOR/GLOWPLUG | * |.507337
6 [6281-910-001-00 [SOLENOID * 307837
7 16209-630-002-10 |GASKET * 207837
8 V230'360'601'20 F:LANGEBOLT * -307537
9 16281-920-001-00 RELAY,SOLENOID * |.soria




FIG. 27 ELECTRIC (2)

6003-820V-0100,6003-820V-0200

47

S |TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION (l; 5830963 g (L) 1; REMARKS
1 |6281-971-003-00 SWITCH/OILPRESSURE * | 207558-
2 [6282-450-002-00 SWITCH/OVERHEAT * | a07o8s-
3 |6281-410-023-10 GLOWPLUG * |aoriss-
4 |6209-440-005-00 NUT/FLANGE * | ao7oss-
5 16219-732-017-00 CONNECTOR/GLOWPLUG | * |3075hs-
6 [6281-910-015-00 SOLENOID * | ogobas
6A|6281-910-015-10 SOLENOID * | soshn. 1
7 16209-630-002-10 |GASKET * | a0
8 |V230-360-601-60 FLANGEBOLT * | onias:
9 [6281-920-001-00 RELAY,SOLENOID * | a07oms-




18 FIG. 28 REPAIR PARTS(OPTION)
b —=

"{"éi;)— 3-1

10-17

6003-999C-0100

TYPEOFMODEL| I | C | G
E393 T|O|R REMARKS
B06 C[L|P

KEY PART CODE DESCRIPTION

6287-810-026-10 REPATIR/ENGINESET !

6212-569-002-00 SEAL,OIL

6211-141-008-30 GASKET/CYLINDERHEAD

6211-173-003-00 SEAL,CYL.HEAD COVER

6209-572-003-00 GASKET

6214-115-001-20 GASKET,INLET MANIFOL

6214-145-001-30 GASKET,EXH.MANIFOLD

6211-258-001-00 SEAL,BEARING CAP

6211-258-002-00 SEAL,BEARING CAP/7

Slwoloo|~a o |on|ix | |po |~

6209-625-012-00 OILSEAL

10A|6209-625-001-00 |[SEAL,OIL

11 16211-292-001-20 GASKET/COVER

12 16209-625-002-00 [SEAL,OIL

13 16209-920-002-00 [PACKING

14 [6211-312-003-20 GASKET/GEARCASE

15 [6211-312-004-20 GASKET/PLATE

16 |V723-102-005-00 |O-RING 1A S50

17 |V720-102-401-50 |O-RING/P15

18 16213-614-003-10 GASKET/WATER PUMP

e e e B B L I ) B e e e S I N e e L S I I A - Y

19 [6213-614-006-10 (GASKET/SPACER 27416

19A16213-614-006-20 GASKET(SPACER) 274017 1

20 [6213-743-002-10 GASKET/HOUSING

H REe

21 |V723-102-005-50 |O-RING

Jury

22 [6209-630-002-10 GASKET

el N o N e e e N M R R R e N R B R R L B B R R R R (e i)
[

23 [6209-500-003-00 WASHER/08X14X01




6215-300-037-0K

FIG. 29 COMPONENT PARTS
FOR 6215-300-037-00 ON Fig.20

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393

A= -

moan

=7 Q

REMARKS

6215-330-

022-

00

HOLDER/NOZZLE ASSY

B06
3

6215-345-

044-

00

SHIM/0.10

6215-345-

045-

00

SHIM/0.20

6215-345-

046-

00

SHIM/0.30

6215-345-

047-

00

SHIM/0.40

6215-345-

048-

00

SHIM/0.50

6215-345-

049-

00

SHIM/0.52

(o RENRIorNIe B R VLRI AN

6215-345-

050-

00

SHIM/0.54

6215-345-

051-

00

SHIM/0.56

6215-345-

052-

00

SHIM/0.58

6215-345-

053-

00

SHIM/0.80

6215-343-

002-

00

SPRING,NOZZLE

6215-342-

002-

00

SPRINGSEAT

6215-339-

004-

00

SPACER

6215-332-

006-

00

NUT/NOZZLERETAINING

6215-311-

005-

00

NOZZLE

6215-359-

003-

00

GASKET

6215-359-

004-

00

NUT

| % | K| K| k| k| K| K| K| k| K| K| K| K| X| X ¥ X|OW®R

| | | W W W | W | W wW W W W W w w




50

6215-600-109-3H

FIG.30 COMPONENT PARTS
FOR 6215-600-109-30 ON Fig.21

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E393

A= -

mleNe

= RO

REMARKS

6215-631-017-00

PLUNGER ASSY

B06
3

6215-641-007-00

DELIVERYVALVE

6215-643-002-00

SPRING DELIVERY VALV

6215-649-003-00

GASKET

6215-644-002-00

HOLDER DELIVERY VALV

6215-649-004-10

ORING

6215-635-002-00

SLEEVE,FRANGE

6215-649-005-00

PIN

© |00 |3 | |OT x| N

6215-649-006-10

ORING

10 |6215-649-007-00

SCREW

11 |6215-622-002-00

TAPPET

12 16215-629-017-00

PIN

13 |6215-629-018-00

RING,SNAP

14 |6215-634-002-00

SPRING,PLUNGER

15 |{6215-639-006-00

SEAT,SPRING

16 |6215-639-007-00

SEAT,SPRING

17 16215-629-020-00

PLATE/T=1.80

18 16215-629-021-00

PLATE/T=1.85

19 16215-629-022-00

PLATE/T=1.90

20 [6215-629-023-00

PLATE/T=1.95

21 16215-629-024-00

PLATE/T=2.00

22 16215-629-025-00

PLATE/T=2.05

23 [6215-629-026-00

PLATE/T=2.10

24 [6215-629-027-00

PLATE/T=2.15

CO| | e e e | e O W W | W W O O W W W W] W W W

-239485

24 [6215-629-027-00

PLATE/T=2.15

1
239486~

256 [6215-629-028-00

PLATE/T=2.20

26 [6215-629-029-00

PLATE/T=2.25

27 16215-629-030-00

PLATE/T=2.30

28 [6215-629-031-00

PLATE/T=2.35

29 [6215-629-032-00

PLATE/T=2.40

% | K| k| k| k| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| X k| % X|OW®R

e e e e




6215-600-109-3H

FIG.30 COMPONENT PARTS
FOR 6215-600-109-30 ON Fig.21

v
!—4
-

51

TYPE OF MODEL

I|C|G
KEY PART CODE DESCRIPTION 393 T|0|R REMARKS
B06 C|[L|P
30 [6215-629-033-00 [PLATE/T=2.45 !
31 [6215-629-034-00 [PLATE/T=2.50
32 |6215-629-068-00 |PLATE/T=1.825
33 16215-629-069-00 PLATE/T=1.875

34 |[6215-629-070-

00

PLATE/T=1.925

35 |[6215-629-071-

00

PLATE/T=1.975

36 [6215-629-072-

00

PLATE/T=2.025

37 |[6215-629-073-

00

PLATE/T=2.075

38 [6215-629-074-

00

PLATE/T=2.125

39 [6215-629-075-

00

PLATE/T=2.175

40 [6215-629-076"

00

PLATE/T=2.225

41 [6215-629-077-

00

PLATE/T=2.275

42 [6215-629-078-

00

PLATE/T=2.325

43 [6215-629-079-

00

PLATE/T=2.375

44 16215-629-080-

00

PLATE/T=2.425

45 [6215-629-081-

00

PLATE/T=2.475

46 |[6215-629-082-

00

PLATE/T=2.525

47 [6215-637-008-

00

CONTROLROD

48 [6215-612-016-

00

PLATE

49 16215-619-012-

00

SCREW

50 |[6215-635-008-

00

CONTROLSLEEVE

51 |6215-619-030-

00

EYEBOLT

52 16215-619-014-

00

GASKET

53 |6215-619-015-

00

BOLT

54 |6215-619-016-

00

GASKET

55 |6215-619-026-

00

PLUG

56 [6215-619-014-

00

GASKET

% | K| K| k| k| K| K| | k| K| X | K| k| K| K| K| k| k| K| K| k| K| K| ¥ ¥ ¥ XOAOW®R

G S S S e L I N e e e e e e e e e e e e e e e e e




52

6281-100-014-0A

FIG. 31 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.24,25

25

16

A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393
BO6

A= -

mleNe

= RO

REMARKS

6281-111-009-00

YOKE/STARTER ASSY

1

6281-119-009-00

BRUSH/STARTER

6281-118-007-00

HOLDER/STARTER ASSY

6281-117-003-00

SPRING/STARTERBRUSH

6281-121-010-00

ARMATURE/STARTE ASSY

6281-124-011-00

CLUTCH/STARTER ASSY

6281-129-064-00

HOUSING/STARTER ASSY

6281-129-080-00

BEARING/NEEDLE

© |00 |3 | |OT x| N

6281-129-058-00

BEARING/NEEDLE

6281-115-017-00

FRAME/COMMUTATOR ENII

)

6281-115-018-00

COVER

6281-129-065-00

BEARING/OILLESS

6281-129-066-00

BEARING/WITH SHOCKAB

6281-129-067-00

BEARING/OILLESS

6281-129-068-00

SHAFT/STARTER PLANET

6281-129-069-00

BEARING/OILLESS

6281-129-070-00

GEAR/STARTER PLANETA

6281-129-071-00

GEAR/STARTERINTERNAL

6281-127-003-00

LEVER/PINIONDRIVE

6281-151-014-00

SWITCH/MAGNETIC ASSY

6281-129-072-00

RING/SNAP

6281-129-073-00

RING/SNAP

6281-129-074-00

INUT/PINIONSTOP

6281-129-075-00

WASHER/SK

6281-129-076-00

WASHER/SK

6281-129-077-00

WASHER/SK

6281-129-078-00

PLATE

6281-129-030-00

NUT

6281-129-029-00

NUT

6281-129-043-00

BOLT/THROUGH

N | K| k| k| | K| k| k| N| K| K| k| N| K| K| k| k| %| K| k| k| K| K| k| K| K| X ¥ % X|OW®R

T N e e e B B A T el e e e - B e e e e e ) B e R e e i e e e - Y R R




FIG.31 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.24,25

6281-100-014-0A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E393

A= -

moan

=7 Q

REMARKS

31

6909-150-508-

00

WASHER

B06
1

32

6909-110-408-

00

NUT/M8

33

6281-129-062-

00

SCREW

*| % ¥ *(OTR

1
2
1

34

6281-129-079-

00

NUT




o4 FIG. 32 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.24,25

22
6281-200-005-0B
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P 303 T|O|R REMARKS
C B06 C| L P

1 |6281-222-004-00 [PULLEY * | 240600-

2 |6281-229-002-00 NUT * | 240609-

3 |6281-229-003-00 [COLLOR * | 240609-

4 |6281-221-007-00 ROTOR ASSY * | 240600-

5 |6281-229-004-00 |COVER,BEARING * |o40600-

6 |6281-229-032-00 BEARING/BALL * | 240609-

7 16281-213-018-00 FRAME/DRIVEEND ASSY | * |s406h0-

8 |6281-229-006-00 PLATE * | 240600-

9 [6281-229-007-00 BOLT -

10 |[6281-229-008-00 BOLT * | 240609-

11 |[6281-229-033-00 BEARING/BALL * | 240600-

12 |6281-214-003-00 FRAME * | 240600-

13 |6281-214-004-00 |COVER * | 240600-

14 |6281-229-029-00 HOLDER ASSY * | 240600-

15 |6281-229-011-00 BUSH * | 240600-

16 |6281-217-002-00 HOLDER/BRUSH ASSY | * |ss0cho-

17 |6281-215-001-00 BRUSH * | 240609-

18 |6281-216-001-00 SPRING * |os0do-

19 |6281-229-012-00 BOLT * |osdn

20 |[6281-229-013-00 BOLT * | 240609-

21 [6281-229-014-00 BOLT * | 240600-

22 |6281-229-015-00 BOLT * [osndng

23 [6281-229-016-00 NUT * |os0ine-

24 [6281-229-017-00 BOLT * | 240609-

25 [6281-229-018-00 NUT * | 240609-

26 [6281-271-002-00 REGULATOR  ASSY * | s0cho-




CHASSIS

1738-097-100-10






FIG. 1 RADIATOR SYSTEM(NO.1-2111)

1738-102 -0100

57

TYPE OF MODEL

S 1/1C|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 [1726-102-210-00 RADIATOR  ASSY * | Ll
2 |1726-102-211-00 NET/WIRE  COMP * | i
3 [1614-102-213-00 |CAP * | b
4 |1614-102-214-00 HOSE * | oh
5 [1612-102-005-00 INSULATOR * | ol
6 |V211-260-801-60 BOLT,SEMS (S) M8X16 * | o
7 |1675-102-004-00 HOSE/RADIATOR/INLET * | b
8 |J061-236-044-00 CLAMP/WIRE/36-44 * | b
9 |J061-230-038-00 CLAMP/WIRE/30-38 * | ol
10 [1675-102-006-00 HOSE/RADIATOR/QUTLET | * | .,
11 [1425-621-004-00 HOLDER/JE/9-9 * | s
11A{1617-102-007-00 CLAMP * | b
12 |J061-224-032-00 CLAMP/WIRE/24-32 * | b
13 |J061-236-044-00 CLAMP/WIRE/36-44 * | o
14 |1617-102-005-00 HOSE/170 * | b
15 |1560-104-006-60 HOSE/290 * | b
16 |J061-210-015-00 CLAMP/WIRE/10-15 * | ot
17 |1560-104-010-40 CONNECTOR * | b
18 [1424-101-203-00 PLUG * | ol
19 [1424-101-204-00 PACKING * | b
20 [V211-360-802-00 BOLT/SP * | o
21 {1683-102-220-00 SHROUD COMP * | ohs
22 |1675-102-002-00 INSULATOR * | a2
23 |1716-102-003-00 INSULATOR/550 * | oh
24 |V210-360-601-20 BOLT,SEMS * | i
25 [1726-102-200-10 BRACKET/RADIATO COMP | * | .,
26 |V211-260-801-60 [BOLT,SEMS (S) M8X16 * | ot
27 |1705-102-014-00 [TRIM/130 * | i
28 [1726-102-001-00 INSULATOR * | i




>8 FIG. 2 RADIATOR SYSTEM(NO.2112-)(1/2)

24~27-PLEASE SEE NEXT PAGE
! ‘W“S 13
27 14 g
éﬂ (ENG INE)
% A§ 4 19A
11 | L
j -
(ENGINE) 17
® 19
T %20
23
1738-102A-0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clilp
1 |1705-102-200-00 RADIATOR ASSY * | g
2 [1650-102-202-10 [CAP * | oila
3 [1705-102-203-00 PROTECTOR * 1
4 {1703-102-205-00 (GUIDE * | ok
5 [1703-102-206-00 (GUIDE * | ok
6 [{1703-102-203-00 SCREW/P * | gt
7 |1705-102-202-00 PACKING * | ot
8 [1612-102-005-00 [INSULATOR * | gl
9 [1421-603-004-00 BUSH,LEVER * | o2
10 |1675-102-004-00 HOSE/RADIATOR/INLET * | oida
11 |J061-236-044-00 CLAMP/WIRE/36-44 * | ok
12 |J061-230-038-00 |[CLAMP/WIRE/30-38 * | gl
13 |[1738-102-001-00 HOSE/RADIATOR/OUTLET | * | .¢501
13A[1738-102-001-10 HOSE/RADIATOR/OUTLET | * | g3 1
14 |1617-102-007-00 [CLAMP * | g1
15 |J061-230-038-00 CLAMP/WIRE/30-38 * | ok
16 |J061-236-044-00 CLAMP/WIRE/36-44 * | ok
17 |1617-102-005-00 HOSE/170 * | ok
18 [1560-104-006-60 [HOSE/290 * | gl
19 [J061-210-015-00 CLAMP/WIRE/10-15 * | ot
19A|J062-147-159-00 |CLIP/HOSE/14.7-15.9 * | s
20 {1560-104-010-40 CONNECTOR * | ol
21 [1424-101-203-00 PLUG * | oika
22 |1424-101-204-00 [PACKING * | ok
23 |V211-360-802-00 BOLT/SP * | ot
24 |1738-102-830-00 SHROUD COMP * | ade
24A[1738-102-830-10 SHROUD COMP * | gl 1
25 [1675-102-002-00 INSULATOR * | g%
26 {1716-102-003-00 INSULATOR/550 * | orla
27 |V210-360-602-00 BOLT/SP * |




FIG. 2 RADIATOR SYSTEM(NO.2112-)(2/2)

1738-102A-0100

59

TYPE OF MODEL

S I|C|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
27A|V230-360-602-00 FLANGEBOLT * | eods
28 |1705-102-014-00 [TRIM/130 * | b
29 |2142-581-002-00 GROMMET/15 * | ol
30 [1738-102-810-00 BRACKET/RADIATO COMP | * | o,
31 |V211-260-801-60 [BOLT,SEMS (S) M8X16 * | ot
32 [1726-102-001-00 INSULATOR * |1
33 |V211-360-801-60 BOLT,SEMS (SP) * | ok
34 [1738-102-002-00 |COVER * | o1
35 |V362-260-008-00 NUT/WASHER *| L2,
35A|V362-260-008-00 NUT/WASHER * | gk
36 |[1560-666-004-00 BAND * | ot
36A|1376-402-003-00 BAND,WIRE/140 * | ode
37 |3680-155-005-00 PROTECTOR/040 * | ol
38 [1738-102-840-00 TANK/RESERVE ASSY * | ols
39 [6221-408-008-00 |CAP *| !
40 |6221-408-009-00 [PACKING *| !
41 |6221-408-011-00 [PIPE ol
42 [1716-102-281-00 HOSE/RUBBER * | gk,
42A|1738-102-851-00 HOSE/LUBBER/840 * | ok
43 [1716-102-282-00 HOSE/RUBBER * | dsa
43A|1738-102-852-00 HOSE/LUBBER/575 * | ol
44 |6221-408-013-00 CLAMP *| 2
45 |6221-408-003-00 BRACKET/RESERVETANK | * | 515
46 |V211-260-801-60 [BOLT,SEMS (S) M8X16 *| L2,
46A|V211-260-801-20 [BOLT,SEMS (S) M8X12 * | o2




60

1726-103 -0100

FIG. 3 MUFFLER SYSTEM(NO.1-1183)

-1183

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ [TM3160 clLlp

1 [1726-103-200-00 MUFFLER COMP * | ifss

2 [1594-105-001-00 GASKET * | s

3 |V203-361-003-00 BOLT * | L E

4 |V401-160-010-00 WASHER,SP/M10 * | 2.

5 [1672-103-001-00 (CLAMP/32 * | fes

6 |V211-360-802-00 BOLT/SP * L




1738-103A-0100

FIG. 4 MUFFLER SYSTEM(NO.1184-)

61

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 [1738-103-210-00 MUFFLER COMP * | o
1A [1738-103-210-10 MUFFLER COMP * | ek 1
2 |1594-105-001-00 GASKET * | ik
3 |V203-361-003-00 BOLT * | 2
4 |V401-160-010-00 WASHER,SP/M10 * | 12
5 {1672-103-001-00 [CLAMP/32 * | ik
6 |V211-360-802-00 BOLT/SP * | ke
6A |3650-831-004-00 BOLT *

2167-




62

FIG. 5 CLEANER(AIR)SYSTEM(NO.1-2197)

-
(ENGINE)
1726-104 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clilp
1 [1675-104-210-10 CLEANER/AIR ASSY * | ofer
2 |1675-104-211-00 COVER ASSY * | ofer
3 |1675-104-213-00 ELEMENT ASSY * | ofar
4 |1544-104-205-00 [VALVE * | ofan
5 {1650-104-201-00 |CLIP * | ok
6 [1703-104-003-00 BAND/CLEANER * | oy
7 |1716-104-001-00 [PIPE/CLEANER * | ol
8 [J061-242-050-00 [CLAMP/WIRE/42-50 * | ofer
9 [1675-104-002-00 HOSE/CLEANER/OUTLET | * | .5/
10 |J061-247-055-00 CLAMP/WIRE/47-55 ]| L2
11 [1726-104-200-00 BRACKET/CLEANER COMP| * | .,/
12 [V211-360-803-50 BOLT/SP * | ofor
13 |V201-260-808-00 BOLT/M 8X80 * | b
14 |V401-160-008-00 WASHER,SP/M 8 * | oy
15 |1427-111-229-00 CUSHION,RUBBER * | b




FIG. 6 CLEANER(AIR)SYSTEM(NO.2198-)

63

E_
(ENGINE)
19 (ENG INE)
N
1738-104 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 [1675-104-210-10 CLEANER/AIR ASSY * | gl
2 |1675-104-211-00 COVER ASSY * | gde
3 |1675-104-213-00 [ELEMENT ASSY * | g3
4 |1544-104-205-00 VALVE * | g3
5 |{1650-104-201-00 |CLIP * | g2
6 [1703-104-003-00 BAND/CLEANER * | ot
6A|1703-104-003-10 BAND/CLEANER * | oako 1
7 11716-104-001-00 [PIPE/CLEANER * | gl
8 |J061-242-050-00 CLAMP/WIRE/42-50 * | e
9 |1705-104-002-00 HOSE/CLEANER/QUTLET | * | 4,3
10 |J061-247-055-00 CLAMP/WIRE/47-55 * | g2
11 |1726-104-200-00 BRACKET/CLEANER COMP| * | ,.da
12 |[V211-360-803-50 BOLT/SP * | oids
13 |[V201-260-808-00 BOLT/M 8X80 * | el
13A|V231-360-808-00 FLANGEBOLT * | pedo.
14 |[V401-160-008-00 WASHER,SP/M 8 * | el
15 [1427-111-229-00 [CUSHION,RUBBER * | g2




64

FIG. 7 FILTER(FUEL)SYSTEM

1738-105 -0100

,-/
//
[1.8 17
 18A
1 20 LN
%@\\iz’ofx
%~ J! . /:‘>\1
‘f! (ENG I NE) 1%{\/{@\
d 1) T
P \\:;»j, /Q\J\ 22

KEY PART CODE

TYPE OF MODEL| 1
TM3160

DESCRIPTION

mleNe
= RO

REMARKS

1509-105-210-00

FILTER/FUEL otz

1509-105-210-10

FILTER/FUEL _ASSY sols-

1444-102-202-00

LEVER

1415-102-007-00

SPRING,VALVE

V720-102-401-00

O-RING/P10A

1415-102-008-00

VIS

1440-103-201-00

CAP

1444-102-204-00

NUT,RING

V720-103-504-40

0O-RING/P44

1672-105-211-00

ELEMENT

1572-102-003-00

BOLT/M06X08/APSET

1415-102-013-00

PACKING

V201-260-806-50

BOLT/M 8X65

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

1716-105-001-00

HOSE/08X13X300

J062-119-126-00

8NHHHHNNHHHHHHHHH

CLIP/HOSE/11.9-12.6

.
~

1650-111-034-00

T 0

CLIP/HOSE/11-13

N
=3
@N’

1726-105-001-10

HOSE/08X13X110

J062-119-126-00

=
o =
|oo

CLIP/HOSE/11.9-12.6

1650-111-034-00

CLIP/HOSE/11-13

3
=3

= N DN
i

1612-105-002-00

HOSE/650

J062-081-087-00

Jury

CLIP/HOSE/8.1-8.7

20A|J062-087-093-00

O’
o
=

CLIP/HOSE/8.7-9.3

1738-105-210-00

7052
BRACKET/FILTER COMP !

V211-260-801-60

| % | K| k| K| K| K| K| k| %| K| K| k| k| K| K| k| N| K| K| K| k| K| X ¥ XOT®XR

BOLT,SEMS (S) M8X16




FIG. 8 TANK(FUEL)SYSTEM

1738-111 -0100

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1726-111-220-00

TANK/FUEL COMP

V211-360-802-00

BOLT/SP

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

1672-111-002-00

PAD/120

1682-111-300-00

CAP/FUEL ASSY

1612-111-210-00

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

V200-260-501-0B

BOLT/SEAL

1726-111-200-20

BRACKET/TANK COMP

V211-360-802-50

BOLT/SP

1612-690-001-00

INSULATOR/36

1600-616-006-00

INSULATOR/75

1726-111-001-00

INSULATOR

1672-111-230-00

BRACKET/LEVER COMP

V211-260-801-60

BOLT,SEMS (S) M8X16

N | K| K| k| K| K| K| k| X| K| K| k| X X ¥ X|OW®R

Nmb':
[ I Y B SSY NQ SY ( B E TN N -
FoRT S




66

FIG. 9 BATTERY SYSTEM(NO.1-2111)

1738-112 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

= RO

REMARKS

S

& [nat60
1 [1738-112-210-00 BRACKET/BATTERY COMP | * | .,
2 |V211-360-801-60 BOLT,SEMS (SP) * | ot
3 [1421-603-004-00 BUSH,LEVER * | L2
4 |1726-112-210-00 BATTERY/46B24R ASSY * | ol
5 [1675-112-002-00 BOLT/BATTERY * | L2
6 {1682-112-006-10 [PLATE/BATTERY * | ot
7 |V301-260-006-00 [NUT/M6 * | o
8 |V411-260-006-00 WASHER /M6 *| L2
9 [1716-112-230-00 [CABLE/BATTERY ASSY * | ol
10 [1376-402-003-00 BAND,WIRE/140 * | i
11 [1726-112-002-10 CABLE/EARTH * | o
12 [V201-261-001-60 BOLT/M10X16 * | ol
13 |V411-260-010-00 WASHER/M10 * | ofn
14 |V401-160-010-00 WASHER,SP/M10 * | o
15 [1376-402-003-00 BAND,WIRE/140 * | i
16 |1560-666-004-00 BAND * | ofn
17 |1560-666-004-00 BAND * | ol




FIG. 10 BATTERY SYSTEM(NO.2112-)

1738-112A-0100

67

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P O |R REMARKS
¢ |TM3160 L|p
1 [1738-112-820-00 BRACKET/BATTERY COMP | * | .54,
1A [1738-112-820-20 BRACKET/BATTERY COMP | * | o1
2 |V211-360-801-60 BOLT,SEMS (SP) * | ot
3 |1421-603-004-00 BUSH,LEVER * | g%
4 [1726-112-210-00 BATTERY/46B24R ASSY * | ol
5 |1593-112-002-50 BOLT,BATTERY * | gl
6 [1738-112-082-00 STOPPER/BATTERY * |,k
7 [1427-111-229-00 |[CUSHION,RUBBER * | ods
8 |V301-260-006-00 NUT/M6 * | L2,
8A|V301-260-006-00 NUT/M6 * | ke
9 |[V411-260-006-00 WASHER / M6 * | b
9A |V360-260-006-00 NUT/M6 * | g3
10 [1716-112-230-00 [CABLE/BATTERY ASSY * | ol
11 [1726-112-002-10 (CABLE/EARTH * | ol
12 |V211-361-001-60 BOLT,SP/M10X16 * |1
13 |1560-666-004-00 BAND * !




68

FIG. 11 CABLE(PEDAL/ACCELERATOR)SYSTEM

1716-116A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clilp
1 |1414-312-002-00 [SPRING,TENSION/53 * 1
2 [1716-116-200-00 [CABLE/PEDAL ASSY * | o
2A|1716-116-200-10 [CABLE/PEDAL ASSY * | eies 1
2B|1716-116-200-20 (CABLE/PEDAL ASSY * | eodt- 1
3 |V411-260-006-00 WASHER / M6 * 1
4 |[V500-162-002-00 PIN,SPLIT/2 X20 * | ooes
4A |V500-162-001-50 [PIN,SPLIT/2 X15 * | o6
5 [1675-116-001-00 HOLDER * !




FIG. 12 LEVER(ACCELERATOR)SYSTEM

69

=X
-
(ENGINE)
1738-117 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 |1612-117-200-20 LEVER COMP * !
2 [1646-116-051-00 GRIP/THROTTLE * | L,
2A[1646-116-051-10 GRIP/THROTTLE * | Lk 1
3 [1600-117-002-00 [LINING/11X40X03 * | eoas
3A[1600-117-002-10 [LINING/11X40X03 * | eodn 1
4 {1404-117-008-00 SPRING,PRESS/22 * !
5 [2130-713-002-10 WASHER * !
6 |V328-262-110-00 NUT * 1
7 |V500-162-502-50 PIN,SPLIT/2.5X25 * !
8 [1675-117-210-20 CABLE/ACCELERATOR * | e
8B|1675-117-210-40 CABLE/ACCELERATOR * | eoss 1
9 |V411-260-006-00 WASHER / M6 *
*

10

V500-162-002-00

PIN,SPLIT/2 X20




70 FIG. 13 CLUTCH(MAIN)SYSTEM

1738-120 -0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1 11738-120-210-20

HOUSING/CLUTCH COMP

1
-6391

1738-120-210-30

HOUSING/CLUTCH COMP

6392-

V744-120-350-70

SEAL,OIL/TC20357

V763-150-000-00

NIPPLE,GREASE/PT1/8

V782-160-000-2T

PLUG/SCREW/SEAL

BOLT,SEMS (S) M8X16

V334-460-010-00

NUT/M10 7T P=1.25

V203-361-002-00

BOLT/M10X1.25X20

2
3
4
5 |V211-260-801-60
6
7
8

V401-160-010-00

WASHER,SP/M10

9 [V201-361-202-50

BOLT/M12X25

10 [V401-160-012-00

WASHER,SP/M12

11 [1434-122-230-10

BRACKET COMP

12 |1435-122-002-00

FORK/RELEASE

13 |1672-120-006-00

IPIN/12X75

14 |V500-163-002-00

PIN,SPLIT/3 X20

15 |{1672-120-007-00

SLEEVE

16 {1434-120-005-00

SPRING/HC50

17 1{1491-120-001-00

BEARING,CLUTCH RS

18 [V211-260-801-60

BOLT,SEMS (S) M8X16

19 |1716-120-200-00

COVER/CLUTCH/18 COMP

1716-120-200-10

COVER/CLUTCH/18 COMP

20 |1717-120-230-10

DISK/CLUTCH/184 COMP

21 |V211-260-802-00

BOLT/S

% | K| k| k| N| K| k| k| N| K| K| k| N| K| K| K| N| K| ¥ % % X XOOTWXR

|
==
mHgHgHMHHHHHHHMMAmmAHHHH
4
"y




FIG. 14 PEDAL(CLUTCH)SYSTEM

1738-122 -0100

FIG.13 /\\

71

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1738-122-200-20

PEDAL/CLUTCH COMP

1

1672-122-003-00

BOLT/TRIMED

§H

V201-260-803-50

BOLT/M 8X35

V304-260-008-00

NUT

V763-150-000-00

NIPPLE,GREASE/PT1/8

1105-106-001-00

SPRING/HC094

1675-135-001-00

HOOK

(o RENRIorNIe B R VLRI AN

V411-260-006-00

WASHER / M6

V500-162-002-00

IPIN,SPLIT/2 X20

1434-122-007-00

ROD,CLUTCH (A)

1421-122-003-00

TURNBUCKLE

V304-260-008-00

NUT

1672-122-001-20

ROD/CLUTCH/B

V411-260-008-00

WASHER,PL/M 8

V500-163-001-50

PIN,SPLIT/3 X15

1434-122-005-00

BOOT

WIRE

WIRE

V211-260-801-60

BOLT,SEMS (S) M8X16

V304-260-008-00

NUT

| % | K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ XOWR

e e e e S S e e e e e e e e e




72

FIG. 15 SHAFT(NPUT)SYSTEM

1738-125 -0100

~

N

4

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |TM3160 clilp

1 [1682-120-001-00 SHAFT/INPUT * | o

1A[1682-120-001-10 [SHAFT/INPUT * | ol 1

2 |1435-120-002-30 [COUPLING/16X27X62 * !

3 |V580-140-602-80 [PIN,SPRING/6 X28 W * 2

4 WIRE * !




FIG. 16 CASE(TRANSMI

1738-201 -0100

SSION)SYSTEM

V- e

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

an -~
aloNe]
=7 Q

TM3160

REMARKS

1682-201-001-10

CASE/TRANSMISSION/F

1

1688-201-055-10

CASE/TRANSMISSION/RE

V252-341-003-00

BOLT/STUD

V252-341-003-50

BOLT/M10X35

V304-260-010-00

NUT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

(o RENRIorNIe B R VLRI AN

V251-341-202-5D

BOLT/STUD/SEAL

V252-341-202-50

BOLT/STUD

WO DN O | © =3 N =

V252-261-005-50

BOLT/M10X55

V304-260-010-00

NUT

.
TN
B

V401-160-010-00

WASHER,SP/M10

<3
=2
=

V411-260-010-00

WASHER/M10

ko
]
o

V252-341-205-00

BOLT/STUD

..
[SSNAS

V252-341-003-00

BOLT/STUD

&
ke

V304-260-010-00

NUT

-969

V401-160-010-00

WASHER,SP/M10

-969

V411-260-010-00

WASHER/M10

-969

V252-341-203-00

BOLT/M12X30

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

o

V211-361-003-50

BOLT/M10X35

[

1427-201-007-00

PLUG,DRAIN

Jury

1427-201-007-00

PLUG,DRAIN

1427-201-008-00

WASHER,SEAL/16

1427-201-008-00

WASHER,SEAL/16

1427-201-005-00

METAL/INPUT

V201-260-806-00

BOLT/M 8X60

V201-260-803-50

BOLT/M 8X35

V401-160-008-00

WASHER,SP/M 8

% | K| k| k| k| K| k| k| N | K| K| k| K| X K| k| k| K| K| k| k| K| K| k| k| K| ¥ ¥ ¥ X|OAOW®R




S Rws o
W2

FIG. 16 CASE(TRANSMISSION)SYSTEM

74

% W\%V :

A (P

N R
N

LIEPTR—

B [ 5%

1738-201 -0100

REMARKS

[CN--7

0O

—

]

=

a

S

=

s

21 Lo |l = e |oo [ |ew

[SHKae)

= | =

==

e Ol 5 [ % % % |

Z

=)

o

& | Wnlo

- i

Z |2 S

@] o
5 <

S lE 3 eEs
e
<ZEBZQg%03
o Sa/@aom
o olojo|o|olo
o|w| o ¢ 16|~ ©

B RO 0NN D -

a (==l lollellelo] -]

S O VOO VOO

= oo -H©

ﬂ 2121233

& || e ao||—| @
| N oo| N | <)

> DO N N FH O

S || @[] o | b




1682-202 -0100

FIG. 17 GEAR(INPUT)SYSTEM

75

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp

1 |1682-202-001-00 GEAR/SPUR/15 * | s

1A|1682-202-001-10 GEAR/SPUR/15 * | ol 1

2 |V744-120-350-70 SEAL,OIL/TC20357 * !

3 |V600-110-620-40 BEARING,RB/6204 * | ek

3A V600'410'620'40 BEARING/BALL * -6968

3B|V600-110-620-40 BEARING,RB/6204 * | eodo

4 {1600-202-005-00 BEARING/BALL * !

5 |V654-416-201-70 BEARING,NR/KT162017 * !

6 |V704-140-025-00 RING,SNAP/25 C * !

7 |1672-202-002-20 SHAFT/CHANGE * | ol

7A11672-202-002-30 SHAFT/CHANGE * | ool 1

8 |V607-110-620-40 BEARING,RB/6204NR * !

9 |V704-140-020-00 RING,SNAP/20C * !

10 [1682-202-002-00 GEAR/SPUR/19-25 * | o
10A|1682-202-002-10 GEAR/SPUR/19-25 * | ool 1

11 |[1682-202-003-00 GEAR/SPUR/32 * | s
11A[1682-202-003-10 GEAR/SPUR/32 * | ool 1

12 |1682-202-004-00 GEAR/SPUR/14-33 * | i
12A(1682-202-004-10 GEAR/SPUR/14-33 * | ol 1




76

FIG. 18 PINION(DRIVE)SYSTEM

1682-203 -0100

TYPE OF MODEL

S I({C|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp

1 [1684-203-200-40 PINION/BEVEL SET * 1

2 [1594-218-001-00 BEARING/BALL 6305SH2 | * !

3 [1491-203-006-10 BEARING * !

4 11427-203-002-00 [RING,SNAP/25 * !

5 [1507-216-004-10 [COLLAR/25X32X3 * !

6 |1682-203-003-10 |GEAR/SPUR/16-34 * | s
6A|1682-203-003-20 GEAR/SPUR/16-34 * | ote 1

7 11682-203-001-00 GEAR/SPUR/17-24 * | s
7A11682-203-001-10 GEAR/SPUR/17-24 * | oote 1

8 [1600-203-006-00 BEARING,NEEDLE *| 2

9 |1682-203-002-00 [GEAR/SPUR/30 * | e
9A|1682-203-002-10 |GEAR/SPUR/30 * | oote- 1

10 [1682-203-004-00 GEAR/SPUR/33 * | s
10A|1682-203-004-10 GEAR/SPUR/33 * | ote 1

11 [1434-203-002-00 |[COLLAR,THRUST * !

12 |V600-110-630-40 BEARING,RB/6304 * | ek
12A|V600-410-630-40 BEARING/BALL * | eoes
12B|1729-202-011-00 BEARING/BALL * | souo-

13 |V705-140-052-00 RING,SNAP/52 C * !




FIG. 19 GEAR(REVERSE)SYSTEM

.

1682-204 -0100

77

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

aloNe]
=7 Q

REMARKS

1682-204-001-00

GEAR/SPUR/20-23

1682-204-001-10

GEAR/SPUR/20-23

1
-7245
1
7246-

V653-622-282-00

BEARING,NR/TLA222820

1

1427-204-003-10

COLLAR/22X34X2

V704-140-022-00

RING,SNAP/22 C

oo i [N
>

1491-204-002-10

PIN,BACK GEAR

% | %] X k| k| X X[OTR

e

V580-140-601-60

PIN SPLIT W 6.0X16




78

1738-205 -0100

FIG. 20 GEAR(4WD)SYSTEM

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
1 [1682-205-001-00 GEAR/SPUR/20 * | s
1A[1682-205-001-10 GEAR/SPUR/20 * | ole 1
2 [1738-205-200-00 SHAFT/FRONT COMP * | g0
2A[1738-205-200-10 SHAFT/FRONT COMP * | ab 1
3 |V600-110-630-40 BEARING,RB/6304 * | ko
3A V600'410'630'40 BEARING/BALL * '69168
3B|1729-202-011-00 BEARING/BALL * | eoo-
4 |V600-110-620-40 BEARING,RB/6204 * | .ateo
4A|V600-410-620-40 BEARING/BALL * | goas
4B |V600-110-620-40 BEARING,RB/6204 * | eoso-
5 |V744-120-350-70 [SEAL,OIL/TC20357 * !




1738-207 -0100

FIG. 21 LEVER(MAIN)SYSTEM

0

]

:] ’
5
D

i’}

4
4A

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1672-207-001-10

METAL/SHIFT

1

V211-360-803-00

BOLT/SP

8

V522-100-801-80

PIN

2

1738-207-200-10

LEVER/MAIN COMP

1
-6143

1738-207-200-20

LEVER/MAIN COMP

6144-

1600-502-003-00

BOLT,SM/M08X25

V304-260-008-00

NUT

1636-271-013-00

GRIP/12X50

1672-207-240-00

TUBE/SHIFT/MAIN COMP

1544-215-015-00

BEARING

V705-140-028-00

RING,SNAP/28 C

V723-102-003-00

O-RING

V211-260-802-00

BOLT/S

1672-207-230-00

ARM/SHIFT/MAIN COMP

1614-215-006-00

SPRING/HC060

1544-215-016-00

BOOT,CHANGE

WIRE

1672-207-002-10

PLATE/GUIDE

V211-560-802-00

BOLT/M8X20

1614-501-006-00

GAUGE/OIL

e S e I e e e e I I I e VTN

-5245

1614-501-006-10

GAUGE/OIL

% | % | K| k| k| K| K| K| k| X K| K| k| K| K| K| k| X ¥ ¥ F|IOW®XR

1
5246-




80

FIG. 22 PLUG(METAL/SHIFT)SYSTEM

1672-207A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 cliul|Pp
1 [1564-667-002-00 BLOT/M14X10 * !
2 |1488-541-021-00 [SHIM/T=0.7 * 1




1750-208 -0100

FIG. 23 LEVER(SUB)SYSTEM

6A
6B

81

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1

1672-208-200-20

ARM/SHIFT/SUB COMP

1A

1672-208-200-30

ARM/SHIFT/SUB COMP

1
-7231
1

2

V723-101-501-40

RING/O

7232~
1

3

1750-208-200-00

ARM/SUB COMP

1
-6518

3A

1750-208-200-10

ARM/SUB COMP

4

1600-502-003-00

BOLT,SM/M08X25

5

V304-260-008-00

NUT

6

1750-208-001-10

LEVER/SUB

-615

6A

1750-208-001-20

LEVER/SUB

-5185

6B

1750-208-001-30

LEVER/SUB

5186-

7

V211-361-002-00

BOLT,SEMS

8

1703-261-002-00

GRIP/MAIN

| % | K| K| k| K| K| K| k| X ¥ ¥ X|OW R

9

1725-266-001-00

INSULATOR/120




82

1738-209 -0100

FIG. 24 CHANGE(4WD)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

mleNe

= RO

REMARKS

1427-

210-008-10

FORK/SHIFT/FRONT

1

1427-

210-009-00

CASE,SPRING

1302-

225-003-00

SPRING,SHIFTER

Vé682-

200-001-00

BALL

V500-

162-002-00

PIN,SPLIT/2 X20

1427-

210-011-00

BOLT/M8X30

V411-

260-008-00

WASHER,PL/M 8

1427-

210-200-00

STAY,SHIFTER

© |00 |3 | |OT x| N

V580-

140-502-00

PIN,SPRING/5 X20 W

WIRE

1427-

209-200-00

ARM,SHIFT

1682-

209-200-20

LEVER/4WD COMP

e I B P e B e e e e

1738-

209-210-00

LEVER/4WD COMP

-18112
-6150

1738-

209-210-10

LEVER/4WD COMP

2173~

820-003-00

GRIP/ORANGE/10.5

1
6151-
1

V720-

102-401-40

O-RING/P14

1427-

601-003-00

WASHER/15X24X2

V580-

140-503-20

PIN,SPRING/5 X32 W

| K| K| k| K| k| K| K| k| k| K| K| K| K| K| ¥ ¥ * XOAOW®R

e e

WIRE




FIG. 25 CHANGEMAIN/SUB)SYSTEM

1682-210 -0100

w

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1672-210-001-00

STAY/SHIFT/1ST

1427-210-003-00

BOLT/M8X25

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

V720-102-401-00

O-RING/P10A

1672-210-002-00

FORK/SHIFT/1ST

~
=L BT e I B

.
N
o

1672-210-002-10

FORK/SHIFT/1ST

~

~

(=
0

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL

1672-210-003-10

STAY/SHIFT/2ND

1427-210-003-00

BOLT/M8X25

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

V720-102-401-00

O-RING/P10A

V704-140-014-00

RING,SNAP/14 C

1672-210-004-00

FORK/SHIFT/2ND

1672-210-005-00

FORK/SHIFT/SUB

1650-259-010-00

SPRING/HC023

B % | | K| k| K| K| R k| k| K| K| k| K| K| X ¥ ¥ X OAW®R

T I ey B e N e e e e e e

V682-200-001-00

BALL




84

1738-211 -0100

FIG. 26 GEAR(PTO)SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1 11682-211-004-20

SHAFT/DRIVE/PTO

1

2 |[V600-110-630-40

BEARING,RB/6304

1
-3160

2A |V600-410-630-40

BEARING/BALL

1
-6968

2B|1729-202-011-00

BEARING/BALL

1
6969-

V705-140-052-00

RING,SNAP/52 C

1682-211-008-00

CLUTCH

1434-211-004-00

COLLAR/26X36X3

GEAR/SPUR/33 COMP

1491-211-003-00

PIPE/63

3
4
5
6 [1682-211-210-00
7
8

V607-110-620-50

BEARING,RB/6205NR

9 |[V704-140-025-00

RING,SNAP/25 C

10 |{1672-211-009-10

GEAR/SPUR/19

11 [V600-110-620-40

BEARING,RB/6204

11A|V600-410-620-40

BEARING/BALL

11B|V600-110-620-40

BEARING,RB/6204

12 |1684-211-003-10

GEAR/SPUR/18-20

13 {1682-211-007-00

BEARING/NEEDLE

14 {1682-211-002-20

WASHER/20X32X02

| K| K| k| K| K| K| K| k| k| K| K| k| K| K| ¥ ¥ * XOAOW®R

15 [V704-140-020-00

RING,SNAP/20C




1738-212 -0100

FIG. 27 SHAFT(PTO)SYSTEM

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1738-212-002-00

SHAFT/PTO

1

1427-212-003-20

SLEEVE

1594-218-001-00

BEARING/BALL 6305SH2

1672-212-002-10

GEAR/SPUR/19

V607-110-630-40

BEARING,RB/6304NR

1427-212-002-00

WASHER/20X28X2

V704-140-020-00

RING,SNAP/20C

(o RENRIorNIe B R VLRI AN

V744-135-550-80

SEAL,OIL/TC35558

| % K| k| X X ¥ X|OT @R

e e e e e




56 FIG. 28 LEVER(PTO)SYSTEM
1 6

1738-216 -

TYPE OF MODEL
TM3160

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

1682-216-006-00 SHIFTER/PTO

1302-225-003-00 SPRING,SHIFTER

V682-200-001-00 BALL

V500-162-502-50 [PIN,SPLIT/2.5X25

1682-216-002-10 [STAY/SHIFT/PTO

1672-216-310-00 ARM/SHIFT/PTO COMP

V720-102-401-40 O-RING/P14

1427-601-003-00 WASHER/15X24X2

© |00 |3 | |OT x| N

1682-216-270-10 ARM/PTO COMP

10 WIRE

11 |V580-140-502-50 [PIN,SPRING/5 X25 W

12 11682-216-260-10 [LEVER/PTO COMP

13 |3640-585-001-00 GLIP/YELLOW

14 |2149-601-031-00 SPRING/HC024

15 [1682-216-007-10 BOLT/M8X45

16 |V304-460-008-00 NUT/M8

17 |11738-216-220-00 STAY/PTO/PARKIN COMP

18 |V211-261-002-00 BOLT,SEMS

19 |1425-621-004-00 HOLDER/JE/9-9

D
1

HgHHHNHHHHHHHHHHHHHHH

20 {1738-216-003-00 GUIDE/CHANGE

R | % | K| k| %| K| B| K| k| %| K| K| k| K| K| K| k| X X ¥ XOT®XR

DO

21 |[V210-360-601-60 [BOLT(SP)/M6X16




87

FIG.29 COVER(SHIELD)SYSTEM

1738-218 -0100

7))
2
a2
<
>
=
2~
[CN---"
Lo
y3)
]
=
a
S
=
<3
mm144
Al
=i
==
el % ¥ |
Ay
|5
o |0
[
SR
= 135
O B
=7
a (B%
2 |L&aY
il
Hz s
SI=
0|2 Z
ololo
o|lo|o
ol | ™
M Ol |-
o |Nojo
O |oolo
M | OO
—| <
< |70
A |oo| |
n oo
b~ H M
> >
| m

KEY

1




88

20
2
1738-255 -0100
S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
1 {1682-255-201-10 |CASE/PTO/MID * | e
2 |V201-361-009-00 BOLT/M10X90 *| 8.
3 |V401-160-010-00 WASHER,SP/M10 * | 5
4 |V523-101-002-40 [PIN * | 12
5 |V781-160-000-6B [PLUG/SCREW/SEAL * | ke
6 |1682-255-203-00 [PIN/20X51 * | idse
7 11682-255-202-00 GEAR/SPUR/34 * | ke
8 [1682-255-002-20 BEARING/NEEDLE * | ke
9 [1480-212-003-00 |[COLLAR/21X36X1 * | L2
10 |V580-140-604-00 PIN,SPRING/6 X40 W * | L ha
11 [1682-255-204-00 SHAFT/PTO/MID * | des
12 |V704-140-025-00 RING,SNAP/25 C * | dee
13 |1682-255-205-10 GEAR/SPUR/15 * | e
14 |V600-110-630-40 BEARING,RB/6304 * | idse
15 |1427-212-003-20 SLEEVE * | ke
16 |V600-110-620-50 BEARING,RB/6205 * | ke
17 |V705-140-052-00 RING,SNAP/52 C * | L2
18 |V744-135-520-80 SEAL,OIL/TC35528 * | dee
19 [3625-701-003-00 (CAP,BLANK/52 * | ke
20 [1682-255-210-40 ARM/SHIFT/MID COMP * | ks
21 |V682-200-001-00 BALL * | ke
22 [1302-225-003-00 [SPRING,SHIFTER * | ke
23 [2703-101-020-00 |COLLAR,SHIFTER * | ke
24 |V720-102-401-40 |O-RING/P14 * | 12
25 |V233-361-201-60 FLANGEBOLT * | des
26 {1620-255-208-00 [PLATE/1/30X50 * | ke
27 |V211-360-801-60 BOLT,SEMS (SP) * | .1dse
28 [1444-314-009-10 |CAP,PTO SHAFT * | ke
29 |V210-360-602-00 [BOLT/SP * | 2
30 |1738-255-310-10 LEVER/PTO/MID COMP * | b




89

20
2
1738-255 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
30A|1738-255-310-20 LEVER/PTO/MID COMP * | e 1
31 |3640-585-001-00 |GLIP/YELLOW * | ks
32 [1682-255-303-00 TUBE/10X12X50 * | ks
33 [2149-601-031-00 SPRING/HC024 * | ke
34 |[V200-360-604-00 BOLT * | ks
35 |[V300-460-006-00 NUT/M 6 * | 2
36 |1738-255-330-00 ARM/PTO/MID ASSY * | ke
37 |1581-521-642-00 BUSH/25X28X27 * | ke
38 [3670-520-008-00 WASHER/25X34X02 * | ks
39 |V704-140-025-00 RING,SNAP/25 C * | ks
40 |1738-255-002-00 |GUIDE/PTO/MID * | ke
41 |1738-255-001-00 ROD/TIE/MID * | ides
42 |V411-260-008-00 WASHER,PL/M 8 * | L2
43 |V500-162-001-50 [PIN,SPLIT/2 X15 *| L2
44 |1683-265-510-00 ARM/SHIFT/MID COMP * | ke
45 |V580-140-602-50 [PIN,SPRING/6 X25 W * .14166
*

46

WIRE

-1466




90

FIG. 31 COVER(CASE/TRANSMISSION)SYSTEM
(EXCEPT M TYPE)

1682-255A-0100

S |typEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
¢ [TM3160 clLlp
1 [1682-255-001-00 (COVER/PLATE * 1
2 (V211-361-002-50 BOLT/SP * 6




FIG. 32 PTOMID)SYSTEM(M TYPE)

i,
g
'

1738-255C-0100

NO.1

Q

4

HINS

7-

o

91

TYPE OF MODEL

S I|C|G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 [1682-255-201-10 |CASE/PTO/MID * | b
2 |V201-361-009-00 BOLT/M10X90 * |8
3 |V401-160-010-00 WASHER,SP/M10 * | .8
4 |V523-101-002-40 PIN * | aE
5 |V781-160-000-6B [PLUG/SCREW/SEAL * | ot
5A|V782-160-000-6B PLUG/SCREW/SEAL * | ool
6 [1682-255-203-00 PIN/20X51 * | b
7 11682-255-202-00 |GEAR/SPUR/34 * | b
8 |1682-255-002-20 BEARING/NEEDLE * |
9 [1480-212-003-00 COLLAR/21X36X1 * | R
10 |V580-140-604-00 PIN,SPRING/6 X40 W * |
11 [1682-255-204-00 [SHAFT/PTO/MID * |
12 |[V704-140-025-00 RING,SNAP/25 C * | b
13 |1682-255-205-10 GEAR/SPUR/15 * | b
14 |V600-110-630-40 BEARING,RB/6304 * | e
14A|V600-410-630-40 BEARING/BALL * | g8
14B|[1729-202-011-00 BEARING/BALL * | eodo-
15 [1427-212-003-20 SLEEVE * |
16 |V600-110-620-50 BEARING,RB/6205 * | Lk
16A|V600-410-620-50 BEARING/BALL * | gdag
16B|V600-110-620-50 BEARING,RB/6205 * | eodo-
17 |V705-140-052-00 RING,SNAP/52 C * | aEn
18 |V744-135-520-80 SEAL,OIL/TC35528 * |
19 [3625-701-003-00 [CAP,BLANK/52 * |
20 [1682-255-210-40 ARM/SHIFT/MID COMP * |
21 |V682-200-001-00 BALL * | b
22 |1302-225-003-00 SPRING,SHIFTER * | b
23 |2703-101-020-00 |[COLLAR,SHIFTER * | b
24 |V720-102-401-40 |O-RING/P14 * | a
25 |V233-361-201-60 FLANGEBOLT * | A




N, /,
4 oA

L =24

e oz

1

v FIG. 32 PTO(MID)SYSTEM(M TYPE)(NO.1467-

20
23
1738-255C-0100
S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c |TM3160 clilp

26 [1620-255-208-00 [PLATE//30X50 * | ado

27 |[V211-360-801-60 BOLT,SEMS (SP) * | b

28 [1444-314-009-10 |[CAP,PTO SHAFT * | b

29 |V210-360-602-00 BOLT/SP * | e

30 [1750-255-210-00 LEVER/MID COMP * | s
30A[1750-255-210-10 LEVER/MID COMP * | ke 1

31 |3640-585-001-00 |GLIP/YELLOW * | 1ade

32 |1682-255-303-00 [TUBE/10X12X50 * | b

33 |V211-260-801-60 BOLT,SEMS (S) M8X16 * | b

34 |1750-255-220-00 [LEVER/PTO/MID COMP * | b

35 [2149-601-031-00 SPRING/HC024 * | b

36 |[V200-360-604-00 BOLT * | e

37 |V300-460-006-00 NUT/M 6 * | 42

38 [1750-255-230-00 ARM/PTO/MID ASSY * | .odas
38A|1750-255-230-10 ARM/PTO/MID  ASSY * | o085 1

39 |1581-521-642-00 BUSH/25X28X27 * | b

40 [3670-520-008-00 WASHER/25X34X02 * | b

41 |[V704-140-025-00 RING,SNAP/25 C * | e

42 |1750-255-002-00 GUIDE/PTO/MID * | e

43 |[1750-255-001-00 [ROD/TIE/MID * | 4do

44 |V411-260-008-00 WASHER,PL/M 8 * | e

45 |V500-162-001-50 [PIN,SPLIT/2 X15 * | e

46 |1683-265-510-00 ARM/SHIFT/MID COMP * | b

47 |V580-140-602-50 [PIN,SPRING/6 X25 W * |

48 WIRE * | b




FIG. 33 CASE(DIFFERENTIAL/REAR)SYSTEM
(NO.1-3160)

1717-304 -0100

93

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 [1427-301-002-20 |CASE,DIFF * | a0
2 |1444-411-006-00 SHAFT,DIFF. PINION * | i
3 |1672-301-003-00 [PINION/BEVEL/12 *| L2
4 [1427-301-005-00 COLLAR,PINION THRUST | * | .32,
5 |1672-301-004-00 GEAR/BEVEL/14 * | a2
6 [1427-301-007-00 COLLAR,THRUST * | a2
7 |1427-301-009-00 HOLDER,PINION SHAFT | * | .3/60
8 [1672-301-002-00 [PIN * | aie0
9 |V523-100-801-60 [PIN * | aie0
10 |1544-304-006-10 BOLT/M8X25 * | a6
11 |V401-160-008-00 WASHER,SP/M 8 * | a0
12 |[V600-110-600-90 BEARING,RB/6009 * | aie0
13 |V600-110-601-00 BEARING,RB/6010 * | a0
14 [1427-201-012-00 METAL,DIFF-CASE LH * | a0
15 [1427-201-013-00 METAL,DIFF-CASE RH * | gk
16 [1427-201-014-10 SHIM,DIFF-CASE A T
16A[1427-201-014-10 SHIM,DIFF-CASE A * | a0
17 |1427-201-015-10 SHIM,DIFF-CASE B * | e
17A|1427-201-015-10 SHIM,DIFF-CASE B * | ateo
18 |[V211-560-802-50 BOLT,SEMS/M8X25 7T * | st
19 [1717-804-001-00 GEAR/SPUR/11/LH * | gl
20 |1717-304-002-00 GEAR/SPUR/11/RH * | ateo
21 |V600-110-620-60 BEARING,RB/6206 * | i
22 |1427-301-013-20 [CLUTCH/DIFFLOCK * | st
23 [1427-301-014-10 [FORK/SHIFT/DIFFLOCK * | .aie0
24 [1427-301-015-10 [STAY,SHIFTER * | et
25 |1427-301-016-00 |[CAM,DIFF-LOCK * | ato
26 |V530-240-502-40 [PIN/SLITTED * | a0
27 [1427-301-018-00 [SPRING,PRESS/40 * | i
28 |[V720-102-401-00 |O-RING/P10A * | el




o4 FIG. 33 CASE(DIFFERENTIAL/REAR)SYSTEM
(NO.1-3160)

1717-304 -0100

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
29 [1427-301-019-00 ARM/DIFFLOCK * | ko
* 1
*

30 |[V304-260-010-00 NUT -3160

31 |[V401-160-010-00 WASHER,SP/M10 a0




FIG. 34 CASE(DIFFERENTIAL/REAR)SYSTEM
(NO.3160-)

1738-304A-0100

95

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 [1427-301-002-20 |CASE,DIFF * | gk
2 |1444-411-006-00 SHAFT,DIFF. PINION * | 4
3 [1672-301-003-00 [PINION/BEVEL/12 * | g2
4 [1427-301-005-00 COLLAR,PINION THRUST | * | 3,4
5 11672-301-004-00 GEAR/BEVEL/14 * | o2
6 [1427-301-007-00 COLLAR,THRUST * | a2
7 1427-301-009-00 HOLDER,PINION SHAFT | * | 34;.
8 |1672-301-002-00 [PIN * | b
9 |V523-100-801-60 PIN * | gk
10 |1544-304-006-10 BOLT/M8X25 * | g4
11 |V401-160-008-00 WASHER,SP/M 8 * | a4
12 |[V600-110-600-90 BEARING,RB/6009 * | g
13 |V600-110-601-00 BEARING,RB/6010 * | g4
14 |[1427-201-012-00 METAL,DIFF-CASE LH * | b
15 [1427-201-013-00 METAL,DIFF-CASE RH * | b
16 [1427-201-014-10 SHIM,DIFF-CASE A * | g4
17 [1427-201-015-10 SHIM,DIFF-CASE B * | o8
18 |V211-560-802-50 BOLT,SEMS/M8X25 7T * | 5.8
19 |[1717-304-001-00 GEAR/SPUR/11/LH * | s
19A(1717-304-001-10 GEAR/SPUR/11/LH * | ol 1
20 |{1717-304-002-00 GEAR/SPUR/11/RH * | ok
20A|1717-304-002-10 |GEAR/SPUR/11/RH * | gola 1
21 |V600-410-620-60 BEARING/BALL * | g3
22 |1427-301-013-20 [CLUTCH/DIFFLOCK * | a4
23 |1427-301-014-10 [FORK/SHIFT/DIFFLOCK * | o3
24 [1427-301-015-10 STAY,SHIFTER * | ok
25 [1427-301-016-00 (CAM,DIFF-LOCK * | ok
26 |V530-240-502-40 [PIN/SLITTED * | g1k
27 |1427-301-018-00 SPRING,PRESS/40 * | o4
28 |V720-102-401-00 |O-RING/P10A * | gk




96

FIG. 34 CASE(DIFFERENTIAL/REAR)SYSTEM

35-2

M50 29 35
Ag i 3512A

\»

5
(W
NI )
i . !
Y/ N
/ ; Vi
/
WoT
!
"
A 7
/ 4
)
Hi
|

87

15

1738-304A-0100

il

(NO.3160-)

1717

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 cliul|Pp
29 [1427-301-019-00 ARM/DIFFLOCK * | ad.
30 |V304-260-010-00 NUT * 31};1-
31 |V401-160-010-00 WASHER,SP/M10 * 31};1-




FIG. 35 HOUSING(AXLE/REAR)SYSTEM

1738-306 -0100

97

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P O |R REMARKS
¢ |TM3160 L|p

1 [1717-306-001-30 HOUSING/AXLE/LH * |

1A |1717-306-001-40 HOUSING/AXLE/LH * | i

2 [1717-306-002-30 HOUSING/AXLE/RH * |
2A|1717-306-002-40 HOUSING/AXLE/RH * | eh

3 |[V201-261-204-00 BOLT/M12X40 * | 4,
3A|V201-261-204-00 BOLT/M12X40 * |20

4 |V201-261-205-50 BOLT/M12X55 *| 2

4A |V201-261-205-50 BOLT/M12X55 * | et

5 |V201-261-206-00 [BOLT/M12X60 * | 2
5A|V304-460-012-00 NUT/M12 * | 2

6 |V201-261-206-00 BOLT/M12X60 * | A

7 |V401-160-012-00 WASHER,SP/M12 * | 12

8 |V411-260-012-00 WASHER /M12 * | 10

9 |[V201-261-006-00 BOLT/M10X60 * 4

10 |V304-260-010-00 NUT * | o

11 |V401-160-010-00 WASHER,SP/M10 * | b
11A|V401-160-010-00 WASHER,SP/M10 |8

12 |[V411-260-010-00 WASHER/M10 * | gt
12A|V411-260-010-00 WASHER/M10 | 8

13 |V522-100-801-80 [PIN * 4

14 [1427-201-007-00 [PLUG,DRAIN * 2

15 |V720-102-401-60 [0-RING/P16 * 2




98

7 194
O
0 AR

5
A %Y \ A
\
\
S X -
\

Z
NN

1672-307A-0100

FIG.36 SHAFT(WHEEL/REAR)SYSTEM(NO.1-3160)

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
1 [1672-307-001-10 SHAFT/WHEEL * | ado
2 [1427-307-002-10 GEAR,WHEEL/58 * | LA
3 [1427-307-003-00 [PIPE/123 * | L2
4 [1491-307-201-00 SEAL,OIL/QLF488011.5 * | .30
5 |V600-110-630-60 BEARING,RB/6306 * | .l
6 |[V600-110-620-80 BEARING,RB/6208 * | b
7 |V704-140-030-00 RING,SNAP/30 C * | sl
8 |V707-140-080-00 RING/SNAP * | st
9 |V201-361-202-50 BOLT/M12X25 * | %
10 |V401-160-012-00 WASHER,SP/M12 | G2




FIG. 37 SHAFT(WHEEL/REAR)SYSTEM(NO.3161-)

1738-307A-0100

99

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 |1672-307-001-10 SHAFT/WHEEL * | g2
2 [1427-307-002-10 GEAR,WHEEL/58 * | g2
3 [1427-307-003-00 [PIPE/123 * | g2
4 |1491-307-201-00 SEAL,OIL/QLF488011.5 * | g3
5 |V600-410-630-60 BEARING/BALL * | o2
6 |V600-410-620-80 BEARING/BALL * | el
6A|1729-202-008-00 BEARING/BALL * | eodo.
7 |V704-140-030-00 RING,SNAP/30 C * | 58
8 |V707-140-080-00 RING/SNAP * | o2
9 |V201-361-202-50 BOLT/M12X25 * | G2
10 |[V401-160-012-00 WASHER,SP/M12 * | 12




100

FIG. 38 PEDAL(DIFF-LOCK)SYSTEM

1738-309 -0100

V411-260-012-00

WASHER /M12

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
1 [1717-309-200-10 ARM/DIEF COMP * 1
2 [1560-314-001-00 INSULATOR * | dao
2A|1560-314-001-10 TRIM/30 * | lala. 1
3 [1738-309-001-10 ROD/193 * !
4 |V411-260-008-00 WASHER,PL/M 8 * 2
5 |V500-162-002-00 [PIN,SPLIT/2 X20 * 2
6 [1427-301-021-00 SPRING,TENSION/121 * !
7 |V251-261-205-50 BOLT/STUD * 1
8 |V304-260-012-00 NUT/M12 * 2
9 * !




FIG. 39 BRAKE SYSTEM

1717-310 -0100

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1717-310-002-10

PLATE/PRESSURE/LH

1

1703-310-202-00

PLATE/SEPARATER

3

QDN =

1717-310-004-00

PLATE/FRICTION

-5785

1717-310-004-10

PLATE/FRICTION

5786~

'S

V682-200-001-90

BALL

1717-310-003-10

PLATE/PRESSURE/RH

1703-310-202-00

PLATE/SEPARATER

1717-310-004-00

PLATE/FRICTION

3
-5785

1717-310-004-10

PLATE/FRICTION

5786~

V682-200-001-90

BALL

1717-310-200-00

CUM/BRAKE COMP

V720-102-401-80

O-RING/P18

1717-310-001-00

METAL/BRAKE

V721-103-111-50

0-RING/G115

N N N N o

V211-660-802-50

BOLT/M8X25

% % K| k| K| K| K| K| X| K| X k| | X X[OOTR




102 FIG. 40 PEDAL(BRAKE)SYSTEM(1/2)
23~25-PLEASE SEE NEXT PAGE 57
P

1738-312 -0100

TYPE OF MODEL
TM3160

KEY PART CODE DESCRIPTION

A= -
=on
=RQ

REMARKS

1 |1738-312-320-20 PEDAL/BRAKE/LH SET

1
-5884
1A|1738-312-320-30 PEDAL/BRAKE/LH SET :

5885 1
2 |V511-100-805-00 [PIN,TAPER/8X50 !

3 |V704-140-022-00 RING,SNAP/22 C !

4 |1673-314-001-00 SPRING/HE106 !

5 |1738-312-220-10 PEDAL/BRAKE/RH COMP o1

5A|1738-312-220-20 PEDAL/BRAKE/RH COMP aado- 1

6 [1673-314-001-00 SPRING/HE106 !

7 |V763-150-000-00 NIPPLE,GREASE/PT1/8

8 [1675-312-051-00 [LOCKPLATE

9 |1719-312-001-00 [U-NUT

10 |1688-312-001-10 BOLT/ADJUST

11 [V304-260-008-00 NUT

~
hard ST I B

12 |1415-312-500-00 [YOKE,LH

'
~

T o

12A11415-312-500-10 YOKE/LH

]
™
= DN
o
[

13 [1404-312-006-00 PIN,YOKE A

14 |V411-260-008-00 WASHER,PL/M 8

15 |V500-162-002-00 |PIN,SPLIT/2 X20

g
2| M| D N

16 |1510-328-260-00 [YOKE COMP

'
o2}

PR =)

16A|1510-328-260-10 [PLATE/U/10X22 COMP

<2}
N
00D
]
-

17 |1404-312-006-00 PIN,YOKE A

18 |V411-260-008-00 WASHER,PL/M 8

19 |V500-162-002-00 |PIN,SPLIT/2 X20

20 {1738-312-310-00 ROD/355 COMP

&
o) DO B D

Ol i

20A[1738-312-310-10 ROD/355 COMP

o

]

<3
—

21 |1560-132-007-30 NUT/M8

22 |V304-260-008-00 NUT

23 |1740-313-300-00 LEVER/PARKING ASSY

24 |1442-313-202-00 ROD

% | K| k| k| | K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| | K| K| k| k| K| ¥ ¥ ¥ XOW®R

= = DN DO

25 11444-328-273-00 SPRING




FIG. 40 PEDAL(BRAKE)SYSTEM(2/2)

51,52,53-PLEASE SEE PRECEDING PAGE

1738-312 -0100

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

26

1444-328-272-00

BUTTON

27

1740-313-301-00

GRIP/ORANGE

28

V211-360-802-50

BOLT/SP

29

1738-312-280-00

ROD/115 COMP

30

1738-312-290-00

ROD/70 COMP

31

1444-122-002-00

TURNBUCKLE/M8

32

V304-260-008-00

NUT

33

1560-132-007-30

NUT/M8

34

1673-730-008-00

IPIN/08X19

35

V500-162-002-00

IPIN,SPLIT/2 X20

36

1738-312-300-10

HOLDER/SHAFT ASSY

37

3668-612-001-00

BUSH

37A

3668-612-001-00

BUSH

(53
]
=

38

V760-150-000-00

NIPPLE,GREASE

'
HN§!—‘!—‘NNI—‘I—‘I—‘I—‘!—‘NI—‘I—‘
T

39

V401-160-006-00

WASHER,SP/M 6

|

40

V411-260-006-00

WASHER / M6

-

41

1738-312-200-00

SHAFT/BRAKE SET

1
-5791

41A

1738-312-200-10

SHAFT/BRAKE SET

1
-7270
1

41B

1738-312-200-20

SHAFT/BRAKE SET

42

V511-100-805-00

PIN,TAPER/8X50

7271-
1

43

1738-312-005-00

PLATE/PARKING/A

2
-5785

43A

1738-312-005-10

PLATE/PARKING/A

44

1738-312-006-00

PLATE/PARKING/B

5786~
2
-5785

44A

1738-312-006-10

PLATE/PARKING/B

2
5786~

45

1738-312-007-00

ROD/M12X66

-5785

45A

1738-312-007-10

ROD/M12X66

46

V304-260-012-00

NUT/M12

5786-
2

47

3640-432-006-00

NUT/M12/LH

2
-220

47A

2146-360-014-00

NUT(LH)(M12)

48

1627-122-008-00

IPIN/10X25

% | K| k| k| k| K| k| k| N | K| K| k| N| K| K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ X|OAW®R




104 FIG. 40 PEDAL(BRAKE)SYSTEM(2/2)

51,52,53-PLEASE SEE PRECEDING PAGE
16 23 39-11

[T N | :
Y J E/@?é 2625 27 24 P
- I l/ 19 ‘\/4\39—13
Ve

41
41A
41B
1738-312 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
49 |V411-260-010-00 WASHER/M10 * 4
50 |V500-162-502-00 [PIN,SPLIT/2.5X20 * 4
51 |1432-616-002-00 RUBBER,CUSHION * 1
52 |1560-630-024-00 [INSULATOR * !
53 |V304-260-008-00 NUT * 1
54 {1738-312-240-00 ARM/BRAKE/LH COMP * 1
55 |1738-312-260-00 ARM/BRAKE/RH COMP * !
56 |V704-140-022-00 RING,SNAP/22 C * 2
57 [3659-480-003-00 SPRING/HE110 * 2
*

58 [1738-312-009-00 PLATE/L/28X28




FIG. 41 WHEEL(STEERING)SYSTEM

1703-401 -0100

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

2161-331-400-10

STEERING/2/380 ASSY

1

2161-331-401-10

CAP/STEERING

V327-262-110-00

NUT/M10X1.25

V411-260-010-00

WASHER/M10

O QO |

V500-162-002-00

PIN,SPLIT/2 X20

*| % ¥ ¥ IO " @R

e e




106

1738-406 -0100

FIG. 42 STEERING SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1682-406-210-10

CASE/STEERING ASSY

1

FIG 102

1672-406-201-00

ARM/PITMAN

V334-260-020-00

NUT

V401-160-020-00

WASHER,SP/M20

1714-406-001-00

BUSH/20X35X10

1672-406-005-00

BOLT/STUD/M10X35

V334-460-010-00

NUT/M10 7T P=1.25

1738-406-200-00

BRACKET/STEERIN COMP

© |00 |3 | O |W N

V211-561-002-00

BOLT/M10X20

V251-341-003-00

BOLT/STUD

V401-160-010-00

WASHER,SP/M10

V304-460-010-00

INUT/M10

1738-406-210-00

ROD/STEERING COMP

1726-406-260-00

IPIN/15X42 COMP

V411-260-014-00

WASHER,PL/M14

V500-162-502-50

PIN,SPLIT/2.5X25

1672-406-230-00

ARM/STEERING ASSY

1593-402-051-10

BUSH/25X28X25

1612-406-001-00

WASHER/26X35X02

V704-140-025-00

RING,SNAP/25 C

1738-406-240-00

ROD/DRAG ASSY

1404-402-005-00

NIPPLE,GREASE

1404-402-005-00

NIPPLE,GREASE

1427-406-018-00

COVER,DUST

V401-160-010-00

WASHER,SP/M10

V327-262-110-00

NUT/M10X1.25

V500-162-502-00

PIN,SPLIT/2.5X20

% | K| K| k| | K| X k| k| %| K| k| %| K| K| K| k| N| K| K| K| X| K| ¥ % % X F[OWR

e SIS T B e B I e B B B B B L I ST S I S e B e e e I I
]

1738-406-230-00

BRACKET/REAR COMP




FIG. 43 BRACKET(AXLE)SYSTEM

1738-410 -0100

(ENGINE)

107

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 |1738-410-210-00 BRACKET/AXLE ASSY * | o
1A [1738-410-210-10 BRACKET/AXLE ASSY * | olis 1
1B|1738-410-210-20 BRACKET/AXLE ASSY * | i 1
1C|1738-410-210-30 BRACKET/AXLE ASSY * | e 1
2 |1564-434-222-10 BUSH/35X39X26 * !
3 [1738-410-001-00 [INSULATOR/30X30X200 * !
4 |[V780-140-000-10 PLUG/SCREW * !
5 |V203-361-002-50 BOLT * | 16
6 *

V401-160-010-00

WASHER,SP/M10

16




108 FIG. 44 HITCH(FRONT)SYSTEM
(R TYPE/EXCEPT M TYPE)

1738-411 -0100

.

TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION T|O|R REMARKS
L|P

TH3160 c

1738-411-210-00 HITCH/FRONT COMP

V201-361-202-50 BOLT/M12X25

V401-160-012-00 WASHER,SP/M12

1674-410-320-00 [PIN/30X120 COMP

Ot i QO DD 1=
2 | »| | =

1673-525-002-20 [LINKPIN

.
FS

o
ol ]

A|1673-525-002-30 LINKPIN

1674-410-301-00 |CABLE

™S
=3
G
co
p—

1674-520-004-00 INSULATOR

V211-360-803-00 BOLT/SP

% | K| k| k| K| K| K| ¥ ¥ X OW®R

© 0|3
i—li—l&

V363-260-008-00 NUT/WASHER




FIG. 45 SHAFT(DRIVE/FRONT)SYSTEM

1738-431 -0100

109

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1738-431-

210-

00

SHAFT/4AWD  ASSY

1

1725-120-

211-

00

KIT/JOINT

1725-120-

212-

00

RING/SNAP

1725-120-

213-

00

YOKE/CLAMP

1725-120-

214-

00

YOKE/SHAFT

1725-120-

216-

00

YOKE/SLEEVE

1575-261-

203-

00

BOLT/SM/M8X1.25X30

V401-160-008-

00

WASHER,SP/M 8

© (00 |~3 (O O | |||

1738-431-220-

00

CASE/JOINT/A COMP

Bl | 0 = o= N o

'
ot
'y

©
>

1738-431-220-

10

CASE/JOINT/A COMP

o

=

o
d

—
o

1738-431-230-

00

CASE/JOINT/B COMP

—
—

V211-360-801-

60

BOLT,SEMS (SP)

—
[\

V210-360-601-

20

BOLT,SEMS

B % | X | k| k| K| K| k| k| K| X ¥ ¥ XOAOW®R

N DN N e

—
w

V411-260-008-

00

WASHER,PL/M 8




110

FIG. 46 CASE(DIFFERENTIAL/FRONT)SYSTEM

1738-432 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1

1738-432-200-00

PINION/BEVEL SET

1A

1738-432-200-10

PINION/BEVEL SET

1
-6318
1

V600-110-620-50

BEARING,RB/6205

6319-
3
-3894

V600-410-620-50

BEARING/BALL

-6968

V600-110-620-50

BEARING,RB/6205

1507-216-004-10

COLLAR/25X32X3

6969-
1

1650-432-001-00

COLLAR/48X52X17

V704-140-025-00

RING,SNAP/25 C

1427-432-016-00

SEAL,OIL/21

1
1
1
1

V705-140-052-00

RING,SNAP/52 C

1703-432-001-00

CASE/DIFF

1703-432-001-10

CASE/DIFF

1
-6090
1

1703-432-009-00

PINION/BEVEL/11

6091-
2
-6341

1703-432-009-10

PINION/BEVEL/11

2
6342-

1703-432-011-00

GEAR/BEVEL/15

1703-432-011-10

GEAR/BEVEL/15

-6335
2
6336~

1614-432-006-00

IPIN/12X75

1

V580-140-502-50

PIN,SPRING/5 X25 W

WIRE

V600-110-601-00

BEARING,RB/6010

V706-140-050-00

RING/SNAP

% | K| k| k| %| K| K| k| k| %| K| k| k| K| K| k| k| X ¥ k| ¥ XOW®R

e L G

V706-140-040-00

RING/SNAP




FIG. 47 HOUSING(AXLE/FRONT)SYSTEM

1738-433 -0100

111

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |™M3160 clilp

1 |1738-433-001-00 HOUSING/AXLE * | et

1A [1738-433-001-10 HOUSING/AXLE * | eds 1

2 [1518-432-250-00 [CAP,OIL ASSY * | e

2A [1518-432-250-10 |CAP,0OIL * | 2086 1

3 [1518-306-203-00 [PACKING * | odss

3A|1518-306-203-10 [PACKING * | poke

4 |[V720-103-504-20 RING/O * !

5 [1738-433-200-10 METAL/PIVOT/REA ASSY | * 1

6 |1614-433-212-00 BUSH/62X67X30 * !

7 |[V721-103-107-00 |0-RING/G70 * !

8 [V201-361-203-00 BOLT/M12X30 * 2

9 [V401-160-012-00 WASHER,SP/M12 * 2




112

FIG. 48 CASE(GEAR/FRONT)SYSTEM(1/2)

1726-434 -0100

10

» @71%

e \

cD—\ 15
|

)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1

1672-434-009-00

CASE/FINAL

1672-434-009-10

CASE/FINAL

2
-3622
2

1726-434-011-20

CASE/FINAL

-4%?6
-6335

1726-434-011-30

CASE/FINAL

6336~

1564-201-003-00

CAP/SEAL/47

2

V705-140-047-00

RING,SNAP/47 C

V721-103-109-00

O-RING/G90

V211-561-003-00

BOLT/M10X30

V523-101-002-40

PIN

W 00 DN D

1703-434-003-00

GEAR/BEVEL/11

-6335

1703-434-003-10

GEAR/BEVEL/11

DNOEE N

6336~

V600-110-630-50

BEARING,RB/6305

-314

V600-410-630-50

BEARING/BALL

V707-140-062-00

RING/SNAP

1703-434-004-00

GEAR/BEVEL/15

2
-6335
2

10A

1703-434-004-10

GEAR/BEVEL/15

6336~

11

V600-110-600-50

BEARING,RB/6005

-220

11A

V600-410-600-50

BEARING/BALL

-6968

11B

1729-202-002-00

BEARING/BALL

6969-

12

1488-413-023-10

SEAL,OIL

-354

12A

1685-434-001-00

SEAL/OIL ASSY

13

V600-110-690-70

BEARING

14

V600-110-600-80

BEARING,RB/6008

-220

14A

V600-410-600-80

BEARING/BALL

-6968

14B

1729-202-005-00

BEARING/BALL

6969-

15

V704-140-035-00

RING,SNAP/35 C

16

V707-140-055-00

RING/SNAP

17

1672-434-011-10

CASE/FINAL

18

1564-201-003-00

CAP/SEAL/47

19

V705-140-047-00

RING,SNAP/47 C

N | K| k| k| %| K| k| k| N| K| K| k| %| K| K| k| k| X| K| k| k| K| K| k| K| K| ¥ ¥ * X|OW®R

-4%?6
-4326




FIG. 48 CASE(GEAR/FRONT)SYSTEM(2/2)

1726-434 -0100

20~23B-PLEASE SEE 1/2PAGE

113

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp

20 |[V782-160-000-4B [PLUG/SCREW/SEAL *| 4

21 [1612-434-006-00 SHAFT * | 2
21A|1612-434-006-10 SHAFT * | 0ol 1
22 [1672-434-007-00 GEAR/BEVEL/12 *| 2

23 |V600-110-600-50 BEARING,RB/6005 * | L2,
23A|V600-410-600-50 BEARING/BALL * | el
23B|1729-202-002-00 BEARING/BALL * | eolo.

24 (1681-434-002-10 SHAFT/WHEEL *| 2

25 {1672-434-008-00 GEAR/BEVEL/47 *| 2
25A|1672-434-008-10 GEAR/BEVEL/47 *| G2 1
26 {1491-434-017-00 SEAL/QLNY35571116 *| 2

27 |V600-110-620-50 BEARING,RB/6205 * | 20
27A|V600-410-620-50 BEARING/BALL * | el
27B|V600-110-620-50 BEARING,RB/6205 * | om0

28 |[V600-110-620-60 BEARING,RB/6206 *| 2
28A|V600-410-620-60 BEARING/BALL * | LA

29 [V704-140-025-00 RING,SNAP/25 C *| 2

30 |1612-434-009-00 COVER/WHEEL *| 2

31 |V523-101-002-40 [PIN | 4

32 |[V211-360-802-50 BOLT/SP ol

33 |1726-434-001-00 ARM/KNUCKLE/LH * | e
33A|1717-434-013-10 ARM/KNUCKLE/LH/U * |
33B|1717-434-013-20 ARM/KNUCKLE/LH/U * | edoa 1
33C|1717-434-013-40 ARM/KNUCKLE/LH/U * | eods 1
34 |1726-434-004-00 ARM/KNUCKLE/RH * | e
34A|1726-434-013-00 ARM/KNUCKLE/RH * | eds
34B|1726-434-013-10 ARM/KNUCKLE/RH * | edde 1
35 |V523-101-002-40 [PIN * | e
35A|1682-434-006-30 PIN/47X19 * | a2

36 |V211-561-003-50 BOLT/S * | e




114

FIG. 48 CASE(GEAR/FRONT)SYSTEM(2/2)

1726-434 -0100

20~23B-PLEASE SEE 1/2PAGE

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
36A|V720-103-504-10 |O-RING /P41 * | 4s3e
37 |V211-560-802-50 BOLT,SEMS/M8X25 7T * | gano
38 |V251-341-002-8D BOLT/STUD/SEAL * | B
38A|1717-434-200-00 [PIN COMP e
39 |[V304-460-010-00 NUT/M10 * | b
39A|V760-150-000-00 NIPPLE,GREASE * | ade
40 |V401-160-010-00 WASHER,SP/M10 * | b
40A|V211-561-003-50 BOLT/S * | g5
41 |V211-561-004-00 BOLT/M10X40 * | i
41A|V211-561-004-50 BOLT/S * | sods
42 |V201-361-003-5B BOLT/SEAL * | 4a3o.
43 |V201-361-202-50 BOLT/M12X25 * | e
43A|V401-160-010-00 WASHER,SP/M10 * | a2
44 |V401-160-012-00 WASHER,SP/M12 * | LS
45 |V201-361-202-50 BOLT/M12X25 * | gdo
46 |V401-160-012-00 WASHER,SP/M12 * | uahn




FIG. 49 SHAFT(DRIVE/FINAL)SYSTEM

115

2
2A
1703-435 -0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
c |™M3160 clLlp
1 [1703-435-001-00 [SHAFT * | etoo
1A|1703-435-001-10 SHAFT * | eodt- 1
2 |1703-435-002-00 SHAFT * | edor
2A[1703-435-002-10 SHAFT * | aoss 1




116

FIG. 50 ROD(TIE)SYSTEM(NO.4327-)

&
7 e
@—13 .
‘ 48-34B
—10—® GO
T !
. ~ 48-33A
AL =
<
13—a
o—4—
o5
1738-436 -0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

c |TM3160 clLlp
1 |1427-433-240-10 JOINT/BALL/LH ASSY * | e
2 [1404-402-005-00 NIPPLE,GREASE * | yaan
3 [1427-433-025-00 [COVER,DUST * | yaan
4 |V327-262-110-00 NUT/M10X1.25 * | yadn
5 |V500-162-502-50 [PIN,SPLIT/2.5X25 * | ek
6 |1427-433-023-00 NUT/LH THREAD * | yado.
7 [1427-433-250-10 JOINT/BALL/RH ASSY * | gado
8 [1404-402-005-00 NIPPLE,GREASE * | 4o
9 [1427-433-025-00 [COVER,DUST * | yaan
10 |V327-262-110-00 NUT/M10X1.25 * | yaan
11 |[V500-162-502-50 [PIN,SPLIT/2.5X25 * | yadn
12 [1427-433-022-00 NUT/M12 * | e
13 |V401-160-010-00 WASHER,SP/M10 * | gk




FIG. 51 ROD(TIE)SYSTEM(NO.1-4326)

1717-436B-0100

117

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ |TM3160 clilp

1 [1717-436-200-00 ROD/TIE/589 ASSY * | e

2 [1404-402-005-00 NIPPLE,GREASE * | de

3 [1427-406-018-00 COVER,DUST * | b

4 |V401-160-010-00 WASHER,SP/M10 * | L2

5 |V327-262-110-00 NUT/M10X1.25 * | 2

6 * 2

V500-162-502-00

PIN,SPLIT/2.5X20

-4326




118

FIG. 52 CASE(CYLINDER)SYSTEM(NO.1-5245)

1738-501 -0100

A2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

= RO

REMARKS

S

& [nat60
1 |1579-501-200-00 |CASE,SYLINDER * | s
2 [1480-501-003-00 BUSH/40X43X30 * | s
3 [1427-501-003-00 [BUSH/35X39X30 * | s
4 |V211-361-004-00 BOLT,SEMS * | s
5 |V201-261-010-00 BOLT/M10X100 * | el
6 |V211-361-004-50 BOLT/M10X45 * | 2
7 |V411-260-010-00 WASHER/M10 * | i
8 |V401-160-010-00 WASHER,SP/M10 * | P
9 |V304-260-010-00 NUT * | s
10 |V522-100-801-80 [PIN * | 2
11 [1717-501-002-00 HEAD/CYLINDER * | e
12 |V720-112-401-20 O-RING/P12 * | sl
13 |[V721-113-106-00 O-RING G60 * | s
14 |[V201-361-204-00 BOLT/M12X40 i
15 [V201-361-206-00 BOLT * | A
16 |[V401-160-012-00 WASHER,SP/M12 * | i
17 |1434-501-003-10 SUBCONCOVER * | b
18 |V720-112-401-20 O-RING/P12 * | o
19 |V211-260-802-50 BOLT/S * | oo
20 1738'501'001'00 PIN/ADJUST * '30106
20A|1738-501-001-10 [PIN/ADJUST * | s
21 |[V720-101-900-70 |O-RING/P 7 * | s
22 |V580-140-403-60 [PIN,SPRING 3X32 * | sds
23 |1434-501-005-00 HOOK,SPRING * | s
24 |V201-260-801-60 BOLT/M 8X16 * | s




FIG. 53 CASE(CYLINDER)SYSTEM(NO.5246-)

1738-501A-0100

19 ——

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

moan

=7 Q

REMARKS

S

& [THs160
1 [1579-501-200-00 |CASE,SYLINDER * | ol
2 [1480-501-003-00 BUSH/40X43X30 * | ol
3 |1427-501-003-00 [BUSH/35X39X30 * | ol
4 |V211-361-004-00 BOLT,SEMS * | ats
5 |V201-261-010-00 [BOLT/M10X100 * | ol
6 |V211-361-004-50 BOLT/M10X45 * | 2
7 |[V411-260-010-00 WASHER/M10 * | ol
8 |V401-160-010-00 WASHER,SP/M10 * | ol
9 |V304-260-010-00 NUT * | a2
10 |V522-100-801-80 [PIN * | o2
11 [1717-501-002-00 HEAD/CYLINDER * | ol
12 |V720-112-401-20 |0-RING/P12 * | o2
13 |V721-113-106-00 |O-RING G60 * | ol
14 |V201-361-204-00 BOLT/M12X40 * | o2
15 |V201-361-206-00 BOLT * | poZe
16 |V401-160-012-00 WASHER,SP/M12 * | ote
17 [1434-501-004-00 PIN,ADJ * | ol
18 |V720-101-900-70 O-RING/P 7 * | ol
19 |V580-140-403-60 PIN,SPRING 3X32 * | ol
20 [1434-501-005-00 HOOK,SPRING * | ol
21 |V201-260-801-60 BOLT/M 8X16 * | ol
22 |1738-501-310-00 [PIPE/FILLER/OIL COMP * | ol
23 |1427-611-001-00 [PACKING/RUBBER * | ol
24 |V231-360-801-60 FLANGEBOLT * | o2
25 {1614-501-015-10 |CAP/OIL/30 * | ol




120

1738-502 -0100

FIG. 54 ARM(LIFT)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1672-502-003-00

SHAFT/LIFT

1

V742-135-500-60

SEAL,OIL/VC35506

1738-502-001-00

CRANK/LIFT

1672-502-004-00

ARM/LIFT

V706-140-040-00

RING/SNAP

V704-140-035-00

RING,SNAP/35 C

1427-502-003-00

PIN,LIFT ARM

1600-502-003-00

BOLT,SM/M08X25

V305-260-008-00

NUT/M 8

| K| k| k| K| K| K| ¥ ¥ X OOW®R

=N N DN DN | N - DN

Slwoloo|~a o |on|ix | |po |~

1738-502-210-10

STOPPER/CRANK COMP




FIG. 55 CYLINDER SYSTEM(NO.808-)

1672-503 -0100

121

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 [1421-507-002-10 [PISTON * | gk
2 |V720-105-705-50 |O-RING/P55 * | ok
3 |1416-501-011-00 [RING,BACKUP * | o
4 |1544-503-001-20 ROD * | o
5 {1544-503-200-20 [PIN,ROD COMP * | o
6 |V211-561-001-60 BOLT(S)7 * | ol
7 |[V411-260-010-00 WASHER/M10 * | g
8 |K211-001-000-00 VALVE CONTROL ASSY * | ede FIG 101
9 |V211-260-805-00 BOLT/M8X50 * | oS
10 [1434-501-006-00 SPRING,TENSION/31 * | o
11 [1717-503-200-10 [LINK/SPOOL COMP * | ol
12 [1434-503-001-00 [LINK,CRANK * | ok
13 |V500-162-001-50 [PIN,SPLIT/2 X15 * | &
14 |V411-260-006-00 WASHER / M6 | &
15 [1434-503-002-00 [PIN/5X17 * | gk
16 |V500-162-001-50 PIN,SPLIT/2 X15 * | o
17 |V411-260-005-00 WASHER * | g
18 [1672-503-210-00 LINK/SUPPORT COMP * | gl
19 [1434-503-250-10 [PIN/SUPPORT COMP * | ok
20 |V720-101-900-70 |O-RING/P 7 * | gk
21 |V211-260-801-60 BOLT,SEMS (S) M8X16 * | gk
22 |1434-503-260-20 [LINK SHIFT ARM * | o
23 |V720-102-401-00 |O-RING/P10A * | o




122

1738-503 -0100

FIG. 56 CYLINDER SYSTEM(NO.1-807)

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
1 [1421-507-002-10 [PISTON S
2 |V720-105-705-50 O-RING/P55 * | g
3 |1416-501-011-00 [RING,BACKUP * | g
4 |1544-503-001-20 ROD * | g
5 |1544-503-200-20 [PIN,ROD COMP * | gy
6 |V211-561-001-60 BOLT(S)7 |
7 |V411-260-010-00 WASHER/M10 * | gy
8 |K211-001-000-00 [VALVE CONTROL ASSY * | FIG 101
9 |[V211-260-805-00 BOLT/M8X50 | 3
10 |1434-501-006-00 SPRING,TENSION/31 * | b
11 [1717-503-200-10 LINK/SPOOL COMP * | by
12 [1434-503-001-00 LINK,CRANK * | ahr
13 |V500-162-001-50 PIN,SPLIT/2 X15 * | &y
14 |V411-260-006-00 WASHER / M6 * | &
15 {1434-503-002-00 [PIN/5X17 * | gy
16 |V500-162-001-50 PIN,SPLIT/2 X15 * | g
17 |[V411-260-005-00 WASHER * | by
18 |1672-503-210-00 LINK/SUPPORT COMP * | g
19 |1434-503-250-10 PIN/SUPPORT COMP * | g
20 |V720-101-900-70 |O-RING/P 7 * | e
21 |V211-260-801-60 BOLT,SEMS (S) M8X16 * |
22 [1434-503-260-20 [LINK SHIFT ARM * | g
23 |[V720-102-401-00 [O-RING/P10A * | g




FIG. 57 LEVER(POSITION)SYSTEM(NO.1-1270)

.8

1738-505 -0100

123

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

¢ |TM3160 clLlp
1 [1738-505-200-00 BRACKET/LEVER COMP | * | .;3
2 |V201-260-813-00 BOLT/M 8X130 *| 2
3 |V401-160-008-00 WASHER,SP/M 8 x| L3
4 |1738-505-210-10 ARM/POSITION COMP * | 20
5 {1614-505-002-00 [PLATE * | 3o
6 [1614-505-003-00 [LINING/11X30X02 * | L2
7 |1614-505-004-00 SPRING/WASHER * | 30
8 |V411-260-010-00 WASHER/M10 * | 30
9 |V304-260-010-00 NUT * | 120
10 [1414-312-002-00 SPRING,TENSION/53 * | 20
11 |1612-505-220-00 ARM/POSITION COMP * | %0
12 |V580-140-502-00 [PIN,SPRING/5 X20 W * | g
13 [1738-505-002-10 LEVER/POSITION * | o
14 |V211-360-801-60 BOLT,SEMS (SP) * | 900
15 |1614-505-007-00 |GRIP/03X17X97 * | a0
16 |1725-266-001-00 INSULATOR/120 * | %0




124 FIG. 58 LEVER(POSITION)SYSTEM(NO.1271-)

1738-505A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
1 [1750-505-300-10 BRACKET/LEVER COMP | * | 1.
2 |[W201-260-810-00 BOLT/M 8X100 * | lob1.
3 |V304-260-008-00 NUT * | lob1.
4 |[V411-260-008-00 WASHER,PL/M 8 * | oh
5 |V201-260-813-00 BOLT/M 8X130 * | 0%
6 |V401-160-008-00 WASHER,SP/M 8 * | 2.
7 |1750-505-310-00 ARM/POSITION COMP * | i
7A(1738-505-310-00 ARM/POSITION COMP * | sole
8 [1614-505-002-00 [PLATE * | oh
9 [1614-505-003-00 [LINING/11X30X02 * | 0%
10 [1614-505-004-00 SPRING/WASHER * | oh.
11 |V411-260-010-00 WASHER/M10 * | ok
12 |[V304-260-010-00 NUT * | 04
13 [1414-312-002-00 SPRING,TENSION/53 * | g
14 [1612-505-220-00 ARM/POSITION COMP * | ot
15 |V580-140-502-00 PIN,SPRING/5 X20 W * | ot
16 |1750-505-031-00 LEVER/POSITION * | s
16A|1738-505-031-00 LEVER/POSITION * | ol
17 |V211-360-801-60 BOLT,SEMS (SP) * | ot
18 |1614-505-007-00 GRIP/03X17X97 * | o
19 |1725-266-001-00 INSULATOR/120 * | g




FIG. 59 COVER(VALVE)SYSTEM(NO.970-)

1726-506 -0100

125

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 |1434-501-003-10 SUBCONCOVER * | o
2 |V720-112-401-20 O-RING/P12 * | o3
3 |V211-260-802-50 BOLT/S *| o3




126

1738-508 -0100

FIG. 60 PIPING SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1738-508-210-00

FILTER/SUCTION COMP

1

1738-508-220-00

PIPE/SUCTION/REAR

1

V720-113-502-80

RING/O

2

V720-103-502-80

O-RING/P28

e

9

V211-360-801-60

BOLT,SEMS (SP)

1675-508-004-00

HOSE/70

J061-224-032-00

CLAMP/WIRE/24-32

1726-508-230-00

PIPE/SUC/FRONT COMP

V720-112-402-00

O-RING/P20

V210-560-604-50

BOLT/S

K135-023-000-00

PUMP GEAR  ASSY

FIG 100

1404-503-006-00

PACKING,OIL PUMP

HHNI—‘D—'ND—'D—'E’,‘N

1560-515-004-50

INUT/MO8

-

V304-260-008-00

NUT

R
ch
I~

-2252

V401-160-008-00

WASHER,SP/M 8

-2252

1738-508-230-00

PIPE/DELIVERY/FRONT

V782-160-000-2T

PLUG/SCREW/SEAL

V720-112-402-00

O-RING/P20

V210-560-603-00

BOLT/S

1675-508-003-00

HOLDER/15

V211-360-801-60

BOLT,SEMS (SP)

1738-508-240-00

PIPE/DELIVERY/REAR

V211-360-801-60

BOLT,SEMS (SP)

1738-508-001-00

ADAPTER/BOLT/G3/8

| K| K| k| K| k| K| K| k| N| K| K| k| k| K| K| k| K| K| K| K| ¥ % X F[OTWXR

T I I Y Y B N B S

V720-112-401-80

O-RING/P18




1

16
(4,[

1738-514 -0100

P2

|EIG7012\\r
S I

FIG. 61 LINK(3P)SYSTEM

127

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

moan

=7 Q

REMARKS

1435-511-250-10

LINK/LOWER COMP

-645

1435-511-250-20

LINK/LOWER COMP

646-

1560-525-001-40

SPRING

1673-525-002-20

LINKPIN

-4032

1673-525-002-30

LINKPIN

4033-

1738-514-001-00

IPIN/22X404

1738-514-210-00

HUB/SPACER COMP

V201-360-802-50

BOLT/M 8X25

V305-260-008-00

NUT/M 8

1435-511-270-00

CHAIN/CHECK/148 COMP

1427-511-320-00

TURNBUCKLE 12 COMP

1427-511-220-00

CHAIN,CHECK RH

V305-260-012-00

NUT/M12

1427-511-002-00

SHACKLE

1427-511-001-00

IPIN/10X32

V500-162-502-00

PIN,SPLIT/2.5X20

1738-514-002-00

STAY/PLATE

V211-561-003-00

BOLT/M10X30

1427-511-270-00

ROD/LIFT/LH COMP

1427-511-290-00

ROD/LIFT/RH COMP

1427-511-273-00

FORK

1427-511-003-00

SCREW

1427-511-004-00

HANDLE/ADJUST

V580-140-503-20

PIN,SPRING/5 X32 W

1427-511-280-00

NUT,LOCK/16

1427-511-300-00

FORK/BRACKET COMP

1423-520-001-10

PIN/16X63

1305-931-003-00

PIN,HAIR

1427-511-005-00

IPIN/16X44

V500-164-002-50

PIN,SPLIT/4 X25

% | K| k| k| k| | k| k| N | K| K| k| K| K| K| k| k| K| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAOW®R

ENNNNNl—lHHHHHHNNP##NNNNNNNHNNHNN

&




128

1738-514 -0100

FIG. 61 LINK(3P)SYSTEM

S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
28A|V500-164-003-00 [PIN,SPLIT/4 X30 * | eo%s-
29 |V411-260-016-00 WASHER / M16 * 2
30 |1427-511-250-10 [LINK,TOP LH COMP * | o0
30A|1427-511-250-20 [LINK/TOP/LH COMP * | ab 1
31 |1550-514-290-00 TURNBUCLE COMP * 1
32 |1568-525-300-10 LINK/TOP/RH COMP * | ok
32A|1568-525-300-20 [LINK/TOP/RH COMP * | ks 1
33 [1402-511-600-00 [NUT,TOP LINK LOCK * !
34 [1434-511-210-00 [PIN,TOP LINK * 2
35 |1673-525-002-20 [LINKPIN * | Ll
35A[1673-525-002-30 [LINKPIN * | 02s 1
36 |1566-525-101-00 [HOOK,TOP LINK * !
37 |1434-511-200-20 LINK BRACKET * 1
38 [V201-261-203-00 [BOLT/M12X30 * 4
39 |[V401-160-012-00 WASHER,SP/M12 * 4
40 |V411-260-012-00 WASHER /M12 * 2




FIG. 62 HITCH(DRAW BAR)SYSTEM
(R TYPE/EXCEPT M TYPE)

i RS
Z D
: e

47
4B

129

7 7A
1738-520 -0100
S |TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|{O|R REMARKS
¢ |TM3160 clLlp
1 [1682-924-220-10 PLATE/HITCH COMP * !
2 |[V201-361-204-00 BOLT/M12X40 * 3
3 |V401-160-012-00 WASHER,SP/M12 * 8
4 |1674-520-210-00 [PIN/30X162 COMP * | etur
4A |1772-521-220-00 [PIN COMP * | eda
4B |1772-521-220-10 [PIN COMP * | esds 1
5 |1673-525-002-20 [LINKPIN * | 4dae
5A|1673-525-002-30 LINKPIN * | eiur 1
6 |1674-520-004-00 INSULATOR * !
7 11738-520-001-00 LABEL/DRAWBAR * | e
7A|1738-520-001-10 LABEL/TRH1738 * | ol 1




190 FIG. 63 HOOD SYSTEM(NO.1-2111)(1/2)
29,30-PLEASE SEE 2/2 PAGE

1738-601 -0100

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
1 [1726-601-200-20 HOOD COMP * | ol 4L
2 11726-601-007-00 INSULATOR * | i
3 [1726-601-012-00 CABLE/HOOD COMP * | i
4 |1675-601-002-00 HANDLE * | ol
5 [1650-601-007-00 WASHER/12X25X02 * | ot
6 [3610-440-018-00 WASHER * | ofn
7 [1726-601-011-00 ARM/PLATE * | ot
8 |V411-260-008-00 WASHER,PL/M 8 * | i
9 |V304-260-008-00 NUT * | oA
10 |1588-117-001-00 SPRING/HE089 * | i
11 [1726-601-005-00 SPRING/HOOD * | Bi
12 [1432-616-002-00 RUBBER,CUSHION * | L2
13 |[V211-360-801-60 BOLT,SEMS (SP) * | o
14 |{1726-601-220-00 PLATE/LOCK COMP * | ofn
15 |V211-360-801-60 BOLT,SEMS (SP) * | i
16 |1738-601-210-00 BRACKET COMP * | i
17 [1726-601-001-00 ROD/HOOD * | i
18 |[V411-260-006-00 WASHER / M6 * | ol
19 |V500-162-002-00 PIN,SPLIT/2 X20 * | ol
20 |[P103-601-005-00 HOLDER/ROD * | i
21 [1726-601-004-00 HOLDER/HOOD *| L2
22 [1726-601-014-00 [PLATE/1/38X60 *| L2
23 |V211-360-801-60 BOLT,SEMS (SP) * | oti
24 |1726-601-003-00 HOOD/UPPER * | i
25 [3676-491-005-00 SCREW/M6X16 * | Gi
26 [1614-111-002-10 [HOSE/03X07X800 * | iy
27 WIRE * | ol
28 [1560-111-003-20 [COVER * | i
29 [1738-601-200-00 |COVER/SIDE/LH COMP * | ol 4L
30 |1726-601-008-00 INSULATOR/LH * | Lo




FIG. 63 HOOD SYSTEM(NO.1-2111)(2/2)

1738-601 -0100

@%

, 4140 37 40 39

131

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
31 |[1726-601-240-10 |ICOVER/SIDE/RH COMP * | Ll 4L
32 [1726-601-009-00 INSULATOR/RH * | b
33 |1738-601-001-00 NET/SIDE * | LA
34 [1444-601-015-00 WASHER/6X14X3 * | M
35 |V350-160-006-00 NUT,SPEED/P6 * | M,
36 [1716-601-017-00 INSULATOR * | oE
37 |1726-601-006-10 HOLDER/COVER * | ot
38 |1703-313-001-10 |CAP/PARKING * | o
39 |[V201-260-802-00 BOLT/M 8X20 * | ot
40 |V411-260-008-00 WASHER,PL/M 8 *| L8
41 |V304-260-008-00 NUT * | i
42 |1421-603-004-00 BUSH,LEVER * | ot
43 [1738-601-002-10 COVER/SAFETY/LH/F * | o
44 |V211-360-801-60 [BOLT,SEMS (SP) * | o
45 |1738-601-003-10 [COVER/SAFETY/LH/R *| b
45A|1738-601-003-20 COVER/SAFETY/LH/R * | i 1
46 |1738-601-004-20 [COVER/SAFETY/RH * | oh
47 |V211-360-801-60 BOLT,SEMS (SP) * | ol
48 |3680-155-005-00 PROTECTOR/040 * | oha




192 FIG. 64 HOOD SYSTEM(NO.2112-)(1/2)
29,30-PLEASE SEE 2/2 PAGE

1738-601A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clilp
1 |1726-601-200-20 HOOD COMP * | gl 4L
2 [1726-601-007-00 INSULATOR * | orda
3 [1726-601-012-00 CABLE/HOOD COMP * | gds
4 [1675-601-002-00 HANDLE * | ot
5 [1650-601-007-00 WASHER/12X25X02 * | gds
6 [3610-440-018-00 WASHER * | gl
7 11726-601-011-00 ARM/PLATE * | g
8 |V411-260-008-00 WASHER,PL/M 8 * |l
9 |[V304-260-008-00 NUT * | o2
10 {1588-117-001-00 SPRING/HE089 * | gl
11 |1726-601-005-00 SPRING/HOOD * | g%
12 |1432-616-002-00 RUBBER,CUSHION * | g%
13 |V211-360-801-60 BOLT,SEMS (SP) * o2
14 |[1726-601-220-00 PLATE/LOCK COMP * ok
15 |V211-360-801-60 BOLT,SEMS (SP) * o2
16 |1738-601-210-00 BRACKET COMP * | gl
17 |1726-601-001-00 ROD/HOOD * | ok
18 |V411-260-006-00 WASHER / M6 * |k
19 |V500-162-002-00 PIN,SPLIT/2 X20 * | gl
20 |[P103-601-005-00 HOLDER/ROD * | g0
21 |1726-601-004-00 HOLDER/HOOD * |52
22 [1726-601-014-00 [PLATE/1/38X60 * | o2
23 |[V211-360-801-60 BOLT,SEMS (SP) * | gt
24 [1726-601-003-00 HOOD/UPPER * | ok
25 |3676-491-005-00 SCREW/M6X16 * | g%
26 [1614-111-002-10 HOSE/03X07X800 * | g
27 WIRE * | g
28 |1560-111-003-20 [COVER * | g
29 [1738-601-200-00 [COVER/SIDE/LH COMP * | gl 4L
30 [1726-601-008-00 [INSULATOR/LH * |1,




FIG. 64 HOOD SYSTEM(NO.2112-)(2/2)

1738-601A-0100

133

S |TyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp

31 [1726-601-240-10 COVER/SIDE/RH COMP * | ol 4L

32 [1726-601-009-00 INSULATOR/RH * | ol

33 [1738-601-001-00 NET/SIDE * | o3

34 [1444-601-015-00 WASHER/6X14X3 * |

35 |V350-160-006-00 NUT,SPEED/P6 * |

36 [1716-601-017-00 [INSULATOR * | 52

37 |1726-601-006-10 HOLDER/COVER * |4

38 [1703-313-001-10 |CAP/PARKING * |4

39 |[V201-260-802-00 BOLT/M 8X20 * | o3

40 |V411-260-008-00 WASHER,PL/M 8 * | ot

41 |V304-260-008-00 NUT * | o3

42 [1719-312-001-00 [U-NUT * | g2

43 |V411-260-008-00 WASHER,PL/M 8 * |2

44 [1421-603-004-00 BUSH,LEVER * | ot

45 |1738-601-002-10 |COVER/SAFETY/LH/F * |1

46 |V211-360-801-60 BOLT,SEMS (SP) * | g%

47 |1738-601-003-20 [COVER/SAFETY/LH/R *| ool

2112-




134

1738-602A-0100

FIG. 65 GRILLE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

mleNe

= RO

REMARKS

1740-602-056-00

GRILLE

1740-602-056-10

GRILLE

1
-1687
1

1716-602-002-10

TRIM/265

1688-
2

1740-602-057-00

INSULATOR/380

1

1675-601-003-00

TRIM/70

2

1740-602-051-00

NET/GURILLE

1

7F

1444-601-015-00

WASHER/6X14X3

10

V350-160-006-00

NUT,SPEED/P6

10

1740-602-052-00

HOOD/LAMP

1
-6108

1740-602-052-10

HOOD/LAMP

1
6109-

1614-630-002-00

INSULATOR

1740-602-053-00

NET/SIDE/LH

1740-602-054-00

NET/SIDE/RH

1444-601-015-00

WASHER/6X14X3

V350-160-006-00

NUT,SPEED/P6

Q0| 00| M| | D

3740-162-005-00

WASHER

[

-220

14A

3740-162-005-00

WASHER

-6047

V411-260-006-00

WASHER / M6

NN

-6047

V200-260-602-00

BOLT/M 6X20

16A

V200-260-602-00

BOLT/M 6X20

-6047

17

V210-360-602-00

BOLT/SP

3
-6024

17A

2144-501-012-00

BOLT/M6X20/16

18

1740-602-500-00

BRACKET/GRILLE COMP

7
6025-

1
-1857

18A

1740-602-500-10

BRACKET/GRILLE COMP

1
1858-

19

1716-601-003-00

BOLT/KNOB/M06X13

20

1421-507-014-00

WASHER/6X24X2

21

1421-603-004-00

BUSH,LEVER

% | K| K| k| k| K| X K| k| %| K| K| k| k| K| K| k| N| K| K| k| K| K| ¥ ¥ * XOW®R

-220




1738-603 -0100

FIG. 66 COVER(DASH)SYSTEM

135

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1683-603-004-00

COVER/DUSH/F

1

1738-603-001-00

COVER/DUSH/R

1738-603-200-00

COVER/DUSH/R ASSY

1
'2%%8
2049-

1763-603-011-00

BRACKET/SWITCH

1716-603-005-00

NUT/SPRING

1
2049-
2

1560-401-004-40

BOLT/M5X16

2

V411-260-006-00

WASHER / M6

2

V211-360-801-60

BOLT,SEMS (SP)

2
-6104

3650-831-004-00

BOLT

6105~

4101-102-038-00

WASHER/24X9X3.2

-6104

V120-376-002-00

SCREW/SP

1612-603-002-00

BOOT/STEERING

1709-603-001-00

COVER/PLATE

51

V120-376-001-60

SCREW/SP

V360-260-006-00

NUT/M6

1717-603-002-00

COVER/DUSH/REAR

1672-601-001-00

INSULATOR

V350-160-006-00

NUT,SPEED/P6

1726-603-004-00

INSULATOR

1614-603-202-00

INSULATOR

1614-603-008-00

STAY/INSULATOR

1527-604-002-00

CLIP(B)

Q| M| DN | DN | | DN N - I NON

1750-605-001-10

INSULATOR/HOOD

1612-603-005-00

CAP/PARKING

22A

1774-603-005-00

PLUG

B % | K| K| k| K| K| K| k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ X OWXR




136

1738-606 -0100

FIG. 67 FENDER SYSTEM

17174 7071
7ATT 10 70-1A

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clilp
1 |{1738-606-230-00 FENDER/LH COMP * | aoso 4L,
1A|1738-606-230-10 FENDER/LH COMP * | edos 1|4L
1B|1738-606-230-20 FENDER/LH COMP * | oo 1|4L
2 |V211-360-802-00 BOLT/SP | 3
2A[V211-360-802-00 BOLT/SP * | A
3 [4101-102-038-00 WASHER/24X9X3.2 * 1
4 |V211-360-801-60 BOLT,SEMS (SP) * !
5 |1738-606-240-00 FENDER/RH COMP * | aso 4L,
5A|1738-606-240-10 FENDER/RH COMP * | edos 1|4L
5B|1738-606-240-20 FENDER/RH COMP * | esde 1|4L
6 |V211-360-802-00 BOLT/SP * 4
7 14101-102-038-00 WASHER/24X9X3.2 * 1
8 |V211-360-801-60 BOLT,SEMS (SP) * !
9 [1738-606-250-00 BRACKET/REFLECTOR * 2 4L,
10 |V120-376-001-60 SCREW/SP * 4
11 |1674-654-400-00 REFLECTOR  ASSY * | ad
11A|1674-654-400-10 REFLECTOR  ASSY * | om0 1
12 |V411-260-004-00 WASHER,PL/M 4 * 2
13 |1674-654-004-00 TAPE/10X20 * 2
14 |3670-236-003-00 |GRIP * 2
15 |V120-266-002-00 SCREW,SEMS * 4
16 |V361-260-006-00 NUT * 4
17 |1527-604-002-00 [CLIP(B) * | ko
17A|1527-604-002-00 |CLIP(B) * | a0l
18 |V411-260-008-00 WASHER,PL/M 8 * | ko
18A|V411-260-008-00 WASHER,PL/M 8 * | 0o
19 [1432-665-014-00 GROMMET/13X17X5 * 2
20 [2142-581-002-00 GROMMET/15 * 2




FIG. 68 BRACKET(SEAT)SYSTEM(NO.1-5245)

1738-611 -0100

137

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 [1738-611-200-00 BRACKET/SEAT/R COMP | * | ;o5
2 |V211-360-802-00 BOLT/SP * | L2
3 |1614-501-015-10 |[CAP/OIL/30 * | s
4 |1427-611-001-00 PACKING/RUBBER * | s
5 1432-616-002-00 RUBBER,CUSHION * -5945
6 |1738-611-210-10 BRACKET/SEAT/F COMP | * | .4
7 |V211-360-802-00 BOLT/SP * | s
8 |1738-611-220-10 BRACKET/SEAT COMP * |
8A[1738-611-220-20 BRACKET/SEAT COMP * | ss 1
9 |3801-493-003-00 [PIN/10X154 * | s
10 |[V411-260-010-00 WASHER/M10 * | s
11 |1305-241-001-00 PIN,HAIR * | e
12 |7957-501-004-00 PIN,HAIR * | i




138 FIG. 69 BRACKET(SEAT)SYSTEM(NO.5246-)

1738-611A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clL|p
1 |1738-611-310-10 BRACKET/REAR COMP * 52,}6. 1
2 11421-602-005-10 |[CUSHION,B/ RUBBER * 5236_
3 |V304-260-008-00 NUT * 5226_
4 |V231-360-801-60 FLANGEBOLT * | 5ods-
5 [1738-611-320-00 BRACKET/FRONT COMP * 52‘16-
6 |V231-360-801-60 FLANGEBOLT * 5226.
7 [1750-611-320-10 BRACKET/SEAT COMP * 52,}6.
8 [3801-493-003-00 |PIN/10X154 * | 5046
9 |V411-260-010-00 WASHER/M10 * | o2
10 |1305-241-001-00 [PIN,HAIR * 52‘16_
11 |7957-501-004-00 PIN,HAIR * 5226_




FIG. 70 FRAME(REAR)SYSTEM

1738-626 -0100

139

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 [1738-626-200-10 FRAME/REAR COMP * | oba 7F
1A|1738-626-200-20 FRAME/REAR COMP * | g 1|7F
1B|1738-626-200-30 FRAME/REAR COMP * | ke 1|7F
1C|1738-626-200-40 FRAME/REAR COMP * |l 1|7F
2 |V401-160-012-00 WASHER,SP/M12 * 6
3 |V201-361-204-50 BOLT/M12X45 * 2
4 |V201-361-213-00 BOLT * 4
5 *

V411-260-012-00

WASHER /M12

[




140

1738-630 -0100

FIG.71 STEP SYSTEM
A

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

= RO

REMARKS

1738-

630-200-20

STEP/LH COMP

1

1738-

630-210-10

STEP/RH COMP

- on

1726-

630-300-10

STAY COMP

V211-

261-002-50

BOLT(S) M10X25

V211-

260-802-50

BOLT/S

1717-

630-004-00

INSULATOR

1717-

630-001-30

MAT/FLOOR/LH

1717-

630-002-10

MAT/FLOOR/RH

© |00 |3 | O x| N

1527-

604-002-00

CLIP(B)

1704-

705-003-00

RIVET

1740-

630-054-00

HOOD/LH

51

1740-

630-055-00

HOOD/RH

51

V211-

360-802-00

BOLT/SP

1738-

630-001-10

COVER/CHANGE

oo m| | oo i m| o= o b o] b =

-1290

51

1738-

630-001-20

COVER/CHANGE

51

1738-

630-001-30

COVER/CHANGE

51

1738-

630-012-00

TRIM/290

1738-

630-002-10

COVER/LH

51

1738-

630-031-00

COVER/LH

1738-

630-003-10

COVER/RH

51

17A

1738-

630-032-00

COVER/RH

1614-

608-220-10

PLATE/STOP COMP

1421-

507-014-00

WASHER/6X24X2

1690-

608-003-00

BOLT/KNOB/M06X27

V500-

161-601-50

PIN,SPLIT/1.6X15

1725-

410-078-00

GROMMET/53X59X06

1738-

630-011-00

TRIM/715

V211-

360-801-60

BOLT,SEMS (SP)

1674-

619-310-00

ARM/MIRROR  ASSY

V210-

360-601-20

BOLT,SEMS

% | K| k| k| %| K| k| k| N| K| K| k| %| K| K| k| k| %| K| k| k| K| K| k| k| K| ¥ k| * X|OW®R




1738-630 -0100

141

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
26A|(V210-360-601-60 BOLT(SP)/M6X16 * 1729.
27 |V411-260-008-00 WASHER,PL/M 8 * 1729.
* 1

28

1674-619-300-10

MIRROR ASSY




142 FIG. 72 PLATE(REGISTRATION)SYSTEM
(R TYPE)(NO.5186-)

70-1C

o
N
1772-635 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 cliul|Pp
1 [1772-635-001-10 PLATE/NUMBER/E4 * 51§6.
2 |V211-360-802-00 BOLT/SP * | g2
*

3 |V362-260-008-00 NUT/WASHER 5126




FIG.73 LAMP(HEAD)SYSTEM 143

1682-650 -0100

S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
1 |[1674-652-200-00 LAMP/HEAD ASSY * .57293 Fhdkdkdkdkdkdkdkdkkkkx
1A|(1674-652-200-10 LAMP/HEAD ASSY * 5734. 1
2 |1674-652-202-00 BULB/12V/45/40W * 2




144

FIG. 74 LAMP SYSTEM

EXCEPT R TYPE) 1

1738-660 -0100

S |TYPE OF MODEL C
KEY PART CODE DESCRIPTION P o REMARKS
¢ [TM3160 L
1 [1739-660-200-10 LAMP/COMBINATIO SET *| 2,
1A[1739-660-200-20 LAMP/COMBINATIO SET * | s
1B|1739-660-200-30 LAMP/COMBINATIO SET * | oo
2 |1674-654-211-00 BULB/12V21W *| 2,
2A|1674-654-211-00 BULB/12V21W * | G4
3 |1674-654-212-00 BULB/12V5W * 2
4 [1674-654-211-00 BULB/12V21W *| 2,
5 [1739-660-212-00 BLUB/12V-21/5W * 2
6 |V362-260-008-00 NUT/WASHER * 4
7 {1674-654-270-00 LAMP/NUMBERPLAT SET | * 1
8 [1674-654-271-00 BULB/12V/5W * !
9 [1674-654-272-00 HARNESS/LAMP * !




FIG.75 BRACKET(LAMP)SYSTEM(EXCEPT R TYPE) 145

1738-660A-0100

S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
¢ |TM3160 clLlp
1 [1738-660-001-00 BRACKET/LAMP * | o&o
1A|1738-660-001-10 BRACKET/LAMP * | eofl- 1
2 |V401-160-014-00 WASHER,SP/M14 * 8
3 |V304-460-014-00 NUT/M14 * 8




146 FIG.76 PANEL SYSTEM

(FRONT)

(ENG INE) A&~
1738-670 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp

1 [1738-670-210-00 PANEL/INSTRUMEN ASSY | * | .16

1A [1738-670-210-10 PANEL/INSTRUMEN ASSY | * | ;03 1

2 [1738-670-220-00 METER ASSY * | e
2A|1738-670-220-10 METER ASSY * | ohn 1

3 [1640-658-322-00 RING/E * 1

4 |1673-658-214-00 GEAR * 1

5 |1640-658-324-00 [PIN * 1

6 |1640-658-325-00 WASHER * 2

7 11614-670-240-00 [ESCUTCHEON * 1

8 [1614-670-201-00 (GLASS * !

9 [1614-670-250-00 [HOUSING ASSY * !

10 |1675-670-220-00 BOARD/WIREING ASSY * !

11 |V195-163-010-40 SCREW/TAPPING * 5

12 |3650-270-214-00 BULB * | 10

13 |1560-658-282-40 SOCKET * | 10

14 [1614-670-281-00 BULB/LAMP/12V/1.7TW * 4

15 |1560-658-282-40 SOCKET * 4

16 |V120-264-001-20 BOLT/M4X12 * 2

17 |1560-658-202-00 SCREW * 3

18 |V195-164-016-40 SCREW/4X16 * 4

19 |1675-670-230-00 [CASE ASSY * !

20 [V120-366-001-60 SCREW * 4

21 {1614-670-001-10 (CABLE ASSY * 1




. 8-9 .
" (ENG1I NE)!
& N /!
8 LY 9
% ',Q/_ 3 10-1

1738-680 -0100

FIG. 77 SWITCH SYSTEM

& (ENG INE)

147

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

REMARKS

1 {1740-680-530-00

HORN ASSY

1740-680-530-10

HORN ASSY

1
72056
1

1740-680-530-20

HORN ASSY

-71374
1

2 [2150-661-002-00

COLLAR

7375-
2

3 |V360-260-006-00

NUT/M6

2

4 [1716-680-200-10

SWITCH/MAIN ASSY

1
-6337

1716-680-200-20

SWITCH/MAIN ASSY

2186-536-211-00

KEY

1
6338-
2

2186-536-212-00

NUT/RING

1716-680-006-00

COVER/SWITCH

1740-680-550-00

SWITCH/HAZARD ASSY

1
1
1

9 [1740-680-551-00

BULB/LAMP/14V60MA

1
3060-

1544-623-001-00

SWITCH ASSY

1
-5185

1738-680-210-00

SWITCH/COMBINATION/E

1544-623-001-00

SWITCH ASSY

1
5186-
1

1544-623-232-00

INUT/M22

1544-623-233-00

LEVER

1544-623-234-00

KNOB

1544-623-235-00

BOOT/HORN

1738-680-211-00

LABEL/LIGHTING

o
=
i

1738-680-212-00

LABEL/TURNSIGNAL

o L e e e

o
=
i

1614-680-220-00

SWITCH/ROTARY/2 ASSY

1588-651-205-00

KNOB

1600-623-002-00

FLASHER ASSY

2
B = =
o

4DMO0-033-600-01

20A[1739-681-220-10

RELAY/FLASHER/EEC

o
o
?

V210-360-601-60

BOLT(SP)/M6X16

V210-360-601-60

BOLT(SP)/M6X16

e i e

V210-360-602-50

BOLT/SP

>
&
]

23A|V210-360-602-50

BOLT/SP

24 11518-621-320-00

SWITCH,STOP

% | K| k| k| k| K| k| k| N | K| X k| K| X K| k| k| X| K| k| k| K| K| k| k| X| ¥ ¥ ¥ XOAOW®R

N
i—l._'lNl




148

@I

. 8-9
%‘.@/\i\\

RN

<2

S

T/

3 1A

1

3
(ENG INE)
P

9-1

1738-680 -0100

FIG. 77 SWITCH SYSTEM

& (ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

REMARKS

25 |V335-

260-012-00

NUT

1

26 [1560-

664-250-00

SWITCH/PUSH SET

27 [1560-

664-252-00

NUT

28 [1560-

664-253-00

BOOT

29 [1682-

690-370-10

BRACKET/COUPLER/7P

30 |[V211-

261-003-50

BOLT,SEMS

31 [1600-

624-201-00

PLUG/7P

8JB0-019-430-01

32 |1682-

690-380-00

HARNESS/SOCKET ASSY

33 [1650-

654-036-00

GROMMET/10X40X03

34 |V120-

265-003-00

BOLT/M5X30

| K| k| k| K| K| X ¥ X X OW®R

[ T e A ] I A A




FIG. 78 HARNESS SYSTEM

ISUAADA] IAOAADAI

1738-690 -0100

10+ 10A

149

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp

1 [1738-690-200-00 HARNESS/MAIN/E4 ASSY | * | .19%0

1A [1750-690-210-20 HARNESS/MAIN/E4 ASSY | * | .adog
1B|[1750-690-210-30 HARNESS/MAIN/E4 ASSY | * | s¢lo 3
2 [1716-690-502-00 FUSE/SLOWBLOW/30A * | g0
2A|1650-650-222-00 FUSE/SLOWBLOW * 2

3 [3821-262-202-00 [FUSE/BLADE/32V10A * 5

4 [3821-262-204-00 [FUSE/BLADE/32V20A * | o

4A [3821-262-204-00 [FUSE/BLADE/32V20A * | .0

5 [1740-690-202-00 [FUSE/BLADE/32V05A * | a2

5A |3824-247-202-00 [FUSE/BLADE/32V05A * | G2

6 |3827-270-001-00 [COVER/FUSE * !

7 [1710-690-502-00 HARNESS/EARTH * | g0

8 [3827-270-002-00 TOOL/FUSE * !

9 [1738-690-203-00 LABEL/FUSE/E4 * | ke

9A [1738-690-203-10 LABEL/FUSE/E4 * | o3

10 [1738-690-202-00 RABEL/FUSE/SLOWBLOW | * | .1
10A[1750-690-212-00 LABEL/FUSE/SLOWBLOW | * | 1,3..

11 |3821-262-203-00 [FUSE(BLADE/32V15A) * | .2

12 |1376-402-003-00 BAND,WIRE/140 * !

13 |[V201-261-001-60 BOLT/M10X16 * !

14 |V411-260-010-00 WASHER/M10 * !

15 |V401-160-010-00 WASHER,SP/M10 * !

16 |1560-666-004-00 BAND * !

17 |1376-402-003-00 BAND,WIRE/140 * !

18 [1600-624-004-00 HARNESS,OIL PRESSURE | * | gt
18A[1600-624-004-10 HARNESS/OILPRESSURE | * | 44 1
19 [1342-402-006-00 BAND/WIRE/250 * !

20 [1376-402-003-00 BAND,WIRE/140 * !

21 [V210-360-601-60 BOLT(SP)/M6X16 * 2

22 |1560-666-004-00 BAND * !




150

FIG. 78 HARNESS SYSTEM

J

IBDAAUA] [40A40A] —— .

1738-690 -0100

10+ 10A

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

23 11425-621-004-00

HOLDER/JE/9-9

1

24 [3737-172-011-00

CLAMP,HARNESS

25 [1376-402-003-00

BAND,WIRE/140

26 [1560-666-004-00

BAND

27 [1376-402-003-00

BAND,WIRE/140

28 [3737-172-011-00

CLAMP,HARNESS

29 [3737-172-011-00

CLAMP,HARNESS

30 [1376-402-003-00

BAND,WIRE/140

31 |1342-402-006-00

BAND/WIRE/250

32 [1376-402-003-00

BAND,WIRE/140

| K| k| k| K| K| K| ¥ ¥ X OW®R

e I I Y Y A U Y B




1738-702 -0100

FIG. 79 ROPS SYSTEM(R TYPE)

151

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

=7 Q

REMARKS

1738-702-300

-00

FRAME/UPPER COMP

mlcoo

1640-702-003

-00

BOLT/SET/M16X60

V304-260-016

-00

NUT/M16

V401-160-016

-00

WASHER,SP/M16

V411-260-016

-00

WASHER / M16

1640-702-004

-00

IPIN/20X58

V720-112-401

-80

O-RING/P18

(o BRENRIorNIw B R IVLRI VAN

1673-525-002

-20

LINKPIN

00
>

1673-525-002

-30

LINKPIN

S
P
@R

©

V720-101-900

-90

O-RING/P 9

—
o

1560-314-001

-00

INSULATOR

D DNDN MO b MO M| DO b M

—
—

1738-702-310

-00

FRAME/LH COMP

-1027
1

7F

11A{1738-702-310

-10

FRAME/LH COMP

-1(136
1037-

7F

12 |1738-702-320

-00

FRAME/RH COMP

1
-1036

7F

12A(1738-702-320

-10

FRAME/RH COMP

1037-

7F

13 |V401-160-014

-00

WASHER,SP/M14

14 |V304-460-014

-00

NUT/M14

15 |V201-261-005

-00

BOLT/M10X50

16 |V304-260-010

-00

NUT

1028-
2

17 11739-702-001

-00

PLATE/L/38X114

1028-
2
-304

17A[(1739-702-001

-10

PLATE/L/38X114

2
305~

18 [V211-360-802

-00

BOLT/SP

18A|V211-360-802

-50

BOLT/SP

% | K| k| k| K| X k| k| N| K| X k| K| K| K| k| X| K| X ¥ ¥ ¥ XOWXR

4
-1027
4
1028-




152 FIG. 80 ORNAMENT

4
:
5A
1738-901 -0100
S |TYPEOFMODEL| I | C [ G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLle
1 /|1738-901-001-00 [ORNAMENT/ISEKI/LH .
2 [1738-901-002-00 ORNAMENT/ISEKI/RH .
3 /1118-901-002-00 ORNAMENT/I B
4 [1738-901-003-00 ORNAMENT/3160 i
5 [2161-331-001-00 ORNAMENT/USTEERING | * | .37y
*

5A2161-331-001-10 ORNAMENTO/I/STEERING arda. 1




FIG. 81 LABEL(CONTROL)(EXCEPT M TYPE)
3

153

T 3A 4
N @
é
1]
i
i
M 8A
8B
6 7 8 8C
e
10 11
O
1738-902 -0100
S |tyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O |[R REMARKS
¢ |TM3160 clLlp
1 (1682-902-005-00 LABEL/CONTROL/MAIN * 1
2 [1738-902-003-00 LABEL/CONTROL/SUB * !
3 [1600-902-002-10 LABEL,CONTROL * | e
3A(1740-903-072-00 LABEL/CONTROL * | ot
4 11682-902-009-00 LABEL/CONTROL/PTO * 1
5 [1683-902-004-00 LABEL/DIFF * | ok
5A |1683-902-004-10 LABEL/DIFF * | s 1
5B[1740-903-075-00 LABEL/DIFF * | ot
6 [1682-902-014-00 LABEL/CONTROL/PARKIN | * 1
7 11600-904-051-00 LABEL/AWD * 1
8 [1682-902-013-00 LABEL/CONTROL/ADJUST | * | .;d»
8A|1725-902-013-00 LABEL/CONTROL/SLOWR | * | .4d4
8B|1725-902-077-00 LABEL/CONTROL/SLOWR | * | .54
8C[1738-902-072-00 LABEL/CONTROL/SLOWR | * | sois
9 [1740-903-055-10 LABEL/SWITCH/MAIN * 1
10 [1740-903-053-00 LABEL/COLUMN/LH * 1
11 [1738-902-006-00 LABEL/COLUMN/RH * !




154

FIG. 82 LABEL(CONTROL)(M TYPE)

3
1 2 3A 4
ST i
L ||
ST %8 R ﬁ
9C - ]
;
5A
58 c
Ron .
< %%A 5 50 5B 6A 6B 7 8
$ N 477 Y| oo
8 <\T° 4 )
71-14
71-14A 9A
71-14B 9B
9 aC 10 1|1 1|2
“ A 1=
O >
O
1738-902B-0100
S |TyPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clilp
1 [{1682-902-005-00 LABEL/CONTROL/MAIN * !
2 [1738-902-003-00 LABEL/CONTROL/SUB * !
3 [1600-902-002-10 [LABEL,CONTROL * | sy
3A[1740-903-072-00 LABEL/CONTROL * | ode
4 {1682-902-009-00 LABEL/CONTROL/PTO * 1
5 [1682-902-009-00 LABEL/CONTROL/PTO * | b
5A1738-902-007-00 [LABEL/PTO/MID * | ke
5B|1682-902-008-00 [LABEL/PTO/MID * | b
6 [1683-902-004-00 [LABEL/DIFF * | ass
6A1683-902-004-10 LABEL/DIFF * | s 1
6B|1740-903-075-00 LABEL/DIFF * | ode
7 11682-902-014-00 [LABEL/CONTROL/PARKIN | * !
8 [1600-904-051-00 LABEL/4WD * 1
9 |1682-902-013-00 [LABEL/CONTROL/ADJUST | * | .;di7
9A[1725-902-013-00 [LABEL/CONTROL/SLOWR | * | .,d0
9B|1725-902-077-00 LABEL/CONTROL/SLOWR | * | .55,
9C|1738-902-072-00 [LABEL/CONTROL/SLOWR | * | sle
10 |1740-903-055-10 LABEL/SWITCH/MAIN * !
11 |1740-903-053-00 LABEL/COLUMN/LH * !
12 [1738-902-006-00 [LABEL/COLUMN/RH * 1




FIG. 83 LABEL(PTO/MID)(M TYPE)(NO.1-304) 105

V7N €2
% |
G n
71-14 1
71—.14A
71-14B
1709-903B-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
*

1 [1682-902-008-00 [LABEL/PTO/MID W




156

FIG. 84 LABEL(CAUTION)

2

3
)

4 5
4 5|A
Ak At

1|3
Eicieli=ial &
i&s
A
6 17
o=
2 B
1738-904 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
1 [1674-904-001-00 LABEL/DRIVE * | oty
1A|1750-904-001-00 LABEL/DRIVE * | eke
2 [1705-902-006-00 LABEL/W/FAN * 2
3 [1636-901-022-00 LABEL/CAUTION/BATTER | * !
4 [1674-904-008-00 LABEL/WARNING/BELT * | obo
4A |1674-904-008-00 [LABEL/WARNING/BELT | 2.
5 [1739-904-001-00 LABEL/WARNING/HOT * | g
5A [8595-901-007-00 LABEL/WARNING/HOT * | ala
6 [1674-904-002-10 [LABEL/ETHER * 1
7 |1674-904-003-00 [LABEL/RADIATOR * | s
7A(1705-902-008-00 [LABEL/W/RADIATOR * | o
8 [1674-904-004-00 LABEL/TRAILER * !
9 [8654-901-002-00 LABEL/PTO * 1
10 {1705-902-007-00 [LABEL/W/STARTER * 1
11 [1705-904-002-00 LABEL/BATTERY * | ke
11A|1705-904-002-10 LABEL/BATTERY * | 1
12 |1705-904-001-00 LABEL/FUEL * !
13 |1674-904-005-00 LABEL/ROPS * !
14 |1738-904-001-00 LABEL/SPEED * | b
14A|1738-904-001-10 LABEL/SPEED * | ede 1
15 |1674-904-007-10 LABEL/SHIFT * | el
16 |1728-903-002-00 LABEL/WARNING/FUEL * | ek
17 |1728-903-003-00 LABEL/BATTERY * | ek




FIG. 85 LABEL(CE)
(EXCEPT R TYPE-NO.1-/R TYPE-NO.1-305,N0.6072-)

lw o7

S OW

157

D |
71-.14 1
71-.14A
71-14B
1709-905 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clLlp
1 |2500-901-027-00 LABEL/CE * !




158

1738-910 -0100

FIG. 86 TOOLS

KEY

PART CODE

DESCRIPTION

* 1O »

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1

2188-973-200-00

FUNNEL ASSY

1




(EXCEPT M TYPE)(NO.1-1290)(OPTION

o
oY o
P 770 2/
) s 27
n/'

1738-255A-0100

FIG. 87 PTOMID)SET

9)

159

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

REMARKS

1738-255-200-30

PTO/MID SET

1

e -

1682-255-201-10

CASE/PTO/MID

V201-361-009-00

BOLT/M10X90

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN

1682-255-203-00

IPIN/20X51

1682-255-202-00

GEAR/SPUR/34

(o BRENRIorNIe B R IVLRI AT

1682-255-002-20

BEARING/NEEDLE

1480-212-003-00

COLLAR/21X36X1

V580-140-604-00

PIN,SPRING/6 X40 W

1682-255-204-00

SHAFT/PTO/MID

1682-255-205-10

GEAR/SPUR/15

V682-200-001-00

BALL

1302-225-003-00

SPRING,SHIFTER

V704-140-025-00

RING,SNAP/25 C

V600-110-630-40

BEARING,RB/6304

V600-110-620-50

BEARING,RB/6205

V705-140-052-00

RING,SNAP/52 C

1427-212-003-20

SLEEVE

V744-135-520-80

SEAL,OIL/TC35528

3625-701-003-00

CAP,BLANK/52

1682-255-210-40

ARM/SHIFT/MID COMP

2703-101-020-00

COLLAR,SHIFTER

V720-102-401-40

O-RING/P14

V233-361-201-60

FLANGEBOLT

V781-160-000-6B

PLUG/SCREW/SEAL

1444-314-009-10

CAP,PTO SHAFT

V210-360-602-00

BOLT/SP

1738-255-310-20

LEVER/PTO/MID COMP

3640-585-001-00

GLIP/YELLOW

e I I GG E I CIEEIEI R,

e I I T S B Y B Y Y e e B ey e Y N N . e e e e e B e I e e e e T T T




160

(EXCEPT M TYPE)(NO.1-1290)(OPTIO

1738-255A-0100

FIG. 87 PTOMID)SET

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

R REMARKS

31

1682-

255-303-00

TUBE/10X12X50

1

32

2149-

601-031-00

SPRING/HC024

33

V200-

360-604-00

BOLT

34

V300-

460-006-00

NUT/M 6

35

1738-

255-330-00

ARM/PTO/MID ASSY

36

1581-

521-642-00

BUSH/25X28X27

37

3670-

520-008-00

WASHER/25X34X02

38

V704-

140-025-00

RING,SNAP/25 C

39

1738-

255-002-00

GUIDE/PTO/MID

40

1738-

255-001-00

ROD/TIE/MID

41

V411-

260-008-00

WASHER,PL/M 8

42

V500-

162-001-50

PIN,SPLIT/2 X15

43

1683-

265-510-00

ARM/SHIFT/MID COMP

44

V580-

140-602-50

PIN,SPRING/6 X25 W

45

WIRE

46

1620-

255-208-00

PLATE/1/30X50

47

V211-

360-802-00

BOLT/SP

48

1738-

902-007-00

LABEL/PTO/MID

el N L e e N M N N R e ML N A R R R R (o Bl

e e ) e e e L I S I e e e e e e L S e




(EX

1738-255B-0100

FIG. 88 PTOMID)SET
CEPT M TYPE)(NO.1291-)(OPTION

I
|
a1

161

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

REMARKS

1738-255-500-20

PTO/MID SET

1

1682-255-201-10

CASE/PTO/MID

V201-361-009-00

BOLT/M10X90

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN

V781-160-000-6B

PLUG/SCREW/SEAL

1682-255-203-00

IPIN/20X51

(o BRENRIorNIe B R IVLRI AT

1682-255-202-00

GEAR/SPUR/34

9 [1682-255-002-20

BEARING/NEEDLE

10 [1480-212-003-00

COLLAR/21X36X1

11 |V580-140-604-00

PIN,SPRING/6 X40 W

12 11682-255-204-00

SHAFT/PTO/MID

13 |V704-140-025-00

RING,SNAP/25 C

14 |11682-255-205-10

GEAR/SPUR/15

15 [V600-110-630-40

BEARING,RB/6304

16 [1427-212-003-20

SLEEVE

17 |V600-110-620-50

BEARING,RB/6205

18 |V705-140-052-00

RING,SNAP/52 C

19 |V744-135-520-80

SEAL,OIL/TC35528

20 |3625-701-003-00

CAP,BLANK/52

21 |1682-255-210-40

ARM/SHIFT/MID COMP

22 |V682-200-001-00

BALL

23 |1302-225-003-00

SPRING,SHIFTER

24 12703-101-020-00

COLLAR,SHIFTER

25 |V720-102-401-40

O-RING/P14

26 |1620-255-208-00

PLATE/1/30X50

27 |V211-360-802-00

BOLT/SP

28 |V233-361-201-60

FLANGEBOLT

29 |1444-314-009-10

CAP,PTO SHAFT

30 [V210-360-602-00

BOLT/SP

e I I GG G I CIEEIEI R,

T e e Y B N T e e e e L e e e e e e e B I e e I e e I T T




162

(EX

1738-255B-0100

FIG. 88 PTOMID)SET
CEPT M TYPE)(NO.1291-)(OP&

110

N

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

REMARKS

31

1750-

255-210-10

LEVER/MID COMP

1

A= -

32

3640-

585-001-00

GLIP/YELLOW

33

1682-

255-303-00

TUBE/10X12X50

34

V211-

260-801-60

BOLT,SEMS (S) M8X16

35

1750-

255-220-00

LEVER/PTO/MID COMP

36

2149-

601-031-00

SPRING/HC024

37

V200-

360-604-00

BOLT

38

V300-

460-006-00

NUT/M 6

39

1750-

255-230-10

ARM/PTO/MID ASSY

40

1581-

521-642-00

BUSH/25X28X27

41

3670-

520-008-00

WASHER/25X34X02

42

V704-

140-025-00

RING,SNAP/25 C

43

1750-

255-002-00

GUIDE/PTO/MID

44

1750-

255-001-00

ROD/TIE/MID

45

V411-

260-008-00

WASHER,PL/M 8

46

V500-

162-001-50

PIN,SPLIT/2 X15

47

1683-

265-510-00

ARM/SHIFT/MID COMP

48

V580-

140-602-50

PIN,SPRING/6 X25 W

49

WIRE

50

1682-

902-008-00

LABEL/PTO/MID

el N N N M B R N N B B R R e R B R R R R (e M)

e e e B B S e I ) B e e e e L I e e R e B e R e R




FIG. 89 WHEEL(REAR/TURF/212/80D-15)SYSTEM
(OPTION)

1714-317 -0100

163

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ |TM3160 clLlp
1 |1714-317-200-00 [TIRE/TURF/LH ASSY T | -aino 6G
1A [1714-317-200-10 [TIRE/TURF/LH ASSY T | ess- 1|6G
2 [1714-317-210-10 WHEEL/15X7JA COMP T | -edno 6G
2A[1714-317-210-20 WHEEL/15X7JA COMP T | esdr- 1(6G
3 [1510-417-311-00 [TIRE,F.TURF212-80-15 T !
4 |1510-417-312-00 TUBE T !
5 |V999-200-003-00 (CAP,TIRE VALVE T !
6 [1714-317-220-00 TIRE/TURF/RH ASSY T | -sino 6G
6A[1714-317-220-10 TIRE/TURF/RH ASSY T | e4ds- 1|6G
7 [1714-317-210-10 WHEEL/15X7JA COMP T | -adno 6G
7A|1714-317-210-20 WHEEL/15X7JA COMP T | esdr- 1(6G
8 [1510-417-311-00 [TIRE,F.TURF212-80-15 T !
9 {1510-417-312-00 TUBE T !
10 [V999-200-003-00 |[CAP,TIRE VALVE T !




164

FIG. 90 WHEEL(REAR/AGR/8-16)SYSTEM(OPTION)

1738-317 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
1 [1738-317-210-00 [TIRE/8-16-4/LH ASSY T 1 6G
2 |1434-317-201-10 WHEEL/16X5JA COMP T 1 6G
3 |1600-317-211-00 [TIRE T !
4 |V889-000-081-60 TUBE/ 816 T !
5 |V999-200-003-00 [CAP,TIRE VALVE T 1
6 [1738-317-220-00 [TIRE/8-16-4/RH ASSY T ! 6G
7 [14834-317-201-10 WHEEL/16X5JA COMP T 1 6G
8 |1600-317-211-00 [TIRE T 1
9 |V889-000-081-60 TUBE/ 8-16 T !
10 |V999-200-003-00 |[CAP,TIRE VALVE T 1




FIG. 91 HITCH(FRONT)SET(FM TYPE)(OPTION)

1738-411A-0100

o 4

Z

2

FI1G.43

Iy
i - 7
) o
. 8 8O
~ [

165

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

=7 Q

REMARKS

A= -
oA

1738-411-300-10

HITCH/FRONT SET

V201-361-203-00

BOLT/M12X30

V401-160-012-00

WASHER,SP/M12

1674-410-320-00

PIN/30X120 COMP

O QO |

1673-525-002-20

LINKPIN

=3
| = N D

.
FS
)

ot

A|[1673-525-002-30

LINKPIN

™S
=
&

1674-520-004-00

INSULATOR

1674-410-301-00

CABLE

V211-360-803-00

BOLT/SP

© |0 |3 ®»

V363-260-008-00

NUT/WASHER

HHEREEREEEREREeR

e e e




166

FIG. 92 WHEEL(FRONT/AGR/5-12)SYSTEM(OPTION)

1613-437 -0100

3

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

.

= RO

REMARKS

1493-441-200-00

TIRE/FRONT/LH ASSY

1

1427-441-210-02

WHEEL/12X3.00D COMP

1

88ron

1493-441-201-00

TIRE

-840

1575-441-251-00

TIRE

841-

V881-005-001-20

TUBE/TIRE

V999-200-003-00

CAP,TIRE VALVE

1493-441-210-00

TIRE/FRONT/RH ASSY

6G

1427-441-210-02

WHEEL/12X3.00D COMP

6G

1493-441-201-00

TIRE

.
%HD—'D—'D—'D—'I—‘I—‘

1575-441-251-00

TIRE

V881-005-001-20

TUBE/TIRE

V999-200-003-00

CAP,TIRE VALVE

el L L e e M N A N T R N (R R

R
= PR




FIG. 93 WHEEL(FRONT/TURF/20X8.00-10)SYSTEM
(OPTION)

1714-441 -0100

167

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

=7 Q

REMARKS

1714-441-200-00

TIRE/TURF/LH ASSY

1

1434-441-240-01

RIM/WHEEL/600IX10

ggroo

1714-441-201-00

TIRE/TURF

1714-441-202-00

TUBE

V999-200-003-00

CAP,TIRE VALVE

1714-441-220-00

TIRE/TURF/RH ASSY

1434-441-240-01

RIM/WHEEL/600IX10

6G

1714-441-201-00

TIRE/TURF

© 00|33 (O O > |||

1714-441-202-00

TUBE

—
o

V999-200-003-00

CAP,TIRE VALVE

HHEREEREEEREREeR

e e e e e e




168

Q T
“ \\\
173%72-01@ -

HIRAM"  Grnaw ™

FIG. 94 VALVE(AUX/SOL)SET(OPTION)
FIG.67

33

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

1738-507-200-00

VALVE/AUX/SOL SET

1

K200-134-200-00

VALUE/CHECK SET

K200-081-002-00

PIN/PUSH

V720-111-900-50

O-RING/P5 HS90

K200-035-002-00

PLUG(M16)

V720-112-401-40

O-RING/P14

V720-111-900-70

O-RING/P 7

K200-134-100-10

VALVE SET

[t
"

© |00 |3 |0 O x| N E

K270-001-004-10

BASE/SPRING

10 |K270-001-003-10

SPRING/HC012

11 [K270-001-300-00

SOLENOID(PA/BL) SET

12 [K211-008-011-00

PLUG

13 [V720-112-401-40

0O-RING/P14

14 [ K233-001-004-00

SPRING/HC036

15 |K200-014-005-00

COLLAR

16 |V783-160-600-90

ORIFICESETS/M6X0.9

17 [V720-112-401-20

0O-RING/P12

18 [V780-140-000-

PLUG/SCREW/SEAL

19 [V220-540-604-00

SCREW/SOCKET

20 |V211-260-806-50

BOLT,SEMS/M8X65

21 |V782-160-000-2T

PLUG/SCREW/SEAL

22 11716-695-290-00

SWITCH/SEESAW ASSY

23 [1750-680-211-00

COVER/SWITCH

24 [1716-111-075-10

INSULATOR/310

o
d

256 [2512-601-016-00

INSULATOR/200

26 |V120-378-001-60

SCREW/SP

27 |3805-631-004-00

WASHER(09X28X02)

28 |V363-260-008-00

NUT/WASHER

29 [1750-690-320-10

HARNESS/LIFT/MOWER

30 [1575-623-009-00

FUSE/32V03A

e e e e N e e M M N N N N A M N N R e M M N R R R e N R R R N (o R

2]
r
I—lD—lD—lD—lD—lH@HHHHW»&@WSHHHNNNNNOHWHHI—ll—li—l
'




FIG.67

N
<~ . #
~

“ ,
NG /‘>

1738-507Z-0100

FIG. 94 VALVE(AUX/SOL)SET(OPTION)

169

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1652-654-212-00

DIOD

1

1650-102-219-00

PLATE

1342-402-006-00

BAND/WIRE/250

3737-172-009-00

CLAMP ,MAIN HARNESS

1705-902-001-00

LABEL/LIFT/MOWER

1738-507-210-00

METAL/EXTENSION SET

V720-112-401-20

O-RING/P12

V201-360-812-00

BOLT

V401-160-008-00

WASHER,SP/M 8

I EIEIEIEITEE,

| o | M| | | DN e




170

FIG. 95 HITC

40
48

T

13
0022

ISEKI 8 00.,LTD

"H(DRAW BAR)SET(FM TYPE)(OPTION)
H { -: /: ":/7);:,‘,—‘::'—,

7 7A
1738-520Z-0100
S |TYPEOFMODEL| I [ C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |TM3160 clilp
1 [1738-520-200-00 HITCH/DRAWBARSET T | .55
1A [1738-520-200-10 HITCH/DRAWBARSET T | .e0a1 1
1B|[1738-520-200-20 HITCH/DRAWBARSET T | eoss 1
2 |[V201-361-204-00 BOLT/M12X40 T | eods-
3 |V401-160-012-00 WASHER,SP/M12 T | eods-
4 [1674-520-210-00 [PIN/30X162 COMP T | -eouz
4A|1772-521-220-00 [PIN COMP T | -ee03
4B|1772-521-220-10 [PIN COMP T | esis 1
5 |1678-525-002-20 [LINKPIN T | .45
5A|1673-525-002-30 [LINKPIN T | .edaz 1
6 [1674-520-004-00 INSULATOR T | soss
7 11738-520-001-00 [LABEL/DRAWBAR T | 55
7A|1738-520-001-10 [LABEL/TRH1738 T | soss-




1738-702A-0100

FIG. 96 ROPS SET(EXCEPT R TYPE)(OPTION)

12A

171

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

moan

=7 Q

REMARKS

1738-702-400-00

FRAME/SF-182 SET

1738-702-400-10

FRAME/SF-182 SET

1
-1026
1

1738-702-300-00

FRAME/UPPER COMP

1027-
1

7F

1640-702-003-00

BOLT/SET/M16X60

V304-260-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER / M16

1640-702-004-00

PIN/20X58

V720-112-401-80

O-RING/P18

coooqoscn.hwm':;»a

1673-525-002-20

LINKPIN

©
>

1673-525-002-30

LINKPIN

5 8
&
® R

—
o

V720-101-900-90

O-RING/P 9

—
—

1560-314-001-00

INSULATOR

.
| PPN M| M| | B B N

.
(=3
N
N

—
[\

1738-702-310-00

FRAME/LH COMP

1
-1036

7F

12A

1738-702-310-10

FRAME/LH COMP

7F

13

1738-702-320-00

FRAME/RH COMP

10?7'
-1036

7F

13A

1738-702-320-10

FRAME/RH COMP

1037-

7F

14

V401-160-014-00

WASHER,SP/M14

15

V304-460-014-00

NUT/M14

16

1739-702-001-00

PLATE/L/38X114

-304

16A

1739-702-001-10

PLATE/L/38X114

2
305~

17

V211-360-802-00

BOLT/SP

17A

V211-360-802-50

BOLT/SP

4
-1027
4

18

V201-261-005-00

BOLT/M10X50

1028-
2
1027-

19

V304-260-010-00

NUT

I I I G I R,

1027-




172

FIG. 97 PLATE(BUMPER)SET(OPTION)

1672-922 -0100

iR

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

1620-410-001-10

PLATE/BUMPER

1

V201-361-203-50

BOLT/M12X35

V401-160-012-00

WASHER,SP/M12

4
4
4

>N

V304-260-012-00

NUT/M12

HREHEEaR»




FIG. 98 WEIGHT(15)SET(OPTION)

1774-922A-0100

173

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

1

1774-922-200-00

WEIGHT/15 SET

1

2

W201-261-206-00

BOLT/M12X60

1

3

V305-260-012-00

NUT/M12

CIEIEIcEES

1




174 FIG. 99 GENERATOR(40A)KIT(OPTION)

(FRONT)

1738-930 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
¢ [TM3160 clLlp
1 |6281-200-005-00 GENERATOR ASSY T| ! FIG 103
2 16213-674-006-20 PLATE/ADJUST T 1
3 |V233-361-007-00 FLANGEBOLT T !
4 [1750-690-210-30 HARNESS/MAIN/E4ASSY |T/| 3¢l 3
5 [1650-650-222-00 [FUSE/SLOWBLOW T| 2
6 [3821-262-202-00 [FUSE/BLADE/32V10A T| 8
7 [3821-262-204-00 [FUSE/BLADE/32V20A T| 3
8 [3824-247-202-00 [FUSE/BLADE/32V05A T | s6%-
9 [3827-270-001-00 COVER/FUSE T| !
10 |3827-270-002-00 TOOL/FUSE T| !
11 |1738-690-203-10 LABEL/FUSE/E4 T !
12 |1750-690-212-00 LABEL/FUSE/SLOWBLOW |T| !
13 |3821-262-203-00 [FUSE(BLADE/32V15A) T| 2
14 [1738-103-210-10 MUFFLER COMP T | s801- 1




K135-023-000-0C

FIG.100 COMPONENT PARTS
FOR K135-023-000-00 ON Fig.60

175

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

moan

=7 Q

REMARKS

K135-023-100-00

GEAR PUMP SET

1

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL

V721-113-105-00

O-RING HS90 G50

V720-112-402-20

O-RING/P22

V720-111-900-60

O-RING P6 HS90

K135-002-009-00

BOLT/M8X28 11T

| X | K| k| X X ¥ X|OT @R

QD O | | |

(o RENRIorNIe B R VLRI AN

V401-170-008-00

S.W




176 FIG.101 COMPONENT PARTS
FOR K211-001-000-00 ON Fig.55

K211-001-000-0L

TYPE OF MODEL
TM3160

A= -
=on
=RQ

KEY PART CODE DESCRIPTION REMARKS

K211-001-100-10 [VALVE SET 1

K211-001-006-20 SPRING

K211-001-007-00 SPRING

K211-001-008-00 PLUG

K211-001-009-00 NEEDLE

V780-140-000-1T PLUG/SCREW/SEAL

V720-112-401-20 O-RING/P12

V720-111-900-60 [O-RING P6 HS90

| K| k| k| K| K| X ¥ XOT R

© (00 |~3 (OO > |||
G S T N G B

K250-019-000-10 VALVE/RELIEF ASSY




1682-406-210-1B

FIG.102 COMPONENT PARTS
FOR 1682-406-210-10 ON Fig.42

"N—

177

KEY

PART CODE

TYPE OF MODEL
TM3160

DESCRIPTION REMARKS

an -~
aloNe]
=7 Q

1672-406-240-10

BOX ASSY !

1672-406-250-00

COVER/TOP  ASSY

1682-406-240-00

- 19154
COVER/TOP _ ASSY :

1427-406-001-00

1955-
PACKING,TOP COVER !

1427-406-002-00

SHIM,TOP COVER

1672-406-001-00

BOLT/S

1427-406-004-00

COVER,SIDE

1427-406-005-00

PACKING,SIDE COVER

1427-406-006-00

SHAFT,CROSS

1682-406-230-10

SCREW/BALL  ASSY

1427-406-007-00

BEARING,BALL

1427-406-008-00

BEARING,BALL

1672-406-003-00

BUSH/COLUMN

1427-406-011-00

SEAL,OIL/MHSA19368

V334-260-010-00

NUT/M10

1672-406-002-00

BOLT/ADJUST

1427-406-013-00

BOLT,ADJUST

1427-406-014-00

SEAL,OIL/MHSA26388

1427-406-017-00

PLUG,OIL/PT1/4

1672-406-004-00

| % | X | k| k| K| K| K| k| K| K| K| k| K| K| X ¥ ¥ ¥ XOOWR

[ I e A e e N I I I Y VR S T B T B

BOLT




178

FIG.103 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.99

6281-200-005-0B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3160

A= -

mleNe

= RO

REMARKS

6281-222-004-00

PULLEY

1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

© |00 |3 | |OT x| N

6281-229-007-00

BOLT

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

6281-214-003-00

FRAME

6281-214-004-00

COVER

6281-229-029-00

HOLDER ASSY

6281-229-011-00

BUSH

6281-217-002-00

HOLDER/BRUSH ASSY

6281-215-001-00

BRUSH

6281-216-001-00

SPRING

6281-229-012-00

BOLT

6281-229-013-00

BOLT

6281-229-014-00

BOLT

6281-229-015-00

BOLT

6281-229-016-00

NUT

6281-229-017-00

BOLT

6281-229-018-00

NUT

6281-271-002-00

REGULATOR  ASSY

e N N N N N e A N A B R R R N e D R R R e R B R R R R (e M)

o I - Y O Y I N B Y B B By B e B B N | N R e A R ) B e R e




%15535@IGHT (RH)
40-652-200

998:0.858
ki
105

WIRING DIAGRAM(1/2)

Unswitched power supply
Switched power supply
Accesary

Earth

ENEOLENSTBE
A

|
|
; Tzﬁzm—é@:w
|
|
|

HARNESS MAI N E4 ASSY
1750—690—210

GLOW PLUGS

ogggﬁ-r—;so

10:0.5AL

o058

31 0.5YL _

30:0.5Y
WATESRE,:‘I'SEAAP oIl PRESSURE !
AZAR| G !

g |
A2E: T8YFRYrL . 23wxe+2. 3wx2 FLASHEDUNIT
. (4]
B1|F [B2|TL|TB[TR|R [L

FREE | 010 060 )
Lock oo | ototo | oo 31 49 49 C2 [

179

5
@

FET5 500

(1634-650-200) E ‘t

|
|
|
|
It
|
|
[
|
|

?gﬁgsglGHT (RH) ‘
40-652-200

85RL__{ |
:0.858Y |

o o 1l
i _I 1 ___ = __ ——
f_L_____ I | T — - ——
& |
l % - - ' -
| N —— -
®
© i
®
I:t © roa-289h,
N N - i
So-o05 ISk X ?g § 88-220 | |4 T
I 1
0Bl P
‘Eﬁ §50-222 | H
FUSE BOX L
O e 1 4GHT, SWITCH DZF
T S o

HIONOSELTEH on

OFE




180 WIRING DIAGRAM(2/2)

C@E%S;I;DD” she o
99M:0.88~— “TTe1

o it
I‘LI_ I £ 208:0.8580— T\Fazgl ?j?i;
| _18:0.85v0— e _—
| 13G:0.85L— T ?&7\;}
°10 I
4 |

‘ 23:0.5R8

_22:0.85BW ) FOR SEAT SAFETY

32:0

N}
1

99G:0.58

32:0.5RY]

13A:0.85L]
31:0.5YL|

34:0.5GR
ECH |

735:0.85L

T875-944510
49 49 C2| 1 w .
! Fﬁgpﬁéggi_i F)EkE IN

|
I o S
|

|

|

| |

| ll_ Ja:0.854— 0.5 AY

-- 1 | l T 1SEH§EEAT@E

|

!

T

!

35:1.258— SPARE POWER SUPPLY
_99H:0. 855

~]20:0.858¢
:19:0.55RL

Bplas 200"

L 99L:0.58~— ] g&:"'
— éi”{
ity

_20:0.858r— Tdfﬁf
17:0. SEGB:<
_13:n.ss|.:< L

.

Teko%ita 2s0 G

\\ // S~ 11
OFE —]

LIGHTASWITCH 1

off
TURN R
12v 7§‘Lﬂ‘éh OFF on

Glow
HION,SHATCH BN Start

COMBLNATAZY. gYhTeH ¥518-88T580




Numerical Index

6003-097-240-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 24 6 6209-600-006-00 8 2 6211-292-001-20 6 25
25 4 6209-605-004-10 2 3 28 11
1425-621-004-00 10 16 6209-605-005-10 6 30 6211-310-017-30 10 1
1729-202-001-00 21 12-B| 6209-605-007-00 6 5-A| 6211-310-017-40 10 1-A
1729-202-002-00 10 51-B 10 3-A| 6211-310-017-50 10 1-B
3625-540-004-00 10 40 6209-605-007-10 6 5-B| 6211-311-011-20 10 43
3805-355-002-20 8 2-A 10 3-B| 6211-312-002-30 10 44
3817-401-001-00 10 12 6209-610-001-10 6 3 6211-312-003-20 10 29
12 20 6209-610-002-10 10 4 28 14
18 8 6209-610-007-00 10 4-A| 6211-312-004-20 28 15
18 13 6209-610-008-00 6 7 6211-319-003-00 10 46
6003-010-061-00 1 1 6209-610-009-00 6 4 6211-321-022-00 10 55-A
6209-000-002-00 12 18 6209-625-001-00 6 14-A| 6211-322-002-00 10 56
6209-000-003-00 2 7 28  10-A| 6211-341-053-20 9 1
6209-000-004-10 6 2 6209-625-002-00 10 9 6211-342-002-10 9 2
6209-000-043-00 16  16-A 28 12 6211-361-069-00 8 1
6209-000-044-00 2 7-A| 6209-625-012-00 6 14 6211-510-001-00 6 10
6209-030-043-00 21 16 28 10 6211-511-003-00 6 11
6209-030-044-00 19 4 6209-630-002-10 26 6211-511-004-00 6 12
6209-030-085-00 24 10 27 6211-540-001-00 7 1
25 8 28 22 6211-560-001-00 7 3
6209-046-015-00 16 9 6209-730-005-00 13 3 6211-599-001-10 6 13
6209-046-044-00 11 2 21 10 7 2
6209-046-057-00 24 7 6209-730-006-00 16 4 7 4
6209-050-001-00 10 34 6209-740-001-00 10 28 6211-751-001-10 3 2
6209-050-002-00 10 35 6209-749-001-20 6 15 6211-760-012-20 6 28
6209-056-001-00 21 7 10 48 6211-760-012-30 6 28-A
6209-300-002-00 18 11 6209-920-002-00 10 22 6211-777-007-30 11 1
6209-300-013-00 6 29 17 12 6212-111-015-10 14 1
6209-300-014-00 2 8 28 13 6212-111-080-10 14 1-A
6209-360-028-10 3 6 6209-940-004-00 12 14 6212-114-015-10 15 1
6209-360-028-20 3 6-A| 6211-110-065-20 2 1 6212-114-080-10 15 1-A
6209-409-001-00 10 20 6211-141-008-30 2 6 6212-116-015-10 15 3
6209-409-003-00 12 17 28 3 6212-116-080-10 15 3-A
6209-440-005-00 26 4 6211-170-004-20 3 1 6212-121-008-20 14 2
27 4 6211-173-003-00 3 3 6212-124-008-10 15 2
6209-490-002-10 3 4 28 4 6212-126-008-10 15 4
6209-500-003-00 10 18 6211-210-050-20 6 1 6212-211-001-10 14 3
10 27 6211-210-050-30 6 1-A| 6212-230-003-10 14 5
28 23 6211-210-050-40 6 1-B| 6212-235-005-00 14 6
6209-572-003-00 3 5 6211-258-001-00 6 8 6212-271-016-00 14 7
28 5 28 8 6212-274-016-00 7 5
6209-580-002-10 21 26 6211-258-002-00 6 9 6212-276-016-00 6
6209-587-001-00 14 4 28 9 6212-310-008-40 16 1
6209-600-004-00 10 26 6211-291-016-00 6 24 6212-310-008-50 16 1-A

181



182

Numerical Index

6003-097-240-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-330-017-30 16 5 6213-140-035-00 17 6-A| 6215-332-006-00 29 15
6212-333-003-00 16 6 6213-149-002-00 17 8 6215-339-004-00 29 14
6212-370-011-00 16 10 6213-160-002-20 10 30 6215-342-002-00 29 13
6212-371-009-00 16 11 6213-161-001-20 10 31 6215-343-002-00 29 12
6212-372-002-10 16 12 6213-164-001-00 10 32 6215-345-044-00 29 2
6212-379-001-00 16 15 6213-211-001-10 10 41 6215-345-045-00 29 3
6212-511-002-00 13 1 6213-240-002-10 17 13 6215-345-046-00 29 4
6212-521-008-00 16 3 6213-311-003-10 17 10 6215-345-047-00 29 5
6212-522-010-00 13 2 6213-319-004-00 10 2 6215-345-048-00 29 6
6212-523-023-00 13 6 6213-610-005-40 18 1 6215-345-049-00 29 7
6212-524-002-20 21 9 6213-610-005-50 18 1-A| 6215-345-050-00 29 8
6212-524-002-30 21 9-A| 6213-612-004-00 18 4 6215-345-051-00 29 9
6212-530-005-20 10 50 6213-613-002-10 18 3 6215-345-052-00 29 10
6212-530-005-30 10  50-A| 6213-614-003-10 18 6 6215-345-053-00 29 11
6212-531-005-10 6 6 28 18 6215-359-003-00 29 17
6212-535-001-00 13 4 6213-614-006-10 18 10 6215-359-004-00 29 18
6212-535-002-00 21 13 28 19 6215-411-074-10 22 2
6212-551-001-10 12 1 6213-614-006-20 18 10-A| 6215-411-106-00 20 3
6212-551-028-00 12 1-A 28 19-A| 6215-411-107-00 20 4
6212-552-001-20 12 2 6213-619-003-00 18 5 6215-411-108-00 20 5
6212-552-014-00 12 2-A| 6213-619-005-00 18 9 6215-412-006-00 22 1
6212-561-001-10 12 3 6213-622-002-10 18 2 6215-520-001-00 21 15
6212-563-001-00 12 4 6213-641-002-10 19 2 6215-526-004-00 21 17
6212-565-001-00 12 5 6213-660-007-00 19 1 6215-531-021-00 21 23
6212-569-002-00 2 4 6213-669-008-00 19 3 6215-541-001-10 21 18

28 2 6213-671-003-00 19 5 6215-541-016-30 23 2
6212-571-006-00 12 6 6213-674-004-20 24 4 6215-541-016-40 23 2-A
6212-575-001-00 12 7 6213-674-006-20 25 2 6215-541-024-30 21 24
6212-600-002-10 12 8 6213-711-003-20 18 21 6215-541-024-40 21 24-A
6212-611-004-10 12 9 6213-716-001-50 18 16 6215-541-024-50 21 24-B
6212-616-002-00 12 16 6213-716-001-60 18 16-A| 6215-542-004-20 10 23
6212-620-001-20 12 10 6213-721-007-00 6 23 6215-542-005-10 10 25
6212-626-002-10 12 11 6213-729-013-10 18 14 6215-542-005-20 10 25-A
6212-628-004-00 12 12 6213-743-002-10 18 17 6215-542-006-00 21 20
6212-628-005-00 12 13 28 20 6215-543-001-10 21 19
6213-100-003-30 17 1 6214-111-011-20 4 1 6215-546-003-10 10 19
6213-111-001-30 17 2 6214-115-001-20 4 2 6215-548-012-00 23 1
6213-119-001-00 17 4 28 6 6215-549-001-10 6 27
6213-129-003-00 17 3 6214-141-010-10 1 6215-549-003-00 21 22
6213-129-005-00 6 18 6214-145-001-30 2 6215-549-007-10 21 27
10 8 28 7 6215-549-008-10 21 31
6213-129-006-00 6 16 6215-300-037-00 20 1 6215-600-109-30 21 1
9 3 6215-311-005-00 29 16 6215-612-016-00 30 48
16 7 6215-315-002-00 20 2 6215-619-012-00 30 49
6213-140-023-00 17 6 6215-330-022-00 29 1 6215-619-014-00 30 52




Numerical Index

6003-097-240-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-619-014-00 30 56 6215-639-006-00 30 15 6281-129-070-00 31 17
6215-619-015-00 30 53 6215-639-007-00 30 16 6281-129-071-00 31 18
6215-619-016-00 30 54 6215-641-007-00 30 2 6281-129-072-00 31 21
6215-619-026-00 30 55 6215-643-002-00 30 3 6281-129-073-00 31 22
6215-619-030-00 30 51 6215-644-002-00 30 5 6281-129-074-00 31 23
6215-621-001-40 21 8 6215-649-003-00 30 4 6281-129-075-00 31 24
6215-622-002-00 30 11 6215-649-004-10 30 6 6281-129-076-00 31 25
6215-629-017-00 30 12 6215-649-005-00 30 8 6281-129-077-00 31 26
6215-629-018-00 30 13 6215-649-006-10 30 9 6281-129-078-00 31 27
6215-629-020-00 30 17 6215-649-007-00 30 10 6281-129-079-00 31 34
6215-629-021-00 30 18 6219-310-003-20 10 37 6281-129-080-00 31 8
6215-629-022-00 30 19 6219-732-016-00 26 5 6281-151-014-00 31 20
6215-629-023-00 30 20 6219-732-017-00 26 5-A| 6281-200-005-00 25 1
6215-629-024-00 30 21 27 5 6281-200-007-00 24 1
6215-629-025-00 30 22 6219-752-001-00 21 2 6281-213-018-00 32 7
6215-629-026-00 30 23 6219-752-002-00 21 3 6281-214-003-00 32 12
6215-629-027-00 30 24 6219-752-003-00 21 4 6281-214-004-00 32 13

30 24 6219-752-004-00 21 5 6281-214-006-00 24 2
6215-629-028-00 30 25 6219-752-005-00 21 6 6281-215-001-00 32 17
6215-629-029-00 30 26 6219-752-040-00 21 4-A| 6281-216-001-00 32 18
6215-629-030-00 30 27 6219-752-041-00 21 2-A| 6281-217-002-00 32 16
6215-629-031-00 30 28 6219-752-042-00 21 5-A| 6281-221-007-00 32 4
6215-629-032-00 30 29 6219-752-043-00 21 6-A| 6281-222-004-00 32 1
6215-629-033-00 30 30 6281-100-014-00 24 9 6281-229-002-00 32 2
6215-629-034-00 30 31 25 7 6281-229-003-00 32 3
6215-629-068-00 30 32 6281-111-009-00 31 1 6281-229-004-00 32 5
6215-629-069-00 30 33 6281-115-017-00 31 10 6281-229-006-00 32 8
6215-629-070-00 30 34 6281-115-018-00 31 11 6281-229-007-00 32 9
6215-629-071-00 30 35 6281-117-003-00 31 4 6281-229-008-00 32 10
6215-629-072-00 30 36 6281-118-007-00 31 3 6281-229-011-00 32 15
6215-629-073-00 30 37 6281-119-009-00 31 2 6281-229-012-00 32 19
6215-629-074-00 30 38 6281-121-010-00 31 5 6281-229-013-00 32 20
6215-629-075-00 30 39 6281-124-011-00 31 6 6281-229-014-00 32 21
6215-629-076-00 30 40 6281-127-003-00 31 19 6281-229-015-00 32 22
6215-629-077-00 30 41 6281-129-029-00 31 29 6281-229-016-00 32 23
6215-629-078-00 30 42 6281-129-030-00 31 28 6281-229-017-00 32 24
6215-629-079-00 30 43 6281-129-043-00 31 30 6281-229-018-00 32 25
6215-629-080-00 30 44 6281-129-058-00 31 9 6281-229-029-00 32 14
6215-629-081-00 30 45 6281-129-062-00 31 33 6281-229-032-00 32 6
6215-629-082-00 30 46 6281-129-064-00 31 7 6281-229-033-00 32 11
6215-631-017-00 30 1 6281-129-065-00 31 12 6281-270-001-10 24 3
6215-634-002-00 30 14 6281-129-066-00 31 13 6281-271-002-00 32 26
6215-635-002-00 30 7 6281-129-067-00 31 14 6281-410-010-00 26 3
6215-635-008-00 30 50 6281-129-068-00 31 15 6281-410-023-00 26 3-A
6215-637-008-00 30 47 6281-129-069-00 31 16 6281-410-023-10 26 3-B

183



184

Numerical Index

6003-097-240-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6281-410-023-10 27 3 V211-560-802-50 5 3 V600-410-600-50 | 10 51-A
6281-910-001-00 26 6 V230-360-601-00 8 4 V682-200-000-60 2 5
6281-910-015-00 27 6 V230-360-601-20 6 26 V704-140-016-00 | 12 15
6281-910-015-10 27 6-A 26 8 V705-140-012-00 | 10 33
6281-920-001-00 26 9 V230-360-601-60 | 10 39 V710-140-004-00 | 21 21

27 9 27 8 V720-101-900-80 | 21 25
6281-971-003-00 26 1 V231-360-801-60 | 10 13 V720-102-401-50 | 17 7
27 1 17 9 28 17
6282-450-002-00 26 2 V231-360-802-00 4 3 V720-102-401-80 8 3
27 2 18 12 V723-102-002-40 | 10 38
6287-810-026-10 28 1 18 18 V723-102-003-60 | 10 42
6294-453-002-00 6 21 24 5 V723-102-005-00 | 10 47
6509-605-019-10 6 5 25 3 28 16
10 3 V231-360-802-50 | 18 23 V723-102-005-50 | 18 22
6511-321-083-00 10 55 V231-360-803-00 | 10 17 28 21
6513-770-022-10 18 20 V231-360-804-00 4 4
6901-066-645-00 16 16 V231-360-804-50 | 10 14
6901-910-612-00 13 5 18 7
21 14 V231-360-805-00 | 12 19
6901-910-625-00 17 5 V231-360-805-50 | 10 11
6901-911-020-00 9 4 V231-360-807-50 | 10 15
6902-050-610-00 16 13 18 19
6902-050-816-00 10 45 V231-360-808-50 | 10 10
6904-110-818-00 6 19 V233-361-002-00 | 11 2-A
6904-110-822-00 10 5 V233-361-006-00 | 24 7-A
10 49 V233-361-007-00 | 25 5
6904-110-840-00 6 20 V301-260-006-00 | 10 36-A
6904-110-850-00 10 7 21  28-A
6904-110-855-00 10 6 V304-260-008-00 | 10 53-A
6909-110-406-00 10 36 10 57-A
21 28 V334-260-010-00 | 25 6-A
6909-110-408-00 10 53 V341-120-008-00 | 10 21
10 57 V401-160-006-00 | 21 30
31 32 V401-160-008-00 | 10 54
6909-110-410-00 24 8 10 58
25 6 V411-260-006-00 | 21 29
6909-150-506-00 16 14 V523-100-802-40 6 17
6909-150-508-00 31 31 V523-101-001-80 | 16 2
6909-902-299-00 6 22 V600-110-600-40 | 21 12
6909-906-105-10 17 11 V600-110-600-50 | 10 51
6911-129-006-00 2 2 10 52
J061-210-015-00 18 15 V600-110-620-30 | 21 11
P117-303-003-00 10 24 V600-150-600-20 | 16 8
V210-560-601-20 | 13 5-A| V600-350-600-20 | 16 8-A
21 14-A| V600-410-600-40 | 21 12-A




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1105-106-001-00 14 6 1421-122-003-00 14 11 1427-210-009-00 24 2
1118-901-002-00 80 3 1421-507-002-10 55 1427-210-011-00 24 6
1302-225-003-00 24 3 56 1427-210-200-00 24 8

28 2 1421-507-014-00 65 20 1427-212-002-00 27 6

30 22 71 19 1427-212-003-20 27 2

32 22 1421-602-005-10 69 2 30 15

87 14 1421-603-004-00 2 9 32 15

88 23 9 3 87 19

1305-241-001-00 68 11 10 3 88 16
69 10 63 42 1427-301-002-20 33 1

1305-931-003-00 61 26 64 44 34 1
1342-402-006-00 78 19 65 21 1427-301-005-00 33 4
78 31 1423-520-001-10 61 25 34 4

94 33 1424-101-203-00 1 18 1427-301-007-00 33 6

1376-402-003-00 2  36-A 2 21 34 6
9 10 1424-101-204-00 1 19 1427-301-009-00 33 7

9 15 2 22 34 7

78 12 1425-621-004-00 1 11 1427-301-013-20 33 22

78 17 28 19 34 22

78 20 78 23 1427-301-014-10 33 23

78 25 1427-111-229-00 5 15 34 23

78 27 6 15 1427-301-015-10 33 24

78 30 10 7 34 24

78 32 1427-201-005-00 16 25 1427-301-016-00 33 25

1402-511-600-00 61 33 1427-201-007-00 16 23 34 25
1404-117-008-00 12 4 16 23-A| 1427-301-018-00 33 27
1404-312-006-00 40 13 35 14 34 27
40 17 1427-201-008-00 16 24 1427-301-019-00 33 29

1404-402-005-00 42 22 16 24-A 34 29
42 23 1427-201-012-00 33 14 1427-301-021-00 38 6

50 2 34 14 1427-307-002-10 36 2

50 8 1427-201-013-00 33 15 37 2

51 2 34 15 1427-307-003-00 36 3

1404-503-006-00 60 11 1427-201-014-10 33 16 37 3
1414-312-002-00 11 1 33  16-A| 1427-406-001-00 |102 3
57 10 34 16 1427-406-002-00 |102 4

58 13 1427-201-015-10 33 17 1427-406-004-00 |102 6

1415-102-007-00 33  17-A| 1427-406-005-00 |102 7
1415-102-008-00 34 17 1427-406-006-00 |102 8
1415-102-013-00 11 1427-203-002-00 18 4 1427-406-007-00 102 10
1415-312-500-00 40 12 1427-204-003-10 19 3 1427-406-008-00 |102 11
1415-312-500-10 40 12-A| 1427-209-200-00 24 11 1427-406-011-00 |102 13
1416-501-011-00 55 3 1427-210-003-00 25 2 1427-406-013-00 [102 16
56 3 25 10 1427-406-014-00 [102 17

1416-621-037-00 8 7 1427-210-008-10 24 1 1427-406-017-00 [102 18

185



186

Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1427-406-018-00 42 24 1434-441-240-01 93 1480-212-003-00 88 10
51 3 93 1480-501-003-00 52 2
1427-432-016-00 46 6 1434-501-003-10 52 17 53 2
1427-433-022-00 50 12 59 1 1488-413-023-10 48 12
1427-433-023-00 50 6 1434-501-004-00 53 17 1488-541-021-00 22 2
1427-433-025-00 50 3 1434-501-005-00 52 23 1491-120-001-00 13 17
50 9 53 20 1491-203-006-10 18 3
1427-433-240-10 50 1 1434-501-006-00 55 10 1491-204-002-10 19 5
1427-433-250-10 50 7 56 10 1491-211-003-00 26 7
1427-441-210-02 92 2 1434-503-001-00 55 12 1491-307-201-00 36 4
92 7 56 12 37 4
1427-501-003-00 52 3 1434-503-002-00 55 15 1491-434-017-00 48 26
53 3 56 15 1493-441-200-00 92 1
1427-502-003-00 54 7 1434-503-250-10 55 19 1493-441-201-00 92 3
1427-511-001-00 61 13 56 19 92 8
1427-511-002-00 61 12 1434-503-260-20 55 22 1493-441-210-00 92 6
1427-511-003-00 61 20 56 22 1507-216-004-10 18 5
1427-511-004-00 61 21 1434-511-200-20 61 37 46 3
1427-511-005-00 61 27 1434-511-210-00 61 34 1509-105-210-00 1
1427-511-220-00 61 10 1435-120-002-30 15 2 1509-105-210-10 1-A
1427-511-250-10 61 30 1435-122-002-00 13 12 1510-328-260-00 40 16
1427-511-250-20 61 30-A| 1435-511-250-10 61 1510-328-260-10 40 16-A
1427-511-270-00 61 17 1435-511-250-20 61 1-A| 1510-417-311-00 89 3
1427-511-273-00 61 19 1435-511-270-00 61 8 89 8
1427-511-280-00 61 23 1440-103-201-00 7 6 1510-417-312-00 89 4
1427-511-290-00 61 18 1442-313-202-00 40 24 89 9
1427-511-300-00 61 24 1444-102-202-00 7 1518-306-203-00 47 3
1427-511-320-00 61 9 1444-102-204-00 7 1518-306-203-10 47 3-A
1427-601-003-00 24 15 1444-122-002-00 40 31 1518-432-250-00 47 2
28 8 1444-314-009-10 16 34 1518-432-250-10 47 2-A
1427-611-001-00 53 23 30 28 1518-621-320-00 77T 24
68 4 32 28 1527-604-002-00 66 20
1432-616-002-00 40 51 87 27 67 17
63 12 88 29 67 17-A
64 12 1444-328-272-00 40 26 71 9
68 5 1444-328-273-00 40 25 1544-104-205-00 5 4
1432-665-014-00 67 19 1444-411-006-00 33 2 6 4
1434-120-005-00 13 16 34 2 1544-215-015-00 21 9
1434-122-005-00 14 16 1444-601-015-00 63 34 1544-215-016-00 21 15
1434-122-007-00 14 10 64 34 1544-304-006-10 33 10
1434-122-230-10 13 11 65 6 34 10
1434-203-002-00 18 11 65 12 1544-503-001-20 55 4
1434-211-004-00 26 5 1480-212-003-00 30 9 56 4
1434-317-201-10 90 2 32 9 1544-503-200-20 55 5
90 7 87 9 56 5




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1544-623-001-00 77 10 1575-441-251-00 92 3-A| 1612-505-220-00 57 11
77 11 92 8-A 58 14
1544-623-232-00 7712 1575-623-009-00 94 30 1612-603-002-00 66 10
1544-623-233-00 77 13 1579-501-200-00 52 1612-603-005-00 66 22
1544-623-234-00 77 14 53 1612-690-001-00 8 11
1544-623-235-00 77 15 1581-521-642-00 30 37 1614-102-213-00 3
1550-514-290-00 61 31 32 39 1614-102-214-00

1560-104-006-60 1 15 87 36 1614-111-002-10 63 26
2 18 88 40 64 26
1560-104-010-40 1 17 1588-117-001-00 63 10 1614-215-006-00 21 14
2 20 64 10 1614-432-006-00 46 11
1560-111-003-20 63 28 1588-651-205-00 77 19 1614-433-212-00 47 6
64 28 1593-112-002-50 10 5 1614-501-006-00 21 19

1560-132-007-30 40 21 1593-402-051-10 42 18 1614-501-006-10 21 19-A
40 33 1594-105-001-00 3 2 1614-501-015-10 53 25
1560-314-001-00 38 2 4 2 68 3
79 10 1594-218-001-00 18 2 1614-505-002-00 57 5
96 11 27 3 58 8
1560-314-001-10 38 2-A| 1600-117-002-00 12 3 1614-505-003-00 57 6
1560-401-004-40 66 5 1600-117-002-10 12 3-A 58 9
1560-515-004-50 60 12 1600-202-005-00 17 4 1614-505-004-00 57 7
1560-525-001-40 61 2 1600-203-006-00 18 8 58 10
1560-630-024-00 40 52 1600-317-211-00 90 3 1614-505-007-00 57 15
1560-658-202-00 76 17 90 8 58 18
1560-658-282-40 76 13 1600-502-003-00 21 5 1614-603-008-00 66 19
76 15 23 4 1614-603-202-00 66 18
1560-664-250-00 77 26 54 8 1614-608-220-10 71 18
1560-664-252-00 7727 1600-616-006-00 8 12 1614-630-002-00 65 9
1560-664-253-00 77 28 1600-623-002-00 77 20 1614-670-001-10 76 21
1560-666-004-00 2 36 1600-624-004-00 78 18 1614-670-201-00 76 8
9 16 1600-624-004-10 78 18-A| 1614-670-240-00 76 7
9 17 1600-624-201-00 77 31 1614-670-250-00 76 9
10 13 1600-902-002-10 81 3 1614-670-281-00 76 14
78 16 82 3 1614-680-220-00 77 18
78 22 1600-904-051-00 81 7 1617-102-005-00 1 14
78 26 82 8 2 17

1564-201-003-00 48 2 1612-102-005-00 1 5 1617-102-007-00 1 11-A
48 18 2 8 2 14
1564-434-222-10 43 2 1612-105-002-00 7 19 1620-255-208-00 30 26
1564-667-002-00 22 1 1612-111-210-00 8 6 32 26
1566-525-101-00 61 36 1612-117-200-20 12 1 87 46
1568-525-300-10 61 32 1612-406-001-00 42 19 88 26
1568-525-300-20 61 32-A| 1612-434-006-00 48 21 1620-410-001-10 97 1
1572-102-003-00 7 10 1612-434-006-10 48 21-A| 1627-122-008-00 40 48
1575-261-203-00 45 7 1612-434-009-00 48 30 1636-271-013-00 21 7

187



188

Numerical Index 1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1636-901-022-00 84 3 1672-210-003-10 25 9 1673-525-002-30 61 3-A
1640-658-322-00 76 3 1672-210-004-00 25 15 61 35A
1640-658-324-00 76 5 1672-210-005-00 25 16 62 5-A
1640-658-325-00 76 6 1672-211-009-10 26 10 79 8-A
1640-702-003-00 79 2 1672-212-002-10 27 4 91 5-A

96 3 1672-216-310-00 28 6 95 5-A
1640-702-004-00 79 6 1672-301-002-00 33 8 96 9-A
96 7 34 8 1673-658-214-00 76 4
1646-116-051-00 12 2 1672-301-003-00 33 3 1673-730-008-00 40 34
1646-116-051-10 12 2-A 34 3 1674-410-301-00 44 6
1650-102-202-10 2 2 1672-301-004-00 33 5 91 7
1650-102-219-00 94 32 34 5 1674-410-320-00 44 4
1650-104-201-00 5 5 1672-307-001-10 36 1 91 4
6 5 37 1 1674-520-004-00 44 7
1650-111-034-00 7 16-A| 1672-406-001-00 |102 5 62 6
7 18-A| 1672-406-002-00 |102 15 91 6
1650-259-010-00 25 7 1672-406-003-00 |102 12 95 6
25 17 1672-406-004-00 |102 19 1674-520-210-00 62 4
1650-432-001-00 46 4 1672-406-005-00 42 6 95 4
1650-601-007-00 63 5 1672-406-201-00 42 2 1674-619-300-10 71 28
64 5 1672-406-230-00 42 17 1674-619-310-00 71 25
1650-650-222-00 78 2-A| 1672-406-240-10 |102 1 1674-652-200-00 73 1
99 5 1672-406-250-00 |102 2 1674-652-200-10 73 1-A
1650-654-036-00 77 33 1672-434-007-00 48 22 1674-652-202-00 73 2
1652-654-212-00 94 31 1672-434-008-00 48 25 1674-654-004-00 67 13
1672-103-001-00 3 5 1672-434-008-10 48  25-A| 1674-654-211-00 74 2
4 5 1672-434-009-00 48 1 74 2-A
1672-105-211-00 7 9 1672-434-009-10 48 1-A 74 4
1672-111-002-00 8 4 1672-434-011-10 48 17 1674-654-212-00 74 3
1672-111-230-00 8 14 1672-502-003-00 54 1 1674-654-270-00 74 7
1672-120-006-00 13 13 1672-502-004-00 54 4 1674-654-271-00 74 8
1672-120-007-00 13 15 1672-503-210-00 55 18 1674-654-272-00 74 9
1672-122-001-20 14 13 56 18 1674-654-400-00 67 11
1672-122-003-00 14 2 1672-601-001-00 66 15 1674-654-400-10 67 11-A
1672-202-002-20 17 7 1673-314-001-00 40 4 1674-904-001-00 84 1
1672-202-002-30 17 7-A 40 6 1674-904-002-10 84 6
1672-207-001-10 21 1 1673-525-002-20 44 5 1674-904-003-00 84 7
1672-207-002-10 21 17 61 3 1674-904-004-00 84 8
1672-207-230-00 21 13 61 35 1674-904-005-00 84 13
1672-207-240-00 21 8 62 5 1674-904-007-10 84 15
1672-208-200-20 23 79 8 1674-904-008-00 84 4
1672-208-200-30 23 1-A 91 5 84 4-A
1672-210-001-00 25 1 95 5 1675-102-002-00 1 22
1672-210-002-00 25 6 96 9 2 25
1672-210-002-10 25 6-A| 1673-525-002-30 44 5-A| 1675-102-004-00 1 7




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1675-102-004-00 2 10 1682-204-001-00 19 1 1682-255-303-00 32 32
1675-102-006-00 1 10 1682-204-001-10 19 1-A 87 31
1675-104-002-00 5 9 1682-205-001-00 20 1 88 33
1675-104-210-10 5 1 1682-205-001-10 20 1-A| 1682-406-210-10 42 1

6 1 1682-209-200-20 24 12 1682-406-230-10 |102 9
1675-104-211-00 5 2 1682-211-002-20 26 14 1682-406-240-00 |102 2-A
6 2 1682-211-004-20 26 1 1682-434-006-30 48 35-A
1675-104-213-00 5 3 1682-211-007-00 26 13 1682-690-370-10 7729
6 3 1682-211-008-00 26 4 1682-690-380-00 77 32
1675-112-002-00 9 5 1682-211-210-00 26 6 1682-902-005-00 81 1
1675-116-001-00 11 5 1682-216-002-10 28 5 82 1
1675-117-210-20 12 8 1682-216-006-00 28 1 1682-902-008-00 82 5B
1675-117-210-30 12 8-A| 1682-216-007-10 28 15 83 1
1675-117-210-40 12 8-B| 1682-216-260-10 28 12 88 50
1675-135-001-00 14 7 1682-216-270-10 28 9 1682-902-009-00 81 4
1675-312-051-00 40 8 1682-255-001-00 31 1 82 4
1675-508-003-00 60 19 1682-255-002-20 30 8 82 5
1675-508-004-00 60 5 32 8 1682-902-013-00 81 8
1675-601-002-00 63 4 87 8 82 9
64 4 88 9 1682-902-014-00 81 6
1675-601-003-00 65 4 1682-255-201-10 30 1 82 7
1675-670-220-00 76 10 32 1 1682-924-220-10 62 1
1675-670-230-00 76 19 87 2 1683-102-220-00 1 21
1681-434-002-10 48 24 88 2 1683-265-510-00 30 44
1682-111-300-00 8 5 1682-255-202-00 30 7 32 46
1682-112-006-10 9 6 32 7 87 43
1682-120-001-00 15 1 87 7 88 47
1682-120-001-10 15 1-A 88 8 1683-603-004-00 66 1
1682-201-001-10 16 1 1682-255-203-00 30 6 1683-902-004-00 81 5
1682-202-001-00 17 1 32 6 82 6
1682-202-001-10 17 1-A 87 6 1683-902-004-10 81 5-A
1682-202-002-00 17 10 88 7 82 6-A
1682-202-002-10 17 10-A| 1682-255-204-00 30 11 1684-203-200-40 18 1
1682-202-003-00 17 11 32 11 1684-211-003-10 26 12
1682-202-003-10 17 11-A 87 11 1685-434-001-00 48 12-A
1682-202-004-00 17 12 88 12 1688-201-055-10 16 2
1682-202-004-10 17 12-A| 1682-255-205-10 30 13 1688-201-056-00 16 31
1682-203-001-00 18 7 32 13 1688-312-001-10 40 10
1682-203-001-10 18 7-A 87 12 1690-608-003-00 71 20
1682-203-002-00 18 9 88 14 1703-102-203-00 2 6
1682-203-002-10 18 9-A| 1682-255-210-40 30 20 1703-102-205-00 2 4
1682-203-003-10 18 6 32 20 1703-102-206-00 2 5
1682-203-003-20 18 6-A 87 22 1703-104-003-00 5 6
1682-203-004-00 18 10 88 21 6 6
1682-203-004-10 18  10-A| 1682-255-303-00 30 32 1703-104-003-10 6 6-A

189



190

Numerical Index 1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1703-261-002-00 23 8 1714-441-201-00 93 3 1717-310-004-00 39 3
1703-310-202-00 39 2 93 8 39 7

39 6 1714-441-202-00 93 4 1717-310-004-10 39 3-A
1703-313-001-10 63 38 93 9 39 7-A
64 38 1714-441-220-00 93 6 1717-310-200-00 39 9
1703-432-001-00 46 8 1716-102-003-00 1 23 1717-434-013-10 48 33-A
1703-432-001-10 46 8-A 2 26 1717-434-013-20 48 33-B
1703-432-009-00 46 9 1716-102-281-00 2 42 1717-434-013-40 48 33-C
1703-432-009-10 46 9-A| 1716-102-282-00 2 43 1717-434-200-00 48  38-A
1703-432-011-00 46 10 1716-104-001-00 5 7 1717-436-200-00 51 1
1703-432-011-10 46 10-A 6 7 1717-501-002-00 52 11
1703-434-003-00 48 7 1716-105-001-00 7 15 53 11
1703-434-003-10 48 7-A| 1716-111-075-10 94 24 1717-503-200-10 55 11
1703-434-004-00 48 10 1716-112-230-00 9 9 56 11
1703-434-004-10 48 10-A 10 10 1717-603-002-00 66 14
1703-435-001-00 49 1 1716-116-200-00 11 2 1717-630-001-30 71 7
1703-435-001-10 49 1-A| 1716-116-200-10 11 2-A| 1717-630-002-10 71 8
1703-435-002-00 49 2 1716-116-200-20 11 2-B| 1717-630-004-00 71 6
1703-435-002-10 49 2-A| 1716-120-200-00 13 19 1719-312-001-00 40 9
1704-705-003-00 71 10 1716-120-200-10 13 19-A 64 42
1705-102-014-00 1 27 1716-601-003-00 65 19 1725-120-211-00 45 2
2 28 1716-601-017-00 63 36 1725-120-212-00 45 3
1705-102-200-00 2 1 64 36 1725-120-213-00 45 4
1705-102-202-00 2 7 1716-602-002-10 65 2 1725-120-214-00 45 5
1705-102-203-00 2 3 1716-603-005-00 66 4 1725-120-216-00 45 6
1705-104-002-00 6 9 1716-680-006-00 77 7 1725-266-001-00 23 9
1705-902-001-00 94 35 1716-680-200-10 77 4 57 16
1705-902-006-00 84 2 1716-680-200-20 77 4-A 58 19
1705-902-007-00 84 10 1716-690-502-00 78 2 1725-410-078-00 71 22
1705-902-008-00 84 7-A| 1716-695-290-00 94 22 1725-902-013-00 81 8-A
1705-904-001-00 84 12 1717-120-230-10 13 20 82 9-A
1705-904-002-00 84 11 1717-304-001-00 33 19 1725-902-077-00 81 8-B
1705-904-002-10 84 11-A 34 19 82 9-B
1709-603-001-00 66 11 1717-304-001-10 34 19-A| 1726-102-001-00 1 28
1710-690-502-00 78 7 1717-304-002-00 33 20 2 32
1714-317-200-00 89 1 34 20 1726-102-200-10 1 25
1714-317-200-10 89 1-A| 1717-304-002-10 34 20-A| 1726-102-210-00 1 1
1714-317-210-10 89 2 1717-306-001-30 35 1 1726-102-211-00 1 2
89 7 1717-306-001-40 35 1-A| 1726-103-200-00 3 1
1714-317-210-20 89 2-A| 1717-306-002-30 35 2 1726-104-200-00 5 11
89 7-A| 1717-306-002-40 35 2-A 6 11
1714-317-220-00 89 6 1717-309-200-10 38 1 1726-105-001-10 7 17
1714-317-220-10 89 6-A| 1717-310-001-00 39 11 1726-111-001-00 8 13
1714-406-001-00 42 5 1717-310-002-10 39 1 1726-111-200-20 8 9
1714-441-200-00 93 1 1717-310-003-10 39 5 1726-111-220-00 8 1




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1726-112-002-10 9 11 1729-202-002-00 48  23-B| 1738-255-310-20 87 29
10 11 1729-202-005-00 48 14-B| 1738-255-330-00 30 36
1726-112-210-00 9 4 1729-202-008-00 37 6-A 87 35
10 4 1729-202-011-00 18 12-B| 1738-255-500-20 88 1
1726-406-260-00 42 14 20 3-B| 1738-309-001-10 38 3
1726-434-001-00 48 33 26 2-B| 1738-312-005-00 40 43
1726-434-004-00 48 34 32  14-B| 1738-312-005-10 40 43-A
1726-434-011-20 48 1-B| 1738-102-001-00 2 13 1738-312-006-00 40 44
1726-434-011-30 48 1-C| 1738-102-001-10 2 13-A| 1738-312-006-10 40  44-A
1726-434-013-00 48  34-A| 1738-102-002-00 2 34 1738-312-007-00 40 45
1726-434-013-10 48  34-B| 1738-102-810-00 2 30 1738-312-007-10 40  45A
1726-508-230-00 60 7 1738-102-810-10 2 30-A| 1738-312-009-00 40 58
1726-601-001-00 63 17 1738-102-830-00 2 24 1738-312-200-00 40 41
64 17 1738-102-830-10 2 24-A| 1738-312-200-10 40  41-A
1726-601-003-00 63 24 1738-102-840-00 2 38 1738-312-200-20 40 41-B
64 24 1738-102-851-00 2  42-A| 1738-312-220-10 40 5
1726-601-004-00 63 21 1738-102-852-00 2 43-A| 1738-312-220-20 40 5-A
64 21 1738-103-210-00 4 1 1738-312-240-00 40 54
1726-601-005-00 63 11 1738-103-210-10 4 1-A| 1738-312-260-00 40 55
64 11 99 14 1738-312-280-00 40 29
1726-601-006-10 63 37 1738-105-210-00 7 21 1738-312-290-00 40 30
64 37 1738-112-082-00 10 1738-312-300-10 40 36
1726-601-007-00 63 2 1738-112-210-00 9 1738-312-310-00 40 20
64 2 1738-112-820-00 10 1738-312-310-10 40  20-A
1726-601-008-00 63 30 1738-112-820-20 10 1-A| 1738-312-320-20 40 1
64 30 1738-120-210-20 13 1 1738-312-320-30 40 1-A
1726-601-009-00 63 32 1738-120-210-30 13 1-A| 1738-317-210-00 90 1
64 32 1738-122-200-20 14 1 1738-317-220-00 90 6
1726-601-011-00 63 7 1738-205-200-00 20 2 1738-406-200-00 42 8
64 7 1738-205-200-10 20 2-A| 1738-406-210-00 42 13
1726-601-012-00 63 3 1738-207-200-10 21 4 1738-406-230-00 42 28
64 3 1738-207-200-20 21 4-A| 1738-406-240-00 42 21
1726-601-014-00 63 22 1738-209-210-00 24  12-A| 1738-410-001-00 43 3
64 22 1738-209-210-10 24  12-B| 1738-410-210-00 43 1
1726-601-200-20 63 1 1738-212-002-00 27 1 1738-410-210-10 43 1-A
64 1 1738-216-003-00 28 20 1738-410-210-20 43 1-B
1726-601-220-00 63 14 1738-216-220-00 28 17 1738-410-210-30 43 1-C
64 14 1738-218-200-00 29 1 1738-411-210-00 44 1
1726-601-240-10 63 31 1738-255-001-00 30 41 1738-411-300-10 91 1
64 31 87 40 1738-431-210-00 45 1
1726-603-004-00 66 17 1738-255-002-00 30 40 1738-431-220-00 45 9
1726-630-300-10 71 3 87 39 1738-431-220-10 45 9-A
1728-903-002-00 84 16 1738-255-200-30 87 1 1738-431-230-00 45 10
1728-903-003-00 84 17 1738-255-310-10 30 30 1738-432-200-00 46 1
1729-202-002-00 48 11-B| 1738-255-310-20 30 30-A| 1738-432-200-10 46 1-A

191



192 .
9 Numerical Index 1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1738-433-001-00 47 1 1738-606-230-10 67 1-A| 1738-702-310-10 79 11-A
1738-433-001-10 47 1-A| 1738-606-230-20 67 1-B 96 12-A
1738-433-200-10 47 5 1738-606-240-00 67 5 1738-702-320-00 79 12
1738-501-001-00 52 20 1738-606-240-10 67 5-A 96 13
1738-501-001-10 52  20-A| 1738-606-240-20 67 5-B| 1738-702-320-10 79  12-A
1738-501-310-00 53 22 1738-606-250-00 67 9 96 13-A

1738-502-001-00 54 3 1738-611-200-00 68 1 1738-702-400-00 96 1
1738-502-210-10 54 10 1738-611-210-10 68 6 1738-702-400-10 96 1-A
1738-505-002-10 57 13 1738-611-220-10 68 8 1738-901-001-00 80 1

1738-505-031-00 58 16-A| 1738-611-220-20 68 8-A| 1738-901-002-00 80
1
5

2
1738-505-200-00 57 1 1738-611-310-10 69 1738-901-003-00 80 4
1738-505-210-10 57 4 1738-611-320-00 69 1738-902-003-00 81 2

2

1738-505-310-00 58 7-A|l 1738-626-200-10 70 1 82
1738-507-200-00 94 1 1738-626-200-20 70 1-A| 1738-902-006-00 81 11
1738-507-210-00 94 36 1738-626-200-30 70 1-B 82 12
1738-508-001-00 60 23 1738-626-200-40 70 1-C| 1738-902-007-00 82 5-A
1738-508-210-00 60 1 1738-630-001-10 71 14 87 48
1738-508-220-00 60 2 1738-630-001-20 71  14-A| 1738-902-072-00 81 8-C
1738-508-230-00 60 15 1738-630-001-30 71 14-B 82 9-C

1738-508-240-00 60 21 1738-630-002-10 71 16 1738-904-001-00 84 14

1738-514-001-00 61 4 1738-630-003-10 71 17 1738-904-001-10 84 14-A
1738-514-002-00 61 15 1738-630-011-00 71 23 1739-660-200-10 74 1
1738-514-210-00 61 5 1738-630-012-00 71 15 1739-660-200-20 74 1-A
1738-520-001-00 62 7 1738-630-031-00 71 16-A| 1739-660-200-30 74 1-B
95 7 1738-630-032-00 71 17-A| 1739-660-212-00 74 5

1738-520-001-10 62 7-A|l 1738-630-200-20 71 1 1739-681-220-10 77 20-A
95 7-A| 1738-630-210-10 71 2 1739-702-001-00 79 17

1738-520-200-00 95 1 1738-660-001-00 75 1 96 16
1738-520-200-10 95 1-A| 1738-660-001-10 75 1-A| 1739-702-001-10 79 17-A
1738-520-200-20 95 1-B| 1738-670-210-00 76 1 96 16-A

1738-601-001-00 63 33 1738-670-210-10 76 1-A| 1739-904-001-00 84 5
64 33 1738-670-220-00 76 2 1740-313-300-00 40 23
1738-601-002-10 63 43 1738-670-220-10 76 2-A| 1740-313-301-00 40 27
64 45 1738-680-210-00 77 10-A| 1740-602-051-00 65 5
1738-601-003-10 63 45 1738-680-211-00 7716 1740-602-052-00 65 8

1738-601-003-20 63 45-A| 1738-680-212-00 17 1740-602-052-10 65 8-A
64 47 1738-690-200-00 78 1 1740-602-053-00 65 10
1738-601-004-20 63 46 1738-690-202-00 78 10 1740-602-054-00 65 11
1738-601-200-00 63 29 1738-690-203-00 78 9 1740-602-056-00 65 1
64 29 1738-690-203-10 78 9-A| 1740-602-056-10 65 1-A

1738-601-210-00 63 16 99 11 1740-602-057-00 65 3
64 16 1738-702-300-00 79 1 1740-602-500-00 65 18
1738-603-001-00 66 2 96 2 1740-602-500-10 65 18-A

1738-603-200-00 66 2-A| 1738-702-310-00 79 11 1740-630-054-00 71 11
1738-606-230-00 67 1 96 12 1740-630-055-00 71 12




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1740-680-530-00 77 1 1772-521-220-00 62 4-A| 3650-831-004-00 4 6-A
1740-680-530-10 77 1-A 95 4-A 66 7-A
1740-680-530-20 77 1-B| 1772-521-220-10 62 4-B| 3659-480-003-00 40 57
1740-680-550-00 77 8 95 4-B| 3668-612-001-00 40 37
1740-680-551-00 77 9 1772-635-001-10 72 1 40 37-A
1740-690-202-00 78 5 1774-603-005-00 66 22-A| 3670-236-003-00 67 14
1740-903-053-00 81 10 1774-922-200-00 98 1 3670-520-008-00 30 38

82 11 2130-713-002-10 12 5 32 40
1740-903-055-10 81 9 2142-581-002-00 2 29 87 37
82 10 67 20 88 41
1740-903-072-00 81 3-A| 2144-501-012-00 65 17-A| 3676-491-005-00 63 25
82 3-A| 2146-360-014-00 40 47-A 64 25
1740-903-075-00 81 5-B| 2149-601-031-00 28 14 3680-155-005-00 2 37
82 6-B 30 33 63 48
1750-208-001-10 23 6 32 35 3737-172-009-00 94 34
1750-208-001-20 23 6-A 87 32 3737-172-011-00 78 24
1750-208-001-30 23 6-B 88 36 78 28
1750-208-200-00 23 3 2150-661-002-00 77 2 78 29
1750-208-200-10 23 3-A| 2161-331-001-00 80 5 3740-162-005-00 656 14
1750-255-001-00 32 43 2161-331-001-10 80 5-A 65 14-A
88 44 2161-331-400-10 41 1 3801-493-003-00 68 9
1750-255-002-00 32 42 2161-331-401-10 41 2 69 8
88 43 2173-820-003-00 24 13 3805-631-004-00 94 27
1750-255-210-00 32 30 2186-536-211-00 77 5 3821-262-202-00 78 3
1750-255-210-10 32  30-A| 2186-536-212-00 77 6 99 6
88 31 2188-973-200-00 86 3821-262-203-00 78 11
1750-255-220-00 32 34 2500-901-027-00 85 99 13
88 35 2512-601-016-00 94 25 3821-262-204-00 78 4
1750-255-230-00 32 38 2703-101-020-00 30 23 78 4-A
1750-255-230-10 32  38A 32 23 99 7
88 39 87 23 3824-247-202-00 78 5-A
1750-505-031-00 58 16 88 24 99 8
1750-505-300-10 58 1 3610-440-018-00 63 6 3827-270-001-00 78 6
1750-505-310-00 58 7 64 6 99 9
1750-605-001-10 66 21 3625-701-003-00 30 19 3827-270-002-00 78 8
1750-611-320-10 69 7 32 19 99 10
1750-680-211-00 94 23 87 21 4101-102-038-00 66 8
1750-690-210-20 78 1-A 88 20 67 3
1750-690-210-30 78 1-B| 3640-432-006-00 40 47 67 7
99 4 3640-585-001-00 28 13 6213-674-006-20 99 2
1750-690-212-00 78 10-A 30 31 6221-408-003-00 2 45
99 12 32 31 6221-408-008-00 2 39
1750-690-320-10 94 29 87 30 6221-408-009-00 2 40
1750-904-001-00 84 1-A 88 32 6221-408-011-00 2 41
1763-603-011-00 66 3 3650-270-214-00 76 12 6221-408-013-00 2 44

193



194

Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6281-200-005-00 99 1 J061-247-055-00 6 10 V200-360-604-00 | 87 33
6281-213-018-00 |103 7 J062-081-087-00 7 20 88 37
6281-214-003-00 |{103 12 J062-087-093-00 7  20-A| V201-260-801-60 | 52 24
6281-214-004-00 |[103 13 J062-119-126-00 7 16 53 21
6281-215-001-00 |103 17 7 18 V201-260-802-00 | 63 39
6281-216-001-00 |103 18 J062-147-159-00 2  19-A 64 39
6281-217-002-00 |103 16 K135-002-009-00 |100 7 V201-260-803-50 | 14 3
6281-221-007-00 |103 4 K135-017-006-00 |100 2 16 27
6281-222-004-00 |103 1 K135-023-000-00 | 60 10 V201-260-806-00 | 16 26
6281-229-002-00 |103 2 K135-023-100-00 |100 1 V201-260-806-50 7 12
6281-229-003-00 |103 3 K200-014-005-00 | 94 15 V201-260-808-00 5 13
6281-229-004-00 |103 5 K200-035-002-00 | 94 5 6 13
6281-229-006-00 |103 8 K200-081-002-00 | 94 3 V201-260-813-00 | 57 2
6281-229-007-00 |103 9 K200-134-100-10 | 94 8 58 5
6281-229-008-00 |103 10 K200-134-200-00 | 94 2 V201-261-001-60 9 12
6281-229-011-00 |[103 15 K211-001-000-00 | 55 8 78 13
6281-229-012-00 |103 19 56 8 V201-261-005-00 | 79 15
6281-229-013-00 |103 20 K211-001-006-20 |101 2 96 18
6281-229-014-00 |103 21 K211-001-007-00 |101 3 V201-261-006-00 | 35 9
6281-229-015-00 |103 22 K211-001-008-00 |101 4 V201-261-010-00 | 52 5
6281-229-016-00 |[103 23 K211-001-009-00 |101 5 53 5
6281-229-017-00 |103 24 K211-001-100-10 |101 1 V201-261-203-00 | 61 38
6281-229-018-00 |103 25 K211-008-011-00 | 94 12 V201-261-204-00 | 35 3
6281-229-029-00 |103 14 K233-001-004-00 | 94 14 35 3-A
6281-229-032-00 |103 6 K250-019-000-10 |101 9 V201-261-205-50 | 35 4
6281-229-033-00 |103 11 K270-001-003-10 | 94 10 35 4-A
6281-271-002-00 |103 26 K270-001-004-10 | 94 9 V201-261-206-00 | 35 5
7957-501-004-00 68 12 K270-001-300-00 | 94 11 35 6

69 11 P103-601-005-00 | 63 20 V201-360-802-50 | 61 6

8595-901-007-00 84 5-A 64 20 V201-360-812-00 | 94 38
8654-901-002-00 84 9 V120-264-001-20 | 76 16 V201-361-003-5B | 48 42
J061-210-015-00 1 16 V120-265-003-00 | 77 34 V201-361-009-00 | 30 2
2 19 V120-266-002-00 | 67 15 32 2

J061-224-032-00 1 12 V120-366-001-60 | 76 20 87 3
60 6 V120-376-001-60 | 66 12 88 3

J061-230-038-00 1 9 67 10 V201-361-202-50 | 13 9
2 12 V120-376-002-00 | 66 9 36 9

2 15 V120-378-001-60 | 94 26 37 9

J061-236-044-00 1 8 V195-163-010-40 | 76 11 44 2
1 13 V195-164-016-40 | 76 18 48 43

2 11 V200-260-501-0B 8 8 48 45

2 16 V200-260-602-00 | 65 16 V201-361-203-00 | 47 8

J061-242-050-00 5 8 65 16-A 91 2
6 8 V200-360-604-00 | 30 34 V201-361-203-50 | 97 2

J061-247-055-00 5 10 32 36 V201-361-204-00 | 52 14




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V201-361-204-00 | 53 14 V211-260-802-00 | 21 12 V211-360-802-00 | 68 7
62 2 V211-260-802-50 | 16 33 71 13
95 2 52 19 72 2
V201-361-204-50 | 70 3 59 3 79 18
V201-361-206-00 | 52 15 71 5 87 47
53 15 V211-260-805-00 | 55 9 88 27
V201-361-213-00 | 70 4 56 9 96 17
V203-361-002-00 | 13 7 V211-260-806-50 | 94 20 V211-360-802-50 8 10
V203-361-002-50 | 43 5 V211-261-002-00 | 28 18 40 28
V203-361-003-00 3 3 V211-261-002-50 | 71 4 48 32
4 3 V211-261-003-50 | 77 30 79 18-A
V210-360-601-20 1 24 V211-360-801-60 2 33 96 17-A
45 12 9 2 V211-360-803-00 | 21 2
71 26 10 2 44 8
V210-360-601-60 | 16 35 30 27 91 8
28 21 32 27 V211-360-803-50 5 12
71 26-A 45 11 6 12
77 21 57 14 V211-361-001-60 10 12
77 22 58 17 V211-361-002-00 | 23 7
78 21 60 4 V211-361-002-50 | 31 2
V210-360-602-00 2 27 60 20 V211-361-003-50 | 16 22
30 29 60 22 V211-361-004-00 | 52 4
32 29 63 13 53 4
65 17 63 15 V211-361-004-50 | 52 6
87 28 63 23 53 6
88 30 63 44 V211-560-802-00 | 21 18
V210-360-602-50 | 77 23 63 47 V211-560-802-50 | 33 18
77 23-A 64 13 34 18
V210-560-603-00 | 60 18 64 15 48 37
V210-560-604-50 | 60 9 64 23 V211-561-001-60 | 55 6
V211-260-801-20 2  46-A 64 46 56 6
V211-260-801-60 1 6 66 7 V211-561-002-00 | 42 9
1 26 67 4 V211-561-003-00 | 48 5
2 31 67 8 61 16
2 46 71 24 V211-561-003-50 | 48 36
7 22 V211-360-802-00 1 20 48  40-A
8 15 2 23 V211-561-004-00 | 48 41
13 5 3 6 V211-561-004-50 | 48 41-A
13 18 4 6 V211-660-802-50 | 39 13
14 19 8 2 V220-540-604-00 | 94 19
32 33 8 2-A| V230-360-602-00 2 2T7-A
55 21 67 2 V231-360-801-60 | 53 24
56 21 67 2-A 69 4
88 34 67 6 69 6
V211-260-802-00 | 13 21 68 2 V231-360-808-00 6 13-A

195



196

Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V233-361-007-00 | 99 3 V304-260-010-00 | 52 9 V362-260-008-00 2  35-A
V233-361-201-60 | 30 25 53 9 8 3

32 25 57 9 72 3
87 25 58 12 74 6
88 28 79 16 V363-260-008-00 | 44 9
V251-261-205-50 | 38 7 96 19 91 9
V251-341-002-8D | 48 38 V304-260-012-00 | 38 8 94 28
V251-341-003-00 | 42 10 40 46 V401-160-006-00 | 40 39
V251-341-202-5D | 16 8 97 4 V401-160-008-00 5 14
V252-261-005-50 | 16 10 V304-260-016-00 | 79 3 6 14
V252-341-003-00 | 16 3 96 4 7 13
16 15 V304-460-008-00 | 28 16 16 28
V252-341-003-50 | 16 4 V304-460-010-00 | 42 12 25 3
V252-341-202-50 | 16 9 48 39 25 11
V252-341-203-00 | 16 19 V304-460-012-00 | 16 20 33 11
V252-341-205-00 | 16 14 29 3 34 11
V300-460-006-00 | 30 35 35 5-A 45 8
32 37 V304-460-014-00 | 75 3 57 3
87 34 79 14 58 6
88 38 96 15 60 14
V301-260-006-00 9 7 V305-260-008-00 | 54 9 94 39
10 8 61 7 V401-160-010-00 3 4
10 8-A| V305-260-012-00 | 61 11 4 4
V304-260-008-00 | 14 4 98 3 9 14
14 12 V327-262-110-00 | 41 3 13 8
14 20 42 26 16 6
21 6 50 4 16 12
23 5 50 10 16 17
40 11 51 5 30 3
40 22 V328-262-110-00 | 12 6 32 3
40 32 V334-260-010-00 |[102 14 33 31
40 53 V334-260-020-00 | 42 3 34 31
58 3 V334-460-010-00 | 13 6 35 11
60 13 42 7 35 11-A
63 9 V335-260-012-00 | 77 25 42 11
63 41 V350-160-006-00 | 63 35 42 25
64 9 64 35 43 6
64 41 65 7 48 40
69 65 13 48  43-A
V304-260-010-00 | 16 66 16 50 13
16 11 V360-260-006-00 | 10 9-A 51 4
16 16 66 13 52 8
33 30 77 3 53 8
34 30 V361-260-006-00 | 67 16 78 15
35 10 V362-260-008-00 2 35 87 4




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-010-00 | 88 4 V411-260-008-00 | 25 4 V500-162-001-50 | 11 4-A
V401-160-012-00 | 13 10 25 12 30 43

16 21 30 42 32 45
29 2 32 44 55 13
35 7 38 4 55 16
36 10 40 14 56 13
37 10 40 18 56 16
44 3 45 13 87 42
47 9 58 4 88 46
48 44 63 8 V500-162-002-00 | 11 4
48 46 63 40 12 10
52 16 64 8 14 9
53 16 64 40 24 5
61 39 64 43 38 5
62 3 67 18 40 15
70 2 67 18-A 40 19
91 3 71 27 40 35
95 3 87 41 41 5
97 3 88 45 63 19
V401-160-014-00 | 75 2 V411-260-010-00 9 13 64 19
79 13 16 7 V500-162-502-00 | 40 50
96 14 16 13 42 27
V401-160-016-00 | 79 4 16 18 51 6
96 5 35 12 61 14
V401-160-020-00 | 42 4 35 12-A| V500-162-502-50 | 12 7
V401-170-008-00 |100 8 40 49 28 4
V411-260-004-00 67 12 41 4 42 16
V411-260-005-00 55 17 52 7 50 5
56 17 53 7 50 11
V411-260-006-00 9 8 55 7 V500-163-001-50 | 14 15
10 9 56 7 V500-163-002-00 | 13 14
11 3 57 8 V500-164-002-50 | 61 28
12 9 58 11 V500-164-003-00 | 61 28-A
14 8 68 10 V511-100-805-00 | 40 2
40 40 69 9 40 42
55 14 78 14 V522-100-801-80 | 16 30
56 14 V411-260-012-00 | 35 8 21 3
63 18 38 9 35 13
64 18 61 40 52 10
65 15 70 5 53 10
66 6 V411-260-014-00 | 42 15 V523-100-801-60 | 33 9
V411-260-008-00 7 14 V411-260-016-00 | 61 29 34 9
14 14 79 5 V523-101-002-40 | 16 32
16 29 96 6 30 4
24 7 V500-161-601-50 71 21 32 4

197



198

Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V523-101-002-40 | 48 6 V600-110-620-50 | 48 27 V682-200-001-00 | 32 21
48 31 48 27-B 87 13

48 35 87 17 88 22

87 5 88 17 V682-200-001-90 | 39 4

88 5 V600-110-620-60 | 33 21 39 8

V530-240-502-40 | 33 26 48 28 V704-140-014-00 | 25 14
34 26 V600-110-620-80 | 36 6 V704-140-020-00 | 17 9

V580-140-403-60 | 52 22 V600-110-630-40 | 18 12 26 15
53 19 20 3 27 7

V580-140-502-00 | 24 9 26 2 V704-140-022-00 | 19 4
57 12 30 14 40 3

58 15 32 14 40 56

V580-140-502-50 | 28 11 87 16 V704-140-025-00 | 17 6
46 12 88 15 26 9

V580-140-503-20 | 24 16 V600-110-630-50 | 48 8 30 12
61 22 V600-110-630-60 | 36 5 30 39

V580-140-601-60 | 19 6 V600-110-690-70 | 48 13 32 12
V580-140-602-50 | 30 45 V600-410-600-50 | 48 11-A 32 41
32 47 48  23-A 42 20

87 44 V600-410-600-80 | 48 14-A 46 5

88 48 V600-410-620-40 | 17 3-A 48 29

V580-140-602-80 | 15 3 20 4-A 87 15
V580-140-604-00 | 30 10 26 11-A 87 38
32 10 V600-410-620-50 | 32  16-A 88 13

87 10 46 2-A 88 42

88 11 48  27-A| V704-140-030-00 | 36 7

V600-110-600-50 | 48 11 V600-410-620-60 | 34 21 37 7
48 23 48  28-A| V704-140-035-00 | 48 15

V600-110-600-80 | 48 14 V600-410-620-80 | 37 6 54 6
V600-110-600-90 | 33 12 V600-410-630-40 | 18 12-A| V705-140-028-00 | 21 10
34 12 20 3-A| V705-140-047-00 | 48 3

V600-110-601-00 | 33 13 26 2-A 48 19
34 13 32  14-A| V705-140-052-00 | 18 13

46 14 V600-410-630-50 | 48 8-A 26 3

V600-110-620-40 | 17 3 V600-410-630-60 | 37 5 30 17
17 3-B| V607-110-620-40 | 17 8 32 17

20 4 V607-110-620-50 | 26 8 46 7

20 4-B| V607-110-630-40 | 27 5 87 18

26 11 V653-622-282-00 | 19 2 88 18

26 11-B| V654-416-201-70 | 17 5 V706-140-040-00 | 46 16

V600-110-620-50 | 30 16 V682-200-001-00 | 24 4 54 5
32 16 25 8 V706-140-050-00 | 46 15

32 16-B 25 18 V707-140-055-00 | 48 16

46 2 28 3 V707-140-062-00 | 48 9

46 2-B 30 21 V707-140-080-00 | 36 8




Numerical Index

1738-097-100-10

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V707-140-080-00 | 37 8 V720-112-402-00 | 60 17 V999-200-003-00 | 90 5
V720-101-900-70 | 52 21 V720-112-402-20 |100 5 90 10

53 18 V720-113-502-80 | 60 3 92 5
55 20 V721-103-107-00 | 47 7 92 10
56 20 V721-103-109-00 | 48 4 93 5
V720-101-900-90 | 79 9 V721-103-111-50 | 39 12 93 10
96 10 V721-113-105-00 |100 4 W201-260-810-00 | 58 2
V1720-102-401-00 7 4 V721-113-106-00 | 52 13 W201-261-206-00 | 98 2
25 5 53 13
25 13 V723-101-501-40 | 23 2
33 28 V723-102-003-00 | 21 11
34 28 V742-135-500-60 | 54 2
55 23 V744-114-280-70 |100 3
56 23 V744-120-350-70 | 13 2
V720-102-401-40 24 14 17 2
28 7 20 5
30 24 V744-135-520-80 | 30 18
32 24 32 18
87 24 87 20
88 25 88 19
V720-102-401-60 | 35 15 V744-135-550-80 | 27 8
V720-102-401-80 | 39 10 V760-150-000-00 | 40 38
V720-103-502-80 | 60 3-A 48 39-A
V720-103-504-10 | 48 36-A| V763-150-000-00 | 13 3
V720-103-504-20 47 4 14 5
V720-103-504-40 7 8 40 7
V720-105-705-50 | 55 2 V780-140-000-10 | 43 4
56 2 V780-140-000-1T | 94 18
V720-111-900-50 | 94 4 101 6
V720-111-900-60 |100 6 V781-160-000-6B | 30 5
101 8 32 5
V720-111-900-70 | 94 7 87 26
V720-112-401-20 52 12 88 6
52 18 V782-160-000-2T | 13 4
53 12 60 16
59 2 94 21
94 17 V782-160-000-4B | 48 20
94 37 V782-160-000-6B | 32 5-A
101 7 V783-160-600-90 | 94 16
V720-112-401-40 | 94 6 V881-005-001-20 | 92 4
94 13 92 9
V720-112-401-80 | 60 24 V889-000-081-60 | 90 4
79 7 90 9
96 8 V999-200-003-00 | 89 5
V720-112-402-00 | 60 8 89 10

199



200

Alpabetical Index

6003-097-240-10

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/210X070 ASSY | 23 1 BOLT 32 19 CONNECTOR/GLOWPLUG 26
ARM/CONTROL 21 27 32 20 26 5-A
ARM/FLOATING CoMP | 21 18 32 21 27 5
ARM/TENSTON 23 2 32 92 | CONNECTOR/OILFILTER | 10 9

23 2-A 32 24 | CONTROLROD 30 47
ARMATURE/STARTE ASSY | 31 5 BOLT, JOINT 17 11 CONTROLSLEEVE 30 50
BALL 2 5 BOLT, SEMS/M10X20 9 4 COVER 10 55
BEARING, RB/6002SS 16 8 BOLT, SEMS/M6X12 13 5 31 11
BEARING, RB/6004 21 12 21 14 32 13
BEARING, RB/6005 10 51 |BOLT, SEMS/M8X25 7T 5 3 | COVER, BEARING 32 5
10 52 BOLT/CONNECTINGROD 14 6 COVER/CYLINDER HEAD 3 1
BEARING, RB/6203 21 11 BOLT/CRANK 16 16-A| COVER/HYDRAULIC 10 55-A
BEARING, THRUST CRANK 6 13 BOLT/FLANGE 11 2 COVER/INJECTIONPUMP 6 24
7 2 16 9 CRANKSHAFT ASSY | 16 1
4 24 7 16 1-A
BEARING/BALL 10 51-A| BOLT/M10X1. 25X82 2 7 CUP/SEALING/12 6 7
10 51-B| BOLT/M6 10 34 CUP/SEALING/16 10 4
16 8-A 10 35 10 4-A
91  12-Al| BOLT/M6X10 91 16 | CUP/SEALING/28 6 3
21  19-B|BOLT/M6X18 21 7 | CUP/SEALING/36 6 4
32 6 BOLT/S 13 5-A| CUTTER, VALVE 12 5
32 11 21 14-A| CYLINDERBLOCK  ASSY 6 1
BEARING/CONNECTING R 5 BOLT/THROUGH 31 30 6 1-A
6 BOLT/WS 17 4 6 1-B
14 7 19 4 | CYLINDERHEAD  ASSY| 9 1
BEARING/CRANK/LOWER 6 12 24 10 DELIVERYVALVE 30 2
BEARING/CRANK/UPPER 6 11 25 8 DOWEL 6 21
BEARING/NEEDLE 31 8 BRACKET ROCKER SHAFT | 12 12 DRIVE/TACHOMETE ASSY | 10 37
31 9 | BRACKET, ROCKER SHAFT | 12 13 | EYEBOLT 30 51
BEARING/OILLESS 31 12 |BRUSH 32 17 | FAN/COOLING 19 1
31 14 BRUSH/STARTER 31 2 FLANGEBOLT 4 3
31 16 | BUSH 32 15 4 4
BEARING/WITH SHOCKAB | 31 13 CAMSHAFT/INJPUMP 21 8 6 26
BELT VHMO34 19 5 |cap 924 9 8 4
BODY/OILPUMP 17 9 | CAP, BLANK/30 10 40 10 10
BOLT 2 7-A| CAP, OIL FILLER 3 2 10 11
6 2 CAP, SEALING 2 2 10 13
10 45 CARTRIDGE/OILFILTER 17 13 10 14
12 18 CENTER CRANK PULLEY 16 12 10 15
16 13 | CLAMP, STRAINER 17 8 10 17
16 16 | CLAMP/WIRE/10-15 18 15 10 39
17 5 CLUTCH/STARTER ASSY | 31 6 11 2-A
30 53 |COLLOR 32 3 12 19
32 9 | CONNECTINGROD ~ASSY| 14 5 17 9
32 10 | CONNECTOR/FUEL 29 1 18 7




Alpabetical Index

6003-097-240-10

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 18 12 GASKET/SPACER 28 19 MANTFOLD, EXH 5 1
18 18 GASKET/WATER PUMP 18 6 METAL, CRANK SET 6 10
18 19 28 18 METAL, CRANK SET 050 7 1
18 23 | GEAR/CAMSHAFT 13 9 | METAL, CRANK SET 100 | 7 3
24 5 | GEAR/CRANK 16 3 | NIPPLE 6 22
24 7-A| GEAR/IDLE ASSY | 13 6 NOZZLE 29 16
25 3 GEAR/INJECTIONPUMP 21 9 NUT 10 36
25 5 21 9-A 10 53-A
26 8 | GEAR/STARTER PLANETA | 31 17 10 57-A
27 8 | GEAR/STARTERINTERNAL | 31 18 12 17
FLYWEIGHT 21 15 GEARCASE ASSY | 10 1 21 28
FLYWHEEL ASSY | 16 5 10 1-A 29 18
FRAME 32 12 10 1-B 31 28
FRAME/COMMUTATOR END | 81 10 | GENERATOR ASSY 25 1 31 929
FRAME/DRIVEEND ASSY | 39 7 | GENERATOR/12V-8. 5A 924 1 31 34
GASKET 3 5 GLOWPLUG 26 3 32 2
18 3 26 3-A 32 23
26 7 26 3-B 32 25
27 7 27 3 | NUT, CAP/M 8 10 21
28 5 HANGER 11 1 NUT/CAP 3 4
28 22 HOLDER ASSY 32 14 NUT/FLANGE 26 4
29 17 HOLDER DELIVERY VALV | 30 5 27 4
30 4 HOLDER/BRUSH ASSY | 32 16 NUT/MO8 10 12
30 52 |HOLDER/JE/9-9 10 16 12 20
30 54 |HOLDER/NOZZLE ASSY| 29 1 18 )
30 56 HOLDER/STARTER ASSY | 31 3 18 13
GASKET (SPACER) 18 10-A| HOSE/RABBER 3 6 NUT/M10 24 8
28 19-A| HOSE/RUBBER 3 6-A 25 6
GASKET, EXH. MANTFOLD 5 9 18 14 25 6-A
28 7 | HOUSING/STARTER ASSY | 31 7 | NUT/M6 10 36-A
GASKET, INLET MANIFOL 4 2 HOUSING/THERMOSTAT 18 16 21 28-A
28 6 18  16-A|NUT/M8 10 20
GASKET, NOZZLE 20 2 INJECTIONNOZZLE ASSY | 20 1 10 53
GASKET/COVER 6 925 | INJECTIONPUMP  ASSY| 921 1 10 57
10 56 | KEY/07X05X09 13 3 31 32
28 11 21 10 NUT/NOZZLERETAINING 29 15
GASKET/CYLINDERHEAD 2 6 KEY/07X05X43 16 4 NUT/PINIONSTOP 31 23
28 3 LEVELGAGE 6 28 OILPAN COMP 8 1
GASKET/GEARCASE 10 29 6  928-A| OILPUMP ASSY | 17 1
98 14 |LEVER/CONTROL COMP| 21 924 |OILSEAL 6 14
GASKET/HOUSING 18 17 21 24-A 28 10
28 20 21  24-B| 0-RING 10 42
GASKET/PLATE 10 44 LEVER/PINIONDRIVE 31 19 18 22
28 15 | LINK, CONTROL 21 19 28 21
GASKET/SPACER 18 10 |MANIFOLD(INLET) ASSY | 4 1 | ORING 30 6

201



202

Alpabetical Index

6003-097-240-10

Description Fig. Key Description Fig. Key Description Fig. Key
ORING 30 9 PLATE 30 48 PLUG/M14X1. 5 8 2
0-RING 1A S50 10 47 31 27 8 2-A

28 16 32 8 | PLUG/PT1/2 2 3
0-RING/P 8 921 25 | PLATE, THRUST 13 4 | PLUG/PT1/8 6 5-A
0-RING/P15 17 7 | PLATE, THRUST INJPUMP | 21 13 6 5B
28 17 | PLATE/ADJUST 24 4 10 3-A
0-RING/P18 8 3 25 2 10 3-B
PACKING 10 22 PLATE/FRONT 10 43 PLUG/PT3/4 6 30
17 12 | PLATE/REAR 9 1 | PLUG/SCREW 10 26
98 13 |PLATE/T=1.80 30 17 |PLUNGER ASSY | 30 1
PIN 6 17 PLATE/T=1. 825 30 32 POINTER 9 2
10 25 PLATE/T=1. 85 30 18 PULLEY 16 11
10  25-A| PLATE/T=1. 875 30 33 32 1
16 2 | PLATE/T=1. 90 30 19 |PULLEY ASSY| 16 10
30 8 | PLATE/T=1.925 30 34 |PULLEY, WATER PUMP 19 9
30 12 PLATE/T=1. 95 30 20 REGULATOR 24 3
PIN, CONTROL 21 20 PLATE/T=1. 975 30 35 REGULATOR ASSY | 32 26
PIN, GROOVE 10 28 PLATE/T=2. 00 30 21 RELAY, SOLENOID 26 9
PIN, PISTON 14 3 | PLATE/T=2. 025 30 36 27 9
PIN, STARTING SPRING 6 27 PLATE/T=2. 05 30 29 REPAIR/ENGINESET 28 1
PIN/ARM 10 23 PLATE/T=2. 075 30 37 RING, SNAP 14 4
PIN/IDLEGEAR 6 6 PLATE/T=2. 10 30 23 30 13
PIN/SNAP 10 24 PLATE/T=2. 125 30 38 RING, SNAP/ 4 E 21 21
PIN/STRAIGHT 6 16 |PLATE/T=2.15 30 24 | RING, SNAP/12 C 10 383
6 18 30 24 |RING SNAP/16 C 12 15
9 3 PLATE/T=2. 175 30 39 RING/0 10 38
10 8 PLATE/T=2. 20 30 25 RING/PISTON SET 14 2
16 7 PLATE/T=2. 225 30 40 RING/PISTON/OV SET 15 2
17 3 | PLATE/T=2. 25 30 26 15 4
PIN/TUBE 6 15 |PLATE/T=2.275 30 41 | RING/SNAP 31 21
10 48 PLATE/T=2. 30 30 27 31 22
PIPE, OIL 17 10 PLATE/T=2. 325 30 42 RINGGEAR 16 6
PIPE, WATER OUTLET 18 21 PLATE/T=2. 35 30 28 ROCKERARM 12 9
PIPE/FUEL 29 9 | PLATE/T=2. 375 30 43 | ROCKERSHAFT ASSY | 12 8
PIPE/INJECTION ASSY | 20 3 | PLATE/T=2. 40 30 29 |ROD, PUSH 12 7
20 4 PLATE/T=2. 425 30 44 ROTOR ASSY | 32 4
20 5 PLATE/T=2. 45 30 30 SCREW 30 10
PIPE/WATERDRAIN 6 23 PLATE/T=2. 475 30 45 30 49
PISTON 14 1 | PLATE/T=2.50 30 31 31 33
14 1-A| PLATE/T=2. 525 30 46 | SCREW ADJUST 12 16
PISTON/OV 15 1 PLATE/WATER PUMP 18 4 SCREW/WATER PUMP 18 5
15 1-A| PLUG 6 5 SEAL SET/WATER PUMP 18 2
15 3 10 3 SEAL, BEARING CAP 6 8
15 3-A 12 11 28 8
PISTON/VALVE/RELIEF | 10 31 30 55 |SEAL, BEARING CAP/7 6 9




Alpabetical Index

6003-097-240-10

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL, BEARING CAP/7 28 9 SPACER/FAN/48 19 3 WASHER, SP/M 6 21 30
SEAL, CYL. HEAD COVER 3 3 SPRING 12 14 WASHER, SP/M 8 10 54

28 4 32 18 10 58
SEAL, OTL 9 4 | SPRING DELIVERY VALV | 30 3 | WASHER, SP/M6 16 14
6  14-A| SPRING, NOZZLE 929 192 | WASHER/08X14X01 10 18
10 9 SPRING, PLUNGER 30 14 10 27
28 2 SPRING, RETURN 21 26 28 23
28 10-A| SPRING, SETTING 21 22 WASHER/9X22X2 24 6
928 12 | SPRING/GOVERNER 21 23 25 4
SEAT, SPRING 30 15 |SPRING/RELIEF VALVE | 10 32 | WASHER/SK 31 24
30 16 SPRING/STARTERBRUSH 31 4 31 25
SEAT, VALVE SPRING 12 4 SPRING/STARTING 21 31 31 26
SHAFT, CAM 13 1 SPRING/VALVE 12 3 WATERPUMP ASSY | 18 1
SHAFT/HYDRAULIC ASSY| 10 50 | SPRINGSEAT 29 13 18 1-A
10 50-A| STARTER ASSY | 94 9 | YOKE/STARTER ~ ASSY | 31 1
SHAFT/ROCKERARM ASSY | 12 10 25 7
SHAFT/STARTER PLANET | 31 15 STOPPER/FULLLOAD 10 19
SHIM/0. 10 29 2 STRAINER 17 6
SHIM/0. 20 29 3 17 6-A
SHIM/0. 30 29 4 | STUD 2 8
SHIM/0. 40 29 5 6 19
SHIM/0. 50 29 6 6 29
SHIM/0. 52 29 7 10 5
SHIM/0. 54 29 ] 10 6
SHIM/0. 56 29 9 10 7
SHIM/0. 58 29 10 10 49
SHIM/0. 80 29 11 18 11
SHIM/INJECTION P/0.1| 21 3 STUD/M8X40 6 20
SHIM/INJECTION P/0.2| 21 4 | SWITCH/MAGNETIC ASSY | 31 20
SHIM/INJECTION P/0.3| 21 9 | SWITCH/OILPRESSURE 2 1
SHIM/INJECTION P/0.4 | 21 5 27 1
SHIM/INJECTION P/0.5| 21 6 SWITCH/OVERHEAT 26 2
SHIM/INJECTIONPUMP 21 2-A 27 2
21 4-A| TAPPET 12 6
21 5-A 30 11
21 6-A| THERMOSTAT 18 20
SHORTBLOCKENGIN ASSY 1 1 THRUSTPIECE 21 17
SLEEVE, FRANGE 30 7 VALVE/EXHAUST 12 2
SOLENOTD 26 6 12 2-A
27 6 | VALVE/INTAKE 12 1
27 6-A 12 1-A
SPACER 10 46 VALVE/RELIEF ASSY | 10 30
29 14 | WASHER 16 15
SPACER, OIL FILTER 10 41 31 31
SPACER, WATER PUMP 18 9 | WASHER / M6 21 29

203



204

Alpabetical Index 1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/BOLT/G3/8 60 23 BALL 24 4 BEARING, RB/6005 48 11
ARM, SHIFT 24 11 25 8 48 23
ARM/BRAKE/LH COMP | 40 54 25 18 BEARING, RB/6008 48 14
ARM/BRAKE/RH ~ COMP | 40 55 28 3 | BEARING, RB/6009 33 12
ARM/DIEF CoMP | 38 1 30 21 34 12
ARM/DIFFLOCK 33 29 32 21 BEARING, RB/6010 33 13

34 29 39 4 34 13
ARM/KNUCKLE/LH 48 33 39 8 46 14
ARM/KNUCKLE/LH/U 48 33-A 87 13 | BEARING, RB/6204 17 3
48 33-B 88 22 17 3-B
48  33-C|BAND 2 36 20 4
ARM/KNUCKLE/RH 48 34 9 16 20 4B
48  34-A 9 17 26 11
48 34-B 10 13 26 11-B
ARM/LIFT 54 4 78 16 | BEARING, RB/6204NR 17 8
ARM/MIRROR ASSY | 71 25 78 22 BEARING, RB/6205 30 16
ARM/PITMAN 42 2 78 26 32 16
ARM/PLATE 63 7 BAND, WIRE/140 2 36-A 32 16-B
64 7 9 10 46 2
ARM/POSITION COMP | 57 4 9 15 46 2-B
57 11 78 12 48 27
58 7 78 17 48 27-B
58 7-A 78 20 87 17
58 14 78 25 88 17
ARM/PTO COMP | 28 9 78 27 BEARING, RB/6205NR 26 8
ARM/PTO/MID ASSY | 30 36 78 30 BEARING, RB/6206 33 21
32 38 78 32 48 28
32 38-A| BAND/CLEANER 5 6 BEARING, RB/6208 36 6
87 35 6 6 |BEARING, RB/6304 18 12
88 39 6 6-A 20 3
ARM/SHIFT/MAIN COMP | 21 13 BAND/WIRE/250 78 19 26 2
ARM/SHIFT/MID  COMP | 30 20 78 31 30 14
30 44 94 33 32 14
32 20 | BASE/SPRING 94 9 87 16
32 46 |BATTERY/46B24R ASSY| 9 4 88 15
87 22 10 4 BEARING, RB/6304NR 27 5
87 43 BEARING 18 3 BEARING, RB/6305 48 8
88 21 21 9 BEARING, RB/6306 36 5
88 47 48 13 | BEARING/BALL 17 3-A
ARM/SHIFT/PTO  COMP | 28 6 | BEARING, BALL 102 10 17 4
ARM/SHIFT/SUB  COMP | 23 1 102 11 18 12-A
23 1-A| BEARING, CLUTCH RS 13 17 18 12-B
ARM/STEERING ASSY | 42 17 BEARING, NEEDLE 18 8 20 3-A
ARM/SUB COMP | 23 3 | BEARING, NR/KT162017 | 17 5 20 3-B
23 3-A| BEARING, NR/TLA222820 | 19 2 20 4-A




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING/BALL 26 2-A| BOLT 102 19 BOLT, SEMS ~ (SP) 64 23
26 2-B 103 9 64 46
26 11-A 103 10 66 7
32 14-A 103 19 67 4
32 14-B 103 20 67 8
32 16-A 103 21 71 24

34 21 103 22 BOLT, SEMS (S) M8X12 2 46-A
37 5 103 24 BOLT, SEMS (S) M8X16 1 6
37 6 | BOLT(S) M10X25 71 4 1 26
37  6-A|BOLT(S)7 55 6 2 31
46 2-A 56 6 2 46
48 8-A| BOLT (SP) /M6X16 16 35 7 22
48 11-A 28 21 8 15
48 11-B 71  26-A 13 5
48 14-A 77 21 13 18
48 14-B 77 22 14 19
48  23-A 78 21 32 33
48 23-B| BOLT, ADJUST 102 16 55 21
48  27-A| BOLT, BATTERY 10 5 56 21
48  28-A|BOLT, SEMS 1 24 88 34
103 6 23 7 BOLT, SEMS/M8X25 7T 33 18
103 11 28 18 34 18
BEARING/BALL 6305SH2 | 18 2 45 12 48 37
27 3 52 4 | BOLT, SEMS/M8X65 94 20
BEARING/NEEDLE 26 13 53 4 BOLT, SM/M08X25 21 5
30 8 71 26 23 4
32 8 77 30 54 8
87 8 BOLT, SEMS  (SP) 2 33 BOLT, SP/M10X16 10 12
88 9 9 2 | BOLT/ADJUST 40 10
BLOT/M14X10 29 1 10 2 102 15
BLUB/12V-21/5W 74 5 30 27 | BOLT/BATTERY 9 5
BOARD/WIREING  ASSY | 76 10 32 27 BOLT/KNOB/M06X13 65 19
BOLT 3 3 45 11 BOLT/KNOB/M06X27 71 20
4 3 57 14 |BOLT/M 6X20 65 16

4 6-A 58 17 65 16-A
30 34 60 4 BOLT/M 8X100 58 2
32 36 60 20 |BOLT/M 8X130 57 2
43 5 60 22 58 5
52 15 63 13 |BOLT/M 8X16 52 24
53 15 63 15 53 21
66 7-A 63 23 |BOLT/M 8X20 63 39
70 4 63 44 64 39
87 33 63 47 |BOLT/M 8X25 61 6
88 37 64 13 |BOLT/M 8X35 14 3
94 38 64 15 16 27

205



206

Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M 8X60 16 26 BOLT/M12X55 35 4-A| BOLT/SP 8 10
BOLT/M 8X65 7 12 BOLT/M12X60 35 5 21 2
BOLT/M 8X80 13 35 6 30 29

6 13 98 2 31 2
BOLT/M06X08/APSET 7 10 |BOLT/M4X12 76 16 32 99
BOLT/M10X1. 25X20 13 7 BOLT/M5X16 66 5 40 28
BOLT/M10X100 52 5 BOLT/M5X30 77 34 44 8
53 5 BOLT/M6X20/16 65 17-A 48 32
BOLT/M10X16 9 12 BOLT/M8X20 21 18 65 17
78 13 | BOLT/M8X25 25 2 67 2
BOLT/M10X20 42 9 25 10 67 2-A
BOLT/M10X30 48 5 33 10 67 6
61 16 34 10 68 2
BOLT/M10X35 16 4 39 13 68 7
16 292 |BOLT/M8X28 11T 100 7 71 18
BOLT/M10X40 48 41 BOLT/M8X30 24 6 72 2
BOLT/M10X45 52 6 BOLT/M8X45 28 15 77 23
53 6 | BOLT/M8X50 55 9 77 23-A
BOLT/M10X50 79 15 56 9 79 18
96 18 |BOLT/S 13 21 79 18-A
BOLT/M10X55 16 10 16 33 87 28
BOLT/M10X60 35 9 21 12 87 47
BOLT/M10X90 30 2 48 36 88 27
32 2 48  40-A 88 30
87 3 48 41-A 91 8
88 3 52 19 9% 17
BOLT/M12X25 13 9 59 3 9% 17-A
36 9 60 9 | BOLT/STUD 16 3
37 9 60 18 16 9
44 2 71 5 16 14
48 43 102 5 16 15
48 45 | BOLT/SEAL 8 8 38 7
BOLT/M12X30 16 19 48 42 42 10
47 8 BOLT/SET/M16X60 79 2 BOLT/STUD/M10X35 42 6
61 38 96 3 | BOLT/STUD/SEAL 16 8
91 2 BOLT/SM/M8X1. 25X30 45 7 48 38
BOLT/M12X35 97 2 BOLT/SP 1 20 BOLT/TRIMED 14 2
BOLT/M12X40 35 3 2 23 |B0OOT 14 16
35 3-A 2 27 77 28
52 14 3 6 BOOT, CHANGE 21 15
53 14 4 6 | BOOT/HORN 77 15
62 2 5 12 BOOT/STEERING 66 10
95 2 6 12 |BOX ASSY | 102 1
BOLT/M12X45 70 3 8 2 BRACKET COMP | 13 11
BOLT/M12X55 35 4 8 2-A 63 16




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
BRACKET COMP | 64 16 BUSH 40 37 CAP, BLANK/52 32 19
BRACKET/AXLE ~ ASSY | 43 1 40 37-A 87 21

43 1-A 103 15 88 20
45 1-B| BUSH, LEVER 9 9 |cap,0IL 47 2-A
43 1-C 9 3 | cap, 0IL ASSY 47 92
BRACKET/BATTERY COMP 9 1 10 3 CAP, PTO SHAFT 16 34
10 1 63 42 30 28
10 1-A 64 44 32 28
BRACKET/CLEANER COMP | 5 11 65 21 87 97
6 11 |BUSH/20X35X10 492 5 88 29
BRACKET/COUPLER/7P 77 29 BUSH/25X28X25 42 18 CAP, TIRE VALVE 89 5
BRACKET/FILTER COMP 7 21 BUSH/25X28X27 30 37 89 10
BRACKET/FRONT ~ COMP | 69 5 32 39 90 5
BRACKET/GRILLE COMP | 65 18 87 36 90 10
65 18-A 88 40 92 5
BRACKET/LAMP 75 1 BUSH/35X39X26 43 2 92 10
75 1-A| BUSH/35X39X30 52 3 93 5
BRACKET/LEVER  COMP 8 14 53 3 93 10
57 1 | BUSH/40X43X30 59 9 | CAP/FUEL ASSY| 8 5
58 1 53 2 | CAP/OIL/30 53 25
BRACKET/RADIATO COMP 1 25 BUSH/62X67X30 47 6 68 3
2 30 BUSH/COLUMN 102 12 CAP/PARKING 63 38
2 30-A|BUTTON 40 26 64 38
BRACKET/REAR ~ COMP | 42 28 | CABLE 44 6 66 29
69 1 91 7 CAP/SEAL/47 48 2
BRACKET/REFLECTOR 67 9 CABLE ASSY | 76 21 48 18
BRACKET/RESERVETANK 2 45 CABLE/ACCELERATOR 12 8 CAP/STEERING 41 2
BRACKET/SEAT COMP | 68 8 12 8-A| CASE ASSY | 76 19
68 8-A 12 8-B| CASE, DIFF 33 1
69 7 | CABLE/BATTERY ASSY| g 9 34 1
BRACKET/SEAT/F COMP | 68 6 10 10 CASE, SPRING 24 2
BRACKET/SEAT/R  COMP | 68 1 CABLE/EARTH 9 11 CASE, SYLINDER 52 1
BRACKET/STEERIN COMP | 42 8 10 11 53 1
BRACKET/SWITCH 66 3 | CABLE/HOOD COMP | 63 3 | CASE/DIFF 46 )
BRACKET/TANK ~ COMP 8 9 64 3 46 8-A
BRUSH 103 17 CABLE/PEDAL ASSY | 11 2 CASE/FINAL 48 1
BULB 76 12 11 2-A 48 1-A
BULB/12V/45/40W 73 2 11 2-B 48 1-B
BULB/12V/5W 74 8 | CAM, DIFF-LOCK 33 925 48 1-C
BULB/12V21W 74 2 34 25 48 17
74 2-A| CAP 1 3 CASE/JOINT/A COMP | 45 9
74 4 2 2 45 9-A
BULB/12V5W 74 3 2 39 CASE/JOINT/B COMP | 45 10
BULB/LAMP/12V/1. TW 76 14 7 6 | CASE/PTO/MID 30 1
BULB/LAMP/14V60MA 77 9 | CAP, BLANK/52 30 19 39 1

207



208

Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
CASE/PTO/MID 87 2 CLIP/HOSE/8. 7-9. 3 7 20-A| COVER/CLUTCH/18 coMP | 13 19-A
88 2 CLUTCH 26 4 COVER/DUSH/F 66 1
CASE/STEERING  ASSY | 42 1 CLUTCH/DIFFLOCK 33 22 COVER/DUSH/R 66 2
CASE/TRANSMISSION/F | 16 1 34 22 |COVER/DUSH/R  ASSY| 66 2-A
CASE/TRANSMISSION/RE | 16 2 COLLAR 77 2 COVER/DUSH/REAR 66 14
CHAIN, CHECK RH 61 10 94 15 COVER/FUSE 78 6
CHAIN/CHECK/148 COMP | 61 8 COLLAR, PINION THRUST | 33 4 99 9
CLAMP 1 11-A 34 4 | COVER/LH 71 16
2 14 | COLLAR, SHIFTER 30 23 71  16-A
2 44 32 93 | COVER/PLATE 31 1
CLAMP, HARNESS 78 24 87 23 66 11
78 28 88 24 | COVER/RH 71 17
78 29 | COLLAR, THRUST 18 11 71 17-A
CLAMP, MAIN HARNESS 94 34 33 6 COVER/SAFETY/LH/F 63 43
CLAMP/32 3 5 34 6 64 45
4 5 COLLAR/21X36X1 30 9 COVER/SAFETY/LH/R 63 45
CLAMP/WIRE/10-15 1 16 32 9 63 45-A
2 19 87 9 64 47
CLAMP/WIRE/24-32 1 12 88 10 | COVER/SAFETY/RH 63 46
60 6 | COLLAR/22X34X2 19 3 | COVER/SHIELD ~ COMP | 929 1
CLAMP/WIRE/30-38 1 9 COLLAR/25X32X3 18 5 COVER/SIDE/LH  COMP | 63 29
2 12 46 3 64 29
2 15 COLLAR/26X36X3 26 5 COVER/SIDE/RH  COMP | 63 31
CLAMP/WIRE/36-44 1 8 | COLLAR/48X52X17 46 4 64 31
1 13 |coLLOR 103 3 | COVER/SWITCH 77 7
2 11 CONNECTOR 1 17 94 23
2 16 2 20 COVER/TOP ASSY | 102 2
CLAMP/WIRE/42-50 5 8 COUPLING/16X27X62 15 2 102 2-A
6 8 | COVER 9 34 | COVER/WHEEL 48 30
CLAMP/WIRE/47-55 5 10 63 28 | CRANK/LIFT 54 3
6 10 64 28 CUM/BRAKE coMp | 39 9
CLEANER/AIR ASSY 5 1 103 13 CUSHION, B/ RUBBER 69 2
6 1 COVER ASSY 5 2 CUSHION, RUBBER 5 15
CLIP 5 5 6 2 6 15
6 5 COVER, BEARING 103 5 10 7
CLIP(B) 66 20 COVER, DUST 42 24 DIOD 94 31
67 17 50 3 DISK/CLUTCH/184 COMP | 13 20
67 17-A 50 9 | ELEMENT 7 9
71 9 51 3 | ELEMENT ASSY| 5 3
CLIP/HOSE/11.9-12.6 7 16 | COVER, PUMP 100 2 6 3
7 18 COVER, SIDE 102 6 ESCUTCHEON 76 7
CLIP/HOSE/11-13 7 16-A| COVER/CHANGE 71 14 FENDER/LH COMP | 67 1
7 18-A 71 14-A 67 1-A
CLIP/HOSE/14. 7-15.9 2 19-A 71 14-B 67 1-B
CLIP/HOSE/S8.1-8.7 7 90 |COVER/CLUTCH/18 COMP | 13 19 |FENDER/RH COMP | @7 5




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
FENDER/RH COMP | 67 5-A| FUSE (BLADE/32V15A) 78 11 GEAR/SPUR/15 32 13
67 5-B 99 13 87 12
FILTER/FUEL 7 1 FUSE/32V03A 94 30 88 14
FILTER/FUEL ASSY| 7 1-A| FUSE/BLADE/32V05A 78 5 | GEAR/SPUR/16-34 18 6
FILTER/SUCTION COMP | @0 1 78 5-A 18 6-A
FLANGEBOLT 2 27-A 99 8 GEAR/SPUR/17-24 18 7
6  13-A| FUSE/BLADE/32V10A 78 3 18 7-A
30 25 99 6 | GEAR/SPUR/18-20 26 12
32 25 | FUSE/BLADE/32V20A 78 4 | GEAR/SPUR/19 26 10
53 24 78 4-A 27 4
69 4 99 7 | GEAR/SPUR/19-25 17 10
69 6 | FUSE/SLOWBLOW 78 2-A 17  10-A
87 25 99 5 GEAR/SPUR/20 20 1
88 28 | FUSE/SLOWBLOW/30A 78 2 20 1-A
99 3 | GASKET 3 2 | GEAR/SPUR/20-23 19 1
FLASHER ASSY | 77 20 4 2 19 1-A
FORK 61 19 GAUGE/FUEL ASSY 8 6 GEAR/SPUR/30 18 9
FORK/BRACKET COMP | 61 24 GAUGE/OIL 21 19 18 9-A
FORK/RELEASE 13 12 21 19-A| GEAR/SPUR/32 17 11
FORK/SHIFT/1ST 25 6 | GEAR 76 4 17  11-A
25 6-A| GEAR PUMP SET | 100 1 GEAR/SPUR/33 18 10
FORK/SHIFT/2ND 25 15 GEAR, WHEEL/58 36 2 18 10-A
FORK/SHIFT/DIFFLOCK 33 23 37 2 GEAR/SPUR/33 COMP | 26 6
34 23 | GEAR/BEVEL/11 48 7 | GEAR/SPUR/34 30 7
FORK/SHIFT/FRONT 24 1 48 7-A 392 7
FORK/SHIFT/SUB 25 16 GEAR/BEVEL/12 48 22 87 7
FRAME 103 12 GEAR/BEVEL/14 33 5 88 8
FRAME/DRIVEEND ASSY | 103 7 34 5 GENERATOR ASSY 99 1
FRAME/LH COMP | 79 11 GEAR/BEVEL/15 46 10 GLASS 76 8
79  11-A 46 10-A|GLIP/YELLOW 28 13
9% 12 48 10 30 31
96 12-A 48 10-A 32 31
FRAME/REAR COMP | 70 1 GEAR/BEVEL/47 48 25 87 30
70 1-A 48  25-A 88 32
70 1-B| GEAR/SPUR/11/LH 33 19 |GRILLE 65 1
70 1-C 34 19 65 1-A
FRAME/RH COMP | 79 12 34 19-A| GRIP 67 14
79 12-A| GEAR/SPUR/11/RH 33 20 GRIP/03X17X97 57 15
96 13 34 20 58 18
96 13-A 34  20-A| GRIP/12X50 21 7
FRAME/SF-182  SET | 96 1 | GEAR/SPUR/14-33 17 12 | GRIP/MAIN 23 8
9% 1A 17 12-A| GRIP/ORANGE 40 27
FRAME/UPPER COMP | 79 1 GEAR/SPUR/15 17 1 GRIP/ORANGE/10. 5 24 13
96 2 17 1-A| GRIP/THROTTLE 12 9
FUNNEL ASSY | 86 1 30 13 12 2-A

209



210

Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
GROMMET/10X40X03 77 33 HOLDER/ROD 63 20 HOUSING/AXLE/RH 35 2
GROMMET/13X17X5 67 19 64 20 35 2-A
GROMMET/15 2 29 HOLDER/SHAFT ASSY | 40 36 HOUSING/CLUTCH COMP | 13 1

67 20 |HOOD COMP | 63 13 1-A
GROMMET/53X59X06 71 29 64 HUB/SPACER COMP | 61 5
GUIDE 2 4 HOOD/LAMP 65 8 INSULATOR 1 5
2 5 65 8-A 1 22
GUIDE/CHANGE 28 20 HOOD/LH 71 11 1 28
GUIDE/PTO/MID 30 40 |HOOD/RH 71 12 2 8
32 42 |HOOD/UPPER 63 24 2 25
87 39 64 24 2 32
88 43 | HOOK 14 7 8 13
HANDLE 63 4 HOOK, SPRING 52 23 38 2
64 4 53 20 40 52
HANDLE/ADJUST 61 21 |HOOK, TOP LINK 61 36 44 7
HARNESS, OIL PRESSURE | 78 18 HORN ASSY | 77 1 62 6
HARNESS/EARTH 78 7 77 1-A 63 2
HARNESS/LAMP 74 9 77 1-B 63 36
HARNESS/LIFT/MOWER 94 929 |HOSE 1 4 64 92
HARNESS/MAIN/E4 ASSY | 78 1 | HOSE/03X07X800 63 26 64 36
78 1-A 64 26 65 9
78 1-B| HOSE/08X13X110 7 17 66 15
99 4 HOSE/08X13X300 7 15 66 17
HARNESS/OILPRESSURE | 78  18-A|HOSE/170 1 14 66 18
HARNESS/SOCKET ASSY | 77 39 2 17 71 6
HEAD/CYLINDER 52 11 HOSE/290 1 15 79 10
53 11 2 18 91 6
HITCH/FRONT COMP | 44 1 HOSE/650 7 19 95 6
HITCH/FRONT SET | 91 1 | HOSE/70 60 5 96 11
HITCHI/DRAWBARSET 95 1 | HOSE/CLEANER/OUTLET 5 9 | INSULATOR/120 23 9
95 1-A 6 9 57 16
95 1-B| HOSE/LUBBER/575 2 43-A 58 19
HOLDER 11 5 HOSE/LUBBER/840 2 42-A| INSULATOR/200 94 25
HOLDER ASSY 103 14 | HOSE/RADIATOR/INLET 1 7 | INSULATOR/30X30X200 | 453 3
HOLDER, PINION SHAFT | 33 7 9 10 | INSULATOR/310 94 924
34 7 HOSE/RADIATOR/OUTLET 1 10 INSULATOR/36 8 11
HOLDER/15 60 19 2 13 INSULATOR/380 65 3
HOLDER/BRUSH ASSY | 103 16 2 13-A| INSULATOR/550 1 23
HOLDER/COVER 63 37 |HOSE/RUBBER 2 49 2 96
64 387 92 48 | INSULATOR/75 8 12
HOLDER/HOOD 63 21 HOUSING ASSY | 76 9 INSULATOR/HOOD 66 21
64 21 HOUSING/AXLE 47 1 INSULATOR/LH 63 30
HOLDER/JE/9-9 1 11 47 1-A 64 30
28 19 | HOUSING/AXLE/LH 35 1 | INSULATOR/RH 63 32
78 23 35 1-A 64 32




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
JOINT/BALL/LH ASSY | 50 1 | LABEL/DRAWBAR 95 LEVER COMP | 12 1
JOINT/BALL/RH ASSY | 50 7 | LABEL/DRIVE 84 LEVER/4WD COMP | 24 12
KEY 77 5 84 1-A 24  12-A
KIT/JOINT 45 92 | LABEL/ETHER 84 24 12-B
KNOB 77 14 | LABEL/FUEL 84 12 | LEVER/MAIN COMP | 21 4

77 19 | LABEL/FUSE/E4 78 9 21 4-A
LABEL, CONTROL 81 3 78 9-A| LEVER/MID coMP | 32 30
82 3 99 11 32 30-A
LABEL/4WD 81 7 | LABEL/FUSE/SLOWBLOW | 78  10-A 88 31
892 8 09 12 | LEVER/PARKING ASSY| 40 23
LABEL/BATTERY 84 11 | LABEL/LIFT/MOWER 94 35 | LEVER/POSITION 57 13
84  11-A| LABEL/LIGHTING 77 16 58 16
84 17 |LABEL/PTO 84 9 58 16-A
LABEL/CAUTION/BATTER | 84 3 | LABEL/PTO/MID 89 5-A| LEVER/PTO COMP | 28 12
LABEL/CE 85 1 82 5-B| LEVER/PTO/MID  COMP | 80 30
LABEL/COLUMN/LH 81 10 83 1 30 30-A
82 11 87 48 32 34
LABEL/COLUMN/RH 81 11 88 50 87 29
82 12 | LABEL/RADIATOR 84 7 88 35
LABEL/CONTROL 81 3-A | LABEL/ROPS 84 13 | LEVER/SUB 23 6
82 3-A| LABEL/SHIFT 84 15 23 6-A
LABEL/CONTROL/ADJUST | 81 8 | LABEL/SPEED 84 14 23 6-B
82 9 84 14-A| LINING/11X30X02 57 6
LABEL/CONTROL/MAIN 81 1 | LABEL/SWITCH/MAIN 81 9 58 9
89 1 89 10 | LINING/11X40X03 12 3
LABEL/CONTROL/PARKIN | 81 6 | LABEL/TRAILER 84 8 12 3-A
82 7 | LABEL/TRH1738 62 7-A| LINK BRACKET 61 37
LABEL/CONTROL/PTO 81 4 95 7-A| LINK SHIFT ARM 55 22
89 4 | LABEL/TURNSIGNAL 77 17 56 22
82 5 | LABEL/W/FAN 84 2 | LINK, CRANK 55 12
LABEL/CONTROL/SLOW R | 81 8-A| LABEL/W/RADTATOR 84 T-A 56 12
81 8-B| LABEL/W/STARTER 84 10 |[LINK, TOP LH COMP 61 30
81 8-C| LABEL/WARNING/BELT 84 4 | LINK/LOWER COMP | 61 1
82 9-A 84 4-A 61 1-A
89 9-B| LABEL/WARNING/FUEL 84 16 | LINK/SPOOL COMP | 55 11
82 9-C| LABEL/WARNING/HOT 84 5 56 11
LABEL/CONTROL/SUB 81 2 84 5-A| LINK/SUPPORT COMP | 55 18
82 2 | LAMP/COMBINATIO SET | 74 1 56 18
LABEL/DIFF 81 5 74 1-A| LINK/TOP/LH COMP | 61 S0-A
81 5-A 74 1-B| LINK/TOP/RH COMP | 61 32
81 5-B| LAMP/HEAD ASSY | 73 1 61 32-A
82 6 73 1-A| LINKPIN 44 5
82 6-A| LAMP/NUMBERPLAT SET | 74 7 44 5-A
82 6-B| LEVER 7 2 61 3
LABEL/DRAWBAR 62 7 77 183 61 3-A

211



212

Alpabetical Index 1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
LINKPIN 61 35 NIPPLE, GREASE 51 2 NUT, SPEED/P6 65 7
61  35-A| NIPPLE, GREASE/PT1/8 13 3 65 13
62 5 14 5 66 16
62 5-A 40 7 | NUT, TOP LINK LOCK 61 33
79 8 | NuT 12 6 | NUT/LH THREAD 50 6
79 8-A 14 4 [ NUT/M 6 30 35
91 5 14 12 32 37
91 5-A 14 20 87 34
95 5 16 5 88 38
95 5-A 16 11 NUT/M 8 54 9
96 9 16 16 61 7
96 9-A 21 6 | NUT/MO8 60 12
LOCKPLATE 40 8 23 5 NUT/M10 42 12
MAT/FLOOR/LH 71 7 33 30 48 39
MAT/FLOOR/RH 71 8 34 30 102 14
METAL, DIFF-CASE LH 33 14 35 10 NUT/M10 7T P=1.25 13 6
34 14 40 11 42 7
METAL, DIFF-CASE RH 33 15 40 22 NUT/M10X1. 25 41 3
34 15 40 32 42 26
METAL/BRAKE 39 11 40 53 50 4
METAL/EXTENSION SET 94 36 42 3 50 10
METAL/INPUT 16 25 52 9 51 5
METAL/PIVOT/REA ASSY | 47 5 53 9 NUT/M12 16 20
METAL/PTO 16 31 57 9 29 3
METAL/SHIFT 21 1 58 3 35 5-A
METER ASSY | 76 2 58 12 38 8
76 2-A 60 13 40 46
MIRROR ASSY | 71 28 63 9 50 12
MUFFLER COMP 3 1 63 41 61 11
4 1 64 9 97 4
4 1A 64 41 98 3
99 14 67 16 | NUT/M12/LH 40 47
NEEDLE 101 5 69 3 NUT/M14 75 3
NET/GURILLE 65 5 77 25 79 14
NET/SIDE 63 33 727 96 15
64 33 79 16 | NUT/M16 79 3
NET/SIDE/LH 65 10 96 19 96 4
NET/SIDE/RH 65 11 103 2 NUT/M22 77 12
NET/WIRE COMP 1 2 103 23 NUT/M6 9 7
NIPPLE, GREASE 40 38 103 25 10 8
42 22 [ NUT(LH) (M12) 40 47-A 10 8-A
42 23 | NUT, LOCK/16 61 23 10 9-A
48  39-A| NUT, RING 7 7 66 13
50 2 | NUT, SPEED/P6 63 35 7 3
50 8 64 35 |NUT/M8 28 16




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M8 40 21 0-RING/P14 28 7 PEDAL/BRAKE/RH  COMP | 40 5-A

40 33 30 24 PEDAL/CLUTCH coMp | 14 1

NUT/RING 77 6 32 24 |PIN 16 30

NUT/SPRING 66 4 87 24 16 32

NUT/WASHER 2 35 88 25 21 3

2  35A 94 6 30 4

8 3 94 13 32 4

44 9 0-RING/P16 35 15 33 8

72 3 | 0-RING/P18 39 10 33 9

74 6 60 24 34 8

91 9 79 7 34 9

94 28 96 8 35 13

ORIFICESETS/M6X0. 9 94 16 0-RING/P20 60 8 48 6

0-RING 21 11 60 17 48 31

0-RING  G60 52 13 | O-RING/P22 100 5 48 35

53 13 | 0-RING/P28 60 3-A 52 10

0-RING /P41 48 36-A| 0-RING/P44 7 8 53 10

0-RING HS90 G50 100 4 0-RING/P5 HS90 94 4 76 5

0-RING P6 HS90 100 6 | O-RING/P55 55 2 87 5

101 8 56 2 88 5
0-RING/G115 39 12 ORNAMENT/3160 80 4 PIN COMP | 48 38-A
0-RING/G70 47 7 | ORNAMENT/1 80 3 62 4-A
0-RING/G90 48 4 ORNAMENT/T/STEERING 80 5 62 4-B
0-RING/P 7 52 21 | ORNAMENT/ISEKI/LH 80 1 95 4-A
53 18 | ORNAMENT/ISEKI/RH 80 2 95 4-B

55 20 ORNAMENTO/I/STEERING | 80 5-A| PIN SPLIT W 6. 0X16 19 6

56 20 PACKING 1 19 PIN, ADJ 53 17

94 7 2 7 | PIN, BACK GEAR 19 5

0-RING/P 9 79 9 2 22 | PIN, HAIR 61 26

96 10 2 40 68 11

0-RING/P10A 7 4 7 11 68 12

25 5 47 3 69 10

25 13 47 3-A 69 11

33 28 | PACKING, OIL PUMP 60 11 |PIN,LIFT ARM 54 7

34 98 |PACKING, SIDE COVER |102 7 | PIN, ROD COMP 55 5

55 23 PACKING, TOP COVER 102 3 56 5

56 23 PACKING/RUBBER 8 7 PIN, SPLIT/1. 6X15 71 21
0-RING/P12 52 12 53 23 PIN, SPLIT/2 X156 11 4-A

52 18 68 4 30 43

53 12 | PAD/120 8 4 32 45

59 2 PANEL/INSTRUMEN ASSY | 76 1 55 13

94 17 76 1-A 55 16

94 37 PEDAL/BRAKE/LH SET 40 1 56 13

101 7 40 1-A 56 16

0-RING/P14 24 14 | PEDAL/BRAKE/RH COMP | 40 5 87 49

213



214

Alpabetical Index 1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
PIN, SPLIT/2 X15 88 46 PIN, TOP LINK 61 34 PIPE/CLEANER 5 7
PIN, SPLIT/2 X20 11 4 PIN, YOKE A 40 13 6 7

12 10 40 17 PIPE/DELIVERY/FRONT 60 15
14 9 | PIN/08X19 40 34 | PIPE/DELIVERY/REAR 60 21
24 5 | PIN/10X154 68 9 | PIPE/FILLER/OIL COMP| 53 92
38 5 69 8 PIPE/SUC/FRONT COMP | 60 7
40 15 PIN/10X25 40 48 PIPE/SUCTION/REAR 60 2
40 19 PIN/10X32 61 13 PISTON 55 1
40 35 | PIN/12X75 13 13 56 1
41 5 46 11 |PLATE 57 5
63 19 PIN/15X42 COMP | 42 14 58 8
64 19 |PIN/16X44 61 27 94 32
PIN, SPLIT/2. 5X20 40 50 PIN/16X63 61 25 103 8
42 27 | PIN/20X51 30 6 | PLATE/ADJUST 99 9
51 6 32 6 | PLATE/BATTERY 9 6
61 14 87 6 PLATE/BUMPER 97 1
PIN, SPLIT/2. 5X25 12 7 88 7 PLATE/FRICTION 39 3
28 4 | PIN/20X58 79 6 39 3-A
42 16 96 7 39 7
50 5 | PIN/22X404 61 4 39 7-A
50 11 PIN/30X120 COMP | 44 4 PLATE/GUIDE 21 17
PIN, SPLIT/3 X15 14 15 91 4 PLATE/HITCH COMP | 62 1
PIN, SPLIT/3 X20 13 14 PIN/30X162 COMP | 62 4 PLATE/1/30X50 30 26
PIN, SPLIT/4 X25 61 28 95 4 32 26
PIN, SPLIT/4 X30 61  28-Al| PIN/47X19 48  385-A 87 46
PIN, SPRING 3X32 52 22 PIN/5X17 55 15 88 26
53 19 56 15 | PLATE/I/38X60 63 22
PIN, SPRING/5 X20 W 24 9 PIN/ADJUST 52 20 64 22
57 12 52  20-A|PLATE/L/28X28 40 58
58 15 | PIN/PUSH 94 3 | PLATE/L/38X114 79 17
PIN, SPRING/5 X25 W 28 11 PIN/SLITTED 33 26 79 17-A
46 12 34 26 96 16
PIN, SPRING/5 X32 W 24 16 PIN/SUPPORT COMP | 55 19 96 16-A
61 22 56 19 PLATE/LOCK COMP | 63 14
PIN,SPRING/6 X25 W | 830 45 |PINION/BEVEL  SET | 18 1 64 14
32 47 46 1 PLATE/NUMBER/E4 72 1
87 44 46 1-A| PLATE/PARKING/A 40 43
88 48 PINION/BEVEL/11 46 9 40 43-A
PIN, SPRING/6 X28 W | 15 3 46 9-A| PLATE/PARKING/B 40 44
PIN, SPRING/6 X40 W | 80 10 | PINION/BEVEL/12 33 3 40  44-A
32 10 34 3 PLATE/PRESSURE/LH 39 1
87 10 PIPE 2 41 PLATE/PRESSURE/RH 39 5
88 11 PIPE/123 36 3 PLATE/SEPARATER 39 2
PIN, TAPER/8X50 40 2 37 3 39 6
40 42 | PIPE/63 26 7 | PLATE/STOP COMP| 71 18




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/U/10X22  COMP | 40 16-A| RING, SNAP/20C 27 7 ROD 40 24
PLUG 1 18 RING, SNAP/22 C 19 4 55 4

2 21 40 3 56 4
66 22-A 40 56 | ROD, CLUTCH (A) 14 10
94 192 | RING, SNAP/25 18 4 |ROD/115 COMP | 40 29
101 4 RING, SNAP/25 C 17 6 ROD/193 38 3
PLUG (M16) 94 5 26 9 ROD/355 coMP | 40 20
PLUG, DRATN 16 23 30 12 40 20-A
16 23-A 30 39 |ROD/70 COMP | 40 30
35 14 32 12 | ROD/CLUTCH/B 14 13
PLUG, OIL/PT1/4 102 18 32 41 ROD/DRAG ASSY | 42 21
PLUG/7P 77 31 42 20 | ROD/HOOD 63 17
PLUG/SCREW 43 4 46 5 64 17
PLUG/SCREW/SEAL 13 4 48 29 | ROD/LIFT/LH COMP | 61 17
30 5 87 15 | ROD/LIFT/RH COMP | 61 18
32 5 87 38 | ROD/M12X66 40 45
32 5-A 88 13 40 45-A
48 20 88 42 ROD/STEERING COMP | 42 13
60 16 | RING, SNAP/28 C 21 10 | ROD/TIE/589 ASSY | 51 1
87 26 | RING, SNAP/30 C 36 7 | ROD/TIE/MID 30 41
88 6 37 7 32 43
94 18 | RING, SNAP/35 C 48 15 87 40
94 21 54 6 88 44
101 6 | RING, SNAP/47 C 48 3 | ROTOR ASSY | 103 4
PROTECTOR 2 3 48 19 | RUBBER, CUSHION 40 51
PROTECTOR/040 2 37 RING, SNAP/52 C 18 13 63 12
63 48 26 3 64 12
PTO/MID SET 87 1 30 17 68 5
88 32 17 |[S.W 100 8
PULLEY 103 46 7 SCREW 61 20
PUMP GEAR ASSY | 60 10 87 18 76 17
RABEL/FUSE/SLOWBLOW | 78 10 88 18 76 20
RADTATOR ASSY 1 RING/E 76 3 SCREW, SEMS 67 15
2 RING/0 23 2 SCREW/4X16 76 18
REFLECTOR ASSY | @7 11 47 4 SCREW/BALL ASSY | 102 9
67 11-A 60 3 | SCREW/M6X16 63 25
REGULATOR ASSY (103 26 RING/SNAP 36 8 64 25
RELAY/FLASHER/EEC 77 20-A 37 8 SCREW/P 2 6
RIM/WHEEL/6001X10 93 2 45 3 | SCREW/SOCKET 94 19
93 7 46 15 | SCREW/SP 66 9
RING, BACKUP 55 3 46 16 66 12
56 3 48 9 67 10
RING, SNAP/14 C 25 14 48 16 94 26
RING, SNAP/20C 17 9 54 5 | SCREW/TAPPING 76 11
26 15 |RIVET 71 10 | SEAL,OIL 48 12

215



216

Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL, OTL 100 3 SHAFT/WHEEL 37 1 SPRING/HC023 25 7
SEAL, OIL/21 46 6 48 24 25 17
SEAL, OIL/MHSA19368 102 13 SHIFTER/PTO 28 1 SPRING/HC024 28 14
SEAL, OTL/MHSA26388 |102 17 | SHIM, DIFF-CASE A 33 16 30 33
SEAL, OIL/QLF488011.5 | 36 4 33 16-A 32 35

37 4 34 16 87 32
SEAL, OIL/TC20357 13 2 SHIM, DIFF-CASE B 33 17 88 36
17 2 33  17-A| SPRING/HC036 94 14
20 5 34 17 | SPRING/HC060 21 14
SEAL, 0IL/TC35528 30 18 | SHIM, TOP COVER 102 4 | SPRING/HC094 14 6
32 18 SHIM/T=0. 7 22 2 SPRING/HC50 13 16
87 20 SHROUD COMP 1 21 SPRING/HE089 63 10
88 19 2 24 64 10
SEAL, OTL/TC35558 27 ) 9 94-A| SPRING/HE106 40 4
SEAL, 0IL/VC35506 54 9 | SLEEVE 13 15 40 6
SEAL/OIL ASSY | 48 12-A 27 2 SPRING/HE110 40 57
SEAL/QLNY35571116 48 26 30 15 SPRING/HOOD 63 11
SHACKLE 61 12 32 15 64 11
SHAFT 48 21 87 19 SPRING/WASHER 57 7
48 21-A 88 16 58 10
49 1 SOCKET 76 13 STAY COMP | 71 3
49 1-A 76 15 STAY, SHIFTER 24 8
49 2 SOLENOID (PA/BL) SET 94 11 33 24
49 2-A| SPRING 40 25 34 24
SHAFT, CROSS 102 8 61 9 | STAY/INSULATOR 66 19
SHAFT, DIFF. PINION 33 2 101 2 STAY/PLATE 61 15
34 2 101 3 STAY/PTO/PARKIN COMP | 28 17
SHAFT/4WD ASSY | 45 1 103 18 STAY/SHIFT/1ST 25 1
SHAFT/BRAKE SET | 40 41 | SPRING, PRESS/22 12 4 | STAY/SHIFT/2ND 25 9
40  41-A| SPRING, PRESS/40 33 27 | STAY/SHIFT/PTO 28 5
40 41-B 34 27 | STEERING/2/380 ASSY| 41 1
SHAFT/CHANGE 17 7 SPRING, SHIFTER 24 3 STEP/LH coMp | 71 1
17 7-A 28 2 | STEP/RH COMP | 71 2
SHAFT/DRIVE/PTO 26 1 30 922 | STOPPER/BATTERY 10 6
SHAFT/FRONT COMP | 20 9 32 922 | STOPPER/CRANK COMP| 54 10
20 2-A 87 14 SUBCONCOVER 52 17
SHAFT/INPUT 15 1 88 23 59 1
15 1-A| SPRING, TENSION/121 38 6 SWITCH ASSY 77 10
SHAFT/LIFT 54 1 | SPRING, TENSTON/31 55 10 77 11
SHAFT/PTO 27 1 56 10 | SWITCH, STOP 7 94
SHAFT/PTO/MID 30 11 SPRING, TENSION/53 11 1 SWITCH/COMBINATION/E | 77 10-A
32 11 57 10 SWITCH/HAZARD  ASSY | 77 8
87 11 58 13 SWITCH/MAIN ASSY | 77 4
88 12 | SPRING, VALVE 7 3 77 4-A
SHAFT/WHEEL 36 1 | SPRING/HCO12 94 10 |SWITCH/PUSH SET | 77 926




Alpabetical Index

1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH/ROTARY/2 ASSY | 77 18 TUBE/TIRE 92 4 WASHER (09X28X02) 94 27
SWITCH/SEESAW  ASSY | 94 22 92 9 WASHER, PL/M 4 67 12
TANK/FUEL COMP 8 1 TURNBUCKLE 14 11 WASHER, PL/M 8 7 14
TANK/RESERVE ASSY 2 38 TURNBUCKLE 12 COMP 61 9 14 14
TAPE/10X20 67 13 | TURNBUCKLE/MS 40 31 16 29
TIRE 90 3 TURNBUCLE COMP 61 31 24 7

90 8 | U-NUT 40 9 25 4
92 3 64 42 25 12
99 3-A| VALUE/CHECK SET | 94 2 30 42
92 8 | VALVE 5 4 32 44
92 8-A 6 4 38 4
TIRE, F. TURF212-80-15 | 89 3 VALVE SET | 101 1 40 14
89 8 VALVE SET 94 8 40 18
TIRE/8-16-4/LH ASSY | 90 1 VALVE CONTROL ASSY 55 8 45 13
TIRE/8-16-4/RH ASSY | 9(Q 6 56 8 58 4
TIRE/FRONT/LH  ASSY | 92 1 VALVE/AUX/SOL  SET 94 1 63 8
TIRE/FRONT/RH  ASSY | 92 6 VALVE/RELIEF ASSY | 101 9 63 40
TIRE/TURF 93 3 VIS 7 5 64 8
93 8 | WASHER 12 5 64 40
TIRE/TURF/LH ASSY | 89 1 55 17 64 45
89 1-A 56 17 67 18
93 1 63 6 67 18-A
TIRE/TURF/RH ASSY | 89 6 64 6 71 27
89 6-A 65 14 87 41
93 6 65 14-A 88 45
TOOL/FUSE 78 8 76 6 WASHER, PL/M14 42 15
99 10 WASHER / M16 61 29 WASHER, SEAL/16 16 24
TRIM/130 1 27 79 5 16 24-A
2 28 96 6 | WASHER, SP/M 6 40 39
TRIM/265 65 9 | WASHER / M6 9 8 | WASHER, SP/M 8 5 14
TRIM/290 71 15 10 9 6 14
TRIM/30 38 2-A 11 3 7 13
TRIM/70 65 4 12 9 16 28
TRIM/715 71 23 14 8 25 3
TUBE 89 4 40 40 25 11
89 9 55 14 33 11
93 4 56 14 34 11
93 9 63 18 45 8
TUBE/ 8-16 90 4 64 18 57 3
90 9 65 15 58
TUBE/10X12X50 30 32 66 6 60 14
32 32 | WASHER /M12 35 8 94 39
87 31 38 9 | WASHER, SP/M10 3 4
88 33 61 40 4 4
TUBE/SHIFT/MAIN COMP | 21 8 70 5 9 14

217



218

Alpabetical Index 1738-097-100-10

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M10 13 8 WASHER, SP/M20 42 4 WHEEL/16X5JA comp | 90 2
16 6 WASHER/12X25X02 63 5 90 7
16 12 64 5 | YOKE COMP 40 16
16 17 | WASHER/15X24X2 24 15 | YOKE, LH 40 12
30 3 28 8 | YOKE/CLAMP 45 4
32 3 WASHER/20X28X2 27 6 YOKE/LH 40 12-A
33 31 WASHER/20X32X02 26 14 YOKE/SHAFT 45 5
34 31 WASHER/24X9X3. 2 66 8 YOKE/SLEEVE 45 6
35 11 67 3
35 11-A 67 7
42 11 WASHER/25X34X02 30 38
42 25 32 40
43 6 87 37
48 40 88 41
48  43-A| WASHER/26X35X02 42 19
50 13 WASHER/6X14X3 63 34
51 4 64 34
52 8 65 6
53 8 65 12
78 15 | WASHER/6X24X2 65 20
87 4 71 19
88 4 | WASHER/M10 9 13
WASHER, SP/M12 13 10 16 7
16 21 16 13
29 2 16 18
35 7 35 12
36 10 35 12-A
37 10 40 49
44 3 41 4
47 9 52 7
48 44 53 7
48 46 55 7
52 16 56 7
53 16 57 8
61 39 58 11
62 3 68 10
70 2 69 9
91 3 78 14
95 3 | WEIGHT/15 SET | 98 1
97 8 |WHEEL/12X3.00D COMP| 92 2
WASHER, SP/M14 75 2 92 7
79 13 WHEEL/15X7JA COMP | 89 2
96 14 89 2-A
WASHER, SP/M16 79 4 89 7
96 5 89 7-A




